Price: $2.50

MOBILE MIXERS

PARTS MANUAL

430H - 502H - 575H - 575SD

FEEDLOT, HAYMOGENIZER, SUPER DUTY
TRUCK & TRAILER MODELS

SERIAL NUMBER 43HB2331 TO
50HB2249 TO
57HB2281 TO

Harsh International, Inc.
600 Oak Ave.
Eaton, CO 80615
(970) 454-2291
Fax: (970) 454-3491

lpd @ harshenviro.com

Parts book number; 102710G



AAAIA TEH#TT0ATOO

(AOOE —TAEIA —£@ ,E WEOAA 7 AOOATOU S3000888888888800ecccceeeeocaanaanmmmmmmossssssssssssssssss o

Y
— B0 /7 0E AT OAOE T T 00000 aaaaaaaaaaaaasaaaaasaaansannss
30A &OA T A Z 400AE S 00000000000000000000000800080008880888880808888868888888886
OAAROOATO H0000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000006006086666666666%8 P
A0AETA0 &OATA O YOI A S eREcscce00000008000000000000AanaaRBRRRRRRLLLLEOBBes0866000000688% P
O DA 0000008800000 CC00000000000000000000AAAAARBRRRRRRRLLCCORBEsossee00000000800  pew
QAT A A 00 0000000000000 RRERLLCLCORER0000000000000000AMMARBRRRRRRRRLCROOooo8888
" D LR RRRLRRRCRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRREE €.
3<ETC AD T 0008888800000 C00000000000000000000aAAaaBRRRRRRLLLCCCRessosses000000000apanness
SOEOA |, ET A Z 4 0ART A0 o aaaaaaaaaaaaaasaaaaaaaaaaaaaaaaaaaaaas
SOEOA BT A Z 400 AE oo aaaaaaaaaaaaaaaaaaaaaaaaaaaaaaaaaaaaaeenes. ot
1OCAD TOO0A T ATU Go0000000000e00eeeseasseeesesesssssssessssssssssssssssssssssssssssssssssssssssssssssssssssssssssss ot
2 R A0 S OF A SO 00000000000000000000 AR RRRRLLLCCCERRB00000000000000000aaaaanneets oy

//////

==\ =/ A/m

//////

SEOAEAOCA 7 77" AACETC (TOOETC Gosbasaaannnmmammmmsssssnssssssss
: :

//////

Bg3e6068
SEOAEAOCA B TT 0 iR 00000 AR CCEsRR0000Aaee e Raacss

GRBBRBRRRRRRRRRRRRBRRRRRRRRRRRRRD
SoBSRBBGRBRBRBRRRRRRRBRRRRRRRRRE
CUAOAOITEA = O OB Ghibaeeeeeeai000000000000000000000000 AR ERLLLCROR0006660000000000000BamannBBBBebbessd Yoo
CUAOAOIEA =0TOD Z &E10AOO 00 pTTD
CUAOAOTEA #T T DT TATOO Goiiooeeeeeiiss00000060000000000000amaaaaaeeeeeccscssssssssssssssssssssnnssssss prmg
%I AAGOEA 3>< EOAEAQ S000000000000000000000cceeeaeeaaaaaaammmmm00000000088808000eecccccebbecanannanmmmnnnsssssssss prip
STTO —AOEAQ Z 40AETAQ 0000000888080000000eccceeeeaaaaaamaammmmmmmnnnesssssssssssscccsssssesnannas pry
A IR R Y W)
ZE1 T AOE BT O oo 00000000008000 00000 cceaeaecaaaaaammmmmmmssesssssssssssssccccsssessescannannsnsts ppp
HEAET #TTO00A  0088888888888800000000ceaeeaeaaaanammmmm000000088888880S0eccccesseeseaaaanmmmmmmonsssssssssssssss ppo
HEAET #ITOO0A SO (400000000000000000000000000000000000000000000000000000000ERERREERELEREEEEEEH  ppL
LETA00 O SEATOAQ (4088888000000 aaaaaaae e ccssssssss00000000000000ammpaaeeeeeceesssssssssssssssss ppw
— EQIAQ A AT O oL CCRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRBRBRBBBbbbeE® P
, EC 00 088888000000 LO0000000000000000000 AR ERLLLLCCRBRB000000000000000apmarBBBbbbbbts pcT
A0 A ™ O A R BRECRCRRRRRRRRRRRRRRRRBRRRRRRRRRRRRRRRRRRRBBBBREE QL
(UAOTOOAOEA SOEOA #T TDTTATOO 000000000888888880000cccessessanaannsmmmmoosssssssssssssssssssss pp
j BAAAAAR88ERH

8
\\\\\\\ poaegaesaasgaossassaosiansacesaessestt pqx

C



(AOOE —TAEIA —E@ ,E NECAA 7 AOOATOU

Harsh International warrants each new Harsh Mobile Mix Feeder or

Harsh Stationary Mixer to be free from defects in material and workmanship for a
period of one year from date of delivery. This warranty does not extend to any
claim arising from or occasioned by any misuse, neglect, improper installation,
overloading, failure to properly operate and maintain, or introducing into the mixer
materials uncommon to normal mixing, Further, the warranty does not extend to
mixers or parts thereof which have been altered or repaired at places other than the
Harsh factory, nor shall the warranty apply if any accessories other than Harsh ac-

cessories or those sold by Harsh have been affixed.
This warranty does not cover failures caused by:

- Improper operation

- Unauthorized modifications

- Unauthorized repairs

- Use of Non Harsh parts

- Neglected maintenance, including chain tensioner adjustment

- Usage contrary to the intended purpose of the equipment

This Warranty does not cover replacement of Wear and Maintenance items includ-

ing, but not limited to:

- Lubricants
- Filters

- Hoses

- Tires

- Augers

- Chains

- Idlers

- Bearings

- Pumps

- Motors

- Sprockets



(AOOE —TAEIA —£0 ,E T EOAA 7 AOOATOU
7 A0OATOU . TOEAA 2ANOEOAAS )T TOAAO 0T OOA WED A AIAE T Tk OEA IE WEOAA
=< AOOATOUN =< OF00AT TTOEAA 0T (AOOE T 000 AA CEOAT A0 00 FAAGTOU ET %AOTT #1TTOAATH

............
/////

-------

AT TDIAOCAA AU 0EA T<TAO ATA OAOOOTAA 0T (AOOES (AOOE ATAO T10 00ATOZAC 0T ATU Tk
E00 AAATAQOR AEOOOEACQT00) TO ACATOO0 OEA OECEO 0T < AQOATOU TT £00 AAEAIR )k OAEA ARAIAO
10 AF000EAQGTO ET DAOETO TETC A 0A0OEAA TO 0ADAEQH OAOOOTO 0T OEA (AQOE EAAQTOU TT AAz
EAIE TE 0EA AOUACH 00AE DA00O TO T E@AOH 0EA AGECOATAAN OAIEAEOUN ATA ADDIEAAAEIEOU Tk OEA
T10 00AE AAAIAO TO AE000EAQOT 08

,ENEOAGETT TE 2A TAAUS 4EA 0A TAAEAO DOTOEAAA EAOAET OEATT AA OEA OTIA
ATA AgAIO0EOA OA TAAEAC AOAEIAAIA 0T 0EA AOUAOH E00 EAEOCH 0OAAAOOTO0N ATA AGOECTO8 )i
OOAE ¢ TEOAOETT EO OTATATOARAAIAN OEAT TTOxEOEOOATAETC ATUOEETC EAOALT 0T OEA ATTZ
00AQUI OEA TAgETO N AATAGAO £T0 <EEAE (AOOE TAU T0 OEAIT AA TEAAIA OEAIT AA OEA
OAIAO DOEAA £10 OEA DAOO AT TDTTATON 10 ACOA TAIU AIAE TAA 0T AA AARAAOEOA: (AQCE
OEAIT T10 AATEAAIA £10 ATTOANOATOEAT AA TACAQ ETAIOAETC 1T00 TE DOTMEO0H DACOTTAI £17
E00U T0 AAAOEN DOTDAOOU AA TACAGH T0 ATU TOEAQ AT T W AOAEAI 100 AGEOETC TOO TE ATU
ATAE T AA EAEIOOA 1O AARAAD TE OEA (AOOE DOTAOAG

%@AIO0EOA ATA 3T1A 7 A00ATOUs 4EA <AC0ATOU DOTOEAAA EAOAET £0 OEA OTIA
1A0 DOODTOAR < ACOATOU AGEOETC £OT T A ATO00A T& ARAIETC T0 OOACA Tk 00AAA TO ATU TOEAQ
E TDIEAA T0 AgDOAOO =< ACOATOU AGAADO TAAA ODAAETEAATTU DOTOEAAA EAOAETS

(AOOE ATAO TT0 A0OO T A OAODTTOEAEIEOU £10 OEEDDETC T0 00AOAI AGDATOAQ ATA
0AOAOOAC OEA OECEQ 01 TAEAE TDOTOA TATO0 01 ATU T TAAT <E0ETO0 TTO0EAAY

T



(AOOE —TAEIA —E@ ,E R EOAA 7 AOOATOU
IMPORTANT NOTICE

To enable us to better serve your needs, please fill out the following waranty
information and return this page to Harsh International. This allows Harsh to
transfer your information into our computer system. With this information we
can bring up your records with all the current invoicing, serial numbers, or
model humbers needed for future reference.

Thank You

Harsh Internatinal, Inc.
600 Oak Street
Eaton, Colorado 80615



(AOOE —TAEIA —£@ ,E TEOAA 7 AOOATOU
WARRANTY VALIDATION CERTIFICATE

&
DELIVERY CHECKLIST

In order to insure the unit is delivered to the customer in a fully operational
condition please fill out the following inspection form and return it to Harsh
International. This form must be returned to Harsh prior to processing any
customer warranty claims,

Hydraulic System
( ) Oil Tank Level
( ) System Leaks
( ) Operation of System & Controls
( ) Engine Mount Pump

Drive System

PTO Control Operation

Bearings Lubricated

Chains Lubricated

Gearbox Levels

Main Augers & Tub Clear of Obstruction

— — — g, =
T S i St Vit

Discharge System
( ) Chains Adjusted
( ) Spout & Bearings Lubricated
( ) System Control Operational

( ) Safety Instructions have been read, demonstrated, and clearly
understood.

Notes & Comments:

Owners Name:
Address:
City, State:
Zip Code:
Phone Number:

Delivery Date: SERIAL NUMBER

The above items have been checked and performed per the instructions in
the operators manual. The manual has been received and delivered to the
owner.

Signed by Dealar!Représentafi#é B Signed by Customer

(Specifications Subject to Change Without Notice)

?



To assure continued safe and efficient operation and to maintain the validity of your
warranty use only genuine Harsh replacement parts. To obtain the correct parts for
your mixer, contact the nearest Harsh equipment dealer in your area. If no Harsh

dealer is available, contact Harsh International Inc., 600 Oak Avenue, Eaton, CO
80615, (303) 454-2291.

When ordering parts, be sure to know the Model and Serial numbers of the machine.
For the quickest service when ordering by phone, be prepared to state the part number
and description as well as the Parts Manual part number, the page number and item
number of the part(s) you are ordering.

Always have repairs performed by qualified Service Personnel from your Harsh dealer.

All information, illustrations and specifications contained in this manual are based on the
latest product information available at the time of printing.

Harsh International, Inc. reserves the right to make changes to manuals, parts or
assemblies at any time without prior notice.

REPLACEMENT MANUALS

Replacement or extra Operator's Manuals and Parts Manuals can be downloaded on
our website www.harshenviro.com or contact your local dealer.

All Operator's Manual's and Parts Manuals are ordered by Model number and Serial
number of your unit.

There is a nominal cost for each manual ordered.

1N IMPORTANT !

Before attempting to operate, inspect, adjust, repair or replace any part of your machine
be sure to be thoroughly familiar with your Operator's Manual and observe all safety
notices; both printed in the manual and on decals located on the machine.

FAILURE TO OBSERVE THESE SAFETY RULES COULD RESULT IN
SERIOUS INJURY AND/OR PROPERTY DAMAGE!



—E@AO ZOEATOACET T

Serial Number Code
XX H X X XXX

%3 —E Mixer number
25=253
30=303 Year ol decode

32=325

5?=3?g

42=43

Decode

piprss A=1980's C=2000's

E4 =540 B=1890's D=2010's

432430 = E=2020's

E L indicates smoaoth

SERIAL g?_g?,g exterior sldes

NUMBER  ss=s30
LOCATION  #1-810 ) OEA OAGEAT TO WAAQ TE UTOO TE@A0 ATAO TI0
07900 BAIl <EOEET OEA OACGEAT TO TAAQ AORAEQ IEQOAA
TTOEA ROTTO ATOAG UTO <11 TAAA GT ATTOAA)
(AOOE 0T GAO 0EA ADBOTBOEAOA TATOAI




30A &0A T A7 400AE

SUB FRAME TRUCK

iTEM | PART # | QTY| DESCRIFTION rITE | PART # QTY DESCRIPTION

1| A18853| 1 | SUB FRAME (SPECIALORDERONLY) | | 14 | 18109 | 4 TE, LOAD CELL LOCK _

2 | A1BB44. u 'Y (SPECIAL ORDER), | 15 | 102220 | B URETHANE SHOCK DISK
'3 | A11873 16 | 100156 | 4 q-ﬂng_gz j'luxsng-_ps_s_a_z_
"4 | 100367 |17 | 18974

|18 | Ai6258 |
|13 [ai4535 | 2 | FENDER ASSEMI
18 |A18836 1 FENDER ASS', 79" LG, REGULAR |
| |WIDTH, TRIPLE iK&HSASI
| 19 |ME'51'B 1 FENDER ASS'Y, 65" LG, REGULAR |
H | WIDTH, 405-630 (KANSAS)
24 |FLAT WASHER, 3/4 LN | 100312 | 2 MUDFLAPS, 172" X 24" X 30" LG
8 |PLATE, LOAD CELL CAGE, | 27 TA15088 | 2 |STABILIZER MOUNT (TO TUB|

| STABILIZER MOUNT (TC FRAME)
'BUMPER ASS"Y W/ HARSH LOGO,

' TRUCK, NEW CURRENT sﬁ_rgs_

| 314" X 4" X 6" LG | =22 [A15089 | 4
16 | SCREW, HX HD CAP, 5/8"-18 [T RYEGE
;. |UNE X 3" GRS ) |
SCREW, HX HD CAP 3/4"-10 |
UNC X E GR2

NOTE: '3, °4,°5 "6, ‘21, "22 - REPLACES STOP BOLT STYLE STABILIZER ASSEMBLY.
*16 USE WITH IWS STRAIN GAUGE OMLY. .
‘23 - AT7295 INCLUDES #16353, #15063, AND #A16259.

W



30A &0A T A7 400AE

35" &2 1% 133%—"",9 uxv (9%$2/ (}$8Z 1¢ppup

2

# Part Title Quantity
Number
1 21550 TUBE, SUBFRAME 3/8 X4X4X 144 1/2 2
2 | A21466 | CROSS TUBE ASSY FRONT (5 X 5) HYDRO (1/2 WALL) 1
3 | A214e63 CROSSMEMBER ASSY (5X5) HYDRO 74 1/4 LG 1
4 19207 SIDE MOUNT PLATE 4
5 19554 HYDRO CROSS MEMBER 5
6 101890 DEE RING, 3/4 12
- /4%,

AEA (UAOT 30A &0A TA AOAxETG ATA DAQOO 1E00 OET>T £0 O0AA TT uxu ATA uxL3$ TEGAOCS 4EA
(UAOT 30A &0A TA OOAA TT A umg TE@AO EAO A OETO00A0 TOAOAIT FOA TAs &T0 TTOA DAGOETEIO WAZ
OETTh ATTOAAD UTOO (AOOE ) TOAOTACETTAI AAAIAQ T0 TOO0 £0TT0 AAGE A) jwxm( TUTZGGWPS

ung (UAOT (s 30A &0A TA OAAOATAA TO TAAQ] Tygpu

pTt



30A &0A T A7 400AE

35" &21—% 133%—"",9 uxv 04/ (8$H4Z T cpuxm

# Part Title Quantity
Number
1 A21568 TUBE ASS'Y, CROSS W/ BRIDGE (1/2 WALL) 2
2 21550 TUBE,SUBFRAME 3/8 X4X4X1441/2 2
3 19207 SIDE MOUNT PLATE 4
4 101890 DEE RING, 3/4 13
- /4%,

AEA 04/ 30A 8&0A T A AOA=ETC ATA DA000 1E00 OET>T £0 OOAA TT uxu ATA uxu3$ TEBAOGE 4EA
04/ 30A &0A T A O0AA TT 0EA umg ATA Tom TE@A0O EAOA OET00A0 TOAOAIT £0A TAGH &T0 TT0A

——

DA0 ETETO TACETTh ATTOAR) UTOO (AOOE )TOAOTAOETTAI ARAIAD TO TOO £0TT0 AACE A jwxn( TuTZ

CQwpt

ung 04/ (6% 30A &0A T A OARAOATAA TO TAAQ] 1ycwe

tom 04/ 30A &0A TA OARAOATAA TO TAAD] TxyuT

PP




OAAAQ0AIQ

0%$%34 1, 133%—"",9Z 1ynwy

# Part Number Title Quantity
1 100304 WASHER, LOCK 1/4 CADMIUM PLATED

2 100221 NUT, HEX, 1/4-20 UNCGR 5 2
3 20491 SHIM, LOAD CELL 1
4 102220 URETHANE SHOCK DISK 2
5 101621N LOAD CELL 1
5] 103351 NUT, HEX JAM 3/4-10 UNC 8
7 100443 WASHER FLAT, 1/4" 2
8 18857 PLATE, UPPER LOAD CELL 1
9 18847 PLATE, STABILIZER 2
10 188406 GUSSET, LOAD CELL 1
11 19499 PLATE, LOAD CELL LOCK 1
12 101877 SCREW, HX HD CAP 3/4-10 UNCX 7 2
13 100710 SCREW,HXHDCAP1/4-20X11/4 2
14 100300 WASHER, FLAT 3/8" USS 8
15 103248 SCREW, HXHD CAP 3/8-16 X1 3/4 4
16 100271 WASHEE, LOCK 3/8" 4
17 100254 NUT, HEX 3/8 -16 UNC GR 5 4
18 18855 BAR, STABILIZER 2
19 100367 SCREW, HXHD CAP 3/4-16 X312 2
20 100556 WASHER, 3/4 FLAT 4
21 16363 CABLE, GROUNDING FLAT BRAID 1

PC




171A

40AEIA0 &0ATAQ




A40AEIA0 &OATA Q 101A

ITEM PART# QTY DESCRIPTION

R Ry —

.
=3 =) ~d

w0 o

A16605
A16606
101434
100554
100658
102349
16603
16556
16165
16164
16729
101878
101879
100355
100666
102590
102261
102591
102363
102592
102600
102588
102583
15063
15061
A15146
A15146
100322
100361
100744
100580
100663
100248
100273
102220
14898

mma;gwhhnwu—dNmmmmmmnﬁmmmmm;—mm-ﬁamdd

TONGUE

HITCH

SCREW

LOCK WASHER

NUT

JACK

FENDER, TRAILER (430H)

FENDER, TRAILER(502H, 575H, 5755D)
FENDER, TANDEM EXT MOUNT (LEFT)
FENDER, TANDEM EXT MOUNT (RT)
FENDER, TANDEM DUAL DISCHARGE
SCREW

LOCK WASHER

NUT

TIRE, 16x 225

TIRE, 44 x 16 AIRPLANE

TUBE, 15 X 225

TUBE, 44 X 16 AIRPLANE

RiM, 13.5 % 22.5 W10 HOLES

RIM, 18x 15 - 10 HOLE, AIRPLANE
FLAP. AIRPLANE COMP. W/TUBE & RIM
TIRE, COMPLETE W/TUBE & RIM

TIRE, AIRPLANE COMP. W/TUBE & RIM
BUMPER EXTENSION

BUMPER, REAR

AXLE (430H, 502H, 575H, 5758D)
AXLE [575H TANDEM, 57550 TANDEM)
SCREW

LOCK WASHER

NUT

SCHREW, HX HD CAP

FLAT WASHER

HEX NUT

LOCK WASHER

URETHANE SHOCK DISK

PLATE, LOAD CELL CAGE

¢+ *7- USED ON 575H AND 57550.

ITEM PART # QTY DESCRIPTION

29
30
"3
32

33

"34
35
36
37
38

46
47

49
50
51
52
53
54
]
56
57
58
"84
59
&0
60
61
81
62
63
64
65
68
67

102249
168109
100156
101009
A16547
A15059
4423

A11879
A15058
101413
100252
102272
100170
102270
102271
102268
102269
102267
102265
102266
102276
102275
102274
102273
102279
102280
102278
102277
102284
102263
102262
NSS

*11, 712, "13, "15 - ENSURE CORRECT SIZE BEFORE ORDERING,
*15- 102588 INCLUDES RIM #102363, TUBE 8102261, AND TIRE ¥100666.
*15- 102583 INCLUDES RIM #102592, TUBE #102591, TIRE #102590, AND FLAP §102600.
*30, *31 - USE WITH IWS STRAIN GAUGE ONLY,

*34,46,47,48,49 - REFLACES STOP BOLT STYLE STABILIZER ASSEMBLY.

46, "47 - USED ONLY ON LOAD CELL TRAILER FRAMES,

*59 -
61
61
67 -

PT

16

RMREMNNMMOMMNME SO0 & == abennn

10
10
10
10
1
1
20
20
2
2
2
)

SCREW, HX HD CAP
LOCK, PEDESTAL SCALE

O-RING

NUT, HX LOCK

BATTERY TRAY
STABILIZER MOUNT (TO FRAME)
TUBE, JACK MOUNT (WELD ONj)
FRAME ASS'Y (SPECIAL ORDER ONLY)
CROSS TUBE, FR.{SPEC. ORD. ONLY)
CROSS TUBE, RR.(SPEC. ORD. ONLY)
STABILIZER BAR ASSEMBLY

MOUNT ASS'Y (STABILIZER TO TUB)
SCREW, HX HD CAP

NUT, HX

SCREW, HX HD CAP

LOCK WASHER

HUB CAP

HUB CAP GASKET
SPINDLE NUT, OUTSIDE

SPINDLE WASHER
SPINDLE NUT, INSIDE

BEARING CONE, OUTSIDE

BEARING CUP, OUTSIDE

WHEEL NUT LEFT-HAND THREAD
WHEEL NUT RIGHT-HAND THREAD
WHEEL STUD LEFT-HAND THREAD
WHEEL STUD RIGHT-HAND THREAD
HUB LEFT SIDE

HUB RIGHT SIDE

LOCK WASHER

NUT, INSIDE

BEARING CUP INSIDE

BEARING CONE INSIDE

SEAL, W/SEAL RING

SEAL RING

LEFT SIDE HUB USES LEFT-HAND THREADS, AND RIGHT SIDE HUB USES RIGHT-HAND THREADS.

- LEFT SIDE HUB #102279 INCLUDES STUDS #102274, BEARING CUP #102264, AND BEARING CUP #102266,
- RIGHT SIDE HUB #102280 INCLUDES STUDS #102273, BEARING CUP #102264, AND BEARING CUP #102266
NS5 - NOT S0LD SEPARATELY.



A40AEIA0 &OATA Q 101A

575/5755D TRAILER GROUP,
LOAD CELL - A7860

1
b B

PEDESTAL
ASSEMBLY - *A8098

#A16918 -85 FENDER ASSY

TIRE, COMPLETE w/TUBE & Rl #A1BE36- 75" FENDER ASSY

NOTES:

*AB098 - INCLUDES ITEMS 1 THRU 21, QTY 4 REQUIRED (EA. MIXER)

The Trailer Frame & Axle drawing and parts list shown is used on 575 and 575SD
mixers. The Trailer Frames & Axles used on the 502 and 430 mixers have shorter
overall frames. For more part information, contact your Harsh International dealer or

our front deak at (970) 454-2291.

502 Trailer Group, Load Cell reference number: A7859
430 Trailer Group, Load Cell reference number: A7858

pUv



A40AEIA0 &OATA Q 101A

aQryY | ITEM# | PART# | DESCRIPTION qQry | ITEM # PART # | DESCRITION
i *1 A18861 | LOAD CELL BRACKET 4 26 100858 | NUT, HEX, 3/4-10 UNC GR5
ASSEMBLY, WELDMENT
4 *2 100556 | WASHER, FLAT, 3/4 i 27 ALlB217 | TRAILER TONGUE ASSEMBLY,
REINFORCED
1 *3 19499 | LOAD CELL, LOCK PLATE, 2 28 102261 | TIRETUBE, 15X 225
430-200
4 3 100300 WASHER, FLAT 3/8 2 29 102590 | TIRE, 44 X 16, AIRPLANE.
(REPAIRS ONLY)
4 *5 100271 | WASHER, LOCK, 3/8 2 30 102261 | TIRE TUBE, 15X 22.54
i g 100254 | NUT, HEX 3/8-16 UNC 2 31 102591 | TUBE, AIRPLANE 44 X 18, 20
GRS * CENTER METAL VALVE
2 T 102220 URETHANE SHOCK DISK 2 32 1023863 WHEEL, 13.5X 22.5W/ 10
HOLE WHEEL, 1/2 CENTER
i *8 20491 LOAD CELL, SHIM 2 33 102592 | WHEEL, 18 X 15W/ 10
HOLES, 1 1/2 OFFSET
(REPAIRS ONLY)
2 *9 18855 | STABILIZER BAR 2 34 102600 | AIRPLANE FLAP, 18 X 12,
CENTER VALVE HOLE,
SUPREME-D (REPAIRS ONLY)
2 *10 100367 | SCREW, HX HD CAP, 3/4- 2 a5 102588 | TIRE, 16 X 22.5, COMPLETE
16 UNF X 3 1/2 GRS W/ 10 HOLE WHEEL
8 w11 102588 | TIRE, 16 X 22.5, 2 36 102583 | TIRE, 44 X 16, AIRPLANE
COMPLETE W/ 10 HOLE COMPLETE W/ WHEEL
(REPAIRS ONLY)
- *12 18855 | STABILIZER BAR i 37 A15148 | AXLE MOUNTING ASSEMBLY,
77 1/2 TRACK, ALL TRAILERS
1 *13 18847 | STABILIZER PLATE 4 ‘38 100322 | SCREW, HX HD CAP, 7/8-9 X
3 GRS
i *14 18858 | LOAD CELL, LOCK RING 4 39 100361 | WASHER, LOCK, 7/8
1 *15 i LOAD CELL 4 40 100774 | HOSE FITTING, #16-16 FIX
4 *16 103248 | SCREW, HX HD CAP 3/8- 1 41 Al8866 | TRAILER FRAME ASSEMBLY,
16X 13/4 LOAD CELL, 575,720
2 *17 101877 | SCREW, HX HD CAP, 3/4- 2 42 A18918 | FENDER ASSEMBLY, 65 LG,
10 UNC X 7 GRS REGULAR WIDTH, 405-630
1 *18 163632 | GROUNDING CABLE, FLAT 2 43 A1E898 | FENDER ASSEMBLY, 85 LG,
BRAID, 1/2X 7 LG REGULAR WIDTH, 405-630
i *19 100710 | SCREW, HX HD CAP. 1/4- 2 a4 18300 | MUD FLAP EXTENSION
20X 11/4 GRS
1 *20 100304 | WASHER, LOCK, 1/4 2 45 18902 FENDER KEEPER, 900
i *21 100221 | NUT, HEX 1/4-20 UNC 4 48 100276 | SCREW, HX HD CAP, 3/8-16
GRS : UNC X 3/4 GR2
i 22 102349 | JACK, HEAVY DUTY W/ 4 47 100271 | WASHER, LOCK, 3/B
LOWERED MOUNT
i 23 A9420 | HITCH ASSEMBLY, 4 48 100254 | NUT, HEX 3/8-16 UNC GRS
REPLACEMENT (A16606+
2-16607)
4 24 101434 | SCREW, HX HD CAP, 3/4- 2 49 100312 | MUD FLAP, "HARSH", 1/2 X
10 UNC X 6 GR2 24 X 30 LG
12 25 100554 | WASHER, LOCK, 3/4

Po




A40AEIA0 &OATA Q 101A

421),%2 "2/50ivxv ZXcn $51, Z 1ycey

4

5




A40AEIA0 &OATA Q 10IA

421),%2 "2/501vxV ZXGn$51, Z 1jcqy

# Part Number Title Quantity
1 A21681 TRAILER FRAME ASSEMBLY, 575 - 720 DUAL 1
2 102865 SUSPENSION UNIT, HUTCH CH9700US 2
3 18301 TUBE, SUSPENSION CROSS 2
4 18302 GUSSET, CENTER- 810 TANDEM TRAILER 2
5 101113 AXLE, 10 BUD NO BRAKES 71 1/2 TRACK 2
6 A18317 TRAILER TONGUE ASSY 1
7 A16606 HITCH ASSY, TRAILER 1
8 102349 JACK, HEAVY DUTY W/ LOWERED MOUNT 1
9 101434 SCREW, HX HD CAP 3/4-10 UNC X 6 GR5 2
10 100554 WASHER LOCK, 3/4" 2
11 100658 NUT, HEX 3/4-10 UNC GR5 2
12 ABO98 PEDESTAL ASSY (500, 700, 900) 4
13 102588 TIRE, COMP 16 X 22.5 W/ 10 HOLE 4

Py




"0 1DAO

v

"5-0%2 "2/500425#+ 1 TXwuw

# |Part Number Title Quantity
1 18972 BUMPER, TRUCK 1
2 A19402 EUMPER EXTENSION ASSY 2
3 100838 WASHER, 1/2 FLAT 8
4 101444 SCREW, HX HD CAP 1/2-13UNCx1 1/2 GR5 4
5 100272 WASHER, 1/2 LOCK 4
6 300826 NUT,HEX 1/2-13 UNCGR 5 4
L

AEA AQ TDA0 AOAxETG ATA DA0OO OET=T £0 OOAA TT uxu ATA uxu3$ TEA00 4EA A TDAO OOAA
1T unig ATA Tom TE@A0O EAO AefAOATO AGOATOETT AO W08 &10 W TOA DAOO ETETO TAGETTA ATTOAAD
UTOO (AOOE )TOAOTAOETTAI AAAIAQ 10 TOO £OTTO AACE Al jwxm( TuTZgQwp!

ungtton "0 TDA0 0AFAOATAA TO TAAQY Txyxw

Pw




&ATAAQQ

&% . $%2 "2/500 xwe , 7 . = 2%" 7)$4( 1 1Wcpo




&ATAAQO

v

&% . $%2 "2/500 xwe ,/ - " 2%" 7)$4(Z 'Wcpo

# | Part Number Title Quantity
1 18902 KEEPER, FENDER 6
2 18903 FENDER, 79" LONG REGULAR WIDTH 2
3 18900 EXTENSION, MUD FLAP 4
4 100300 WASHER, FLAT 3/8" USS 24
5 100271 WASHER, LOCK 3/8" 12
6 100254 NUT, HEX 3/8 -16 UNCGR 5 12
7 100276 SCREW, HEX HD 3/8-16 UNC X 3/4 GR2 12
- /4%,

AEA xwe ITTC EATAAD AOAXETC ATA DA0OO OET>T AOA TTATE 0EA TDOETTO OOAA TT vy 00EDIA

s~

——

FAOATO FATAAQ TATCOES &T0 T TOA DAOO ETFTO WAGENTH ATTOAR) UTOO (AOOE )TOAOTAGETTAI ARAIAD
T0 TOO0 F01TT0 AAOE AD Juxm( TuTZCCWPS

tom &ATAAO 0ARAOATAA TO TAAQOY

2 Vpwcpo Z tee , T1Ch 2ACOIA0 7EAJE

2 Vpywrt Z prioc , TTCH 2ACOIA0 7EAJE

2 Yoy Z xwe , TTCI 2ACOIA0 7 EAOE

ung SATAAQ OAZAOATAA TO T AAOO]

......

......

......

......

S Y




ITEM PART# Q

DEEOE -~~~ DD DN - e e

2

ASETH
ABETT
ASETE
ATS045
A15588
AT
300826
100272
101444
an2on
100304
100304
100304
100221
100221
100221
101819
1018189
101819
15042
15802

1

1
1
1
1
1
4
14
4
4
8

10
12
B

10
12
B

10

12

1
1

TY DESCRIPTION

GTD ASS'Y (1687)

GTD ASS'Y {197

GTD ASS'Y {22 3/4")

COVER ASSEMBLY (16" GTD)
COVER ASSEMBLY (19 1/4" GTD)
COVER ASSEMBLY (22 3/14* GTD)
NUT

LOCK WASHER

SCREW

BEARING

LOCK WASHER (16° GTD)

LOCK WASHER (19 1/4° GTD)
LOCK WASHER (22 3/4" GTD)
NUT (16° GTD)

NUT (19 1/4* GTD)

NUT (22 a/4* GTD)

SCREW (16* GTD)

SCREW (19 1/4° GTD)

SCREW (22 3/4* GTD)
CHANNEL, FORMED (16" GTD)
CHANNEL, FORMED {12 1/4" GTD)

: * SOME GTD HAVE A MOUNTING RING.

GTD

ITEM PART# QTY DESCRIPTION

g
10
o
10
1
12
13
14

17138
102021
102018
102520
102020
101734
102018
101730
A1T494
AIT535
A1T7537
101817
14682
14679
14717
34890
16343
16471
102631
102753

T e R S e et

CHANNEL, FORMED (22 3/4" GTD)
POLY CHAIN {16* GTD)

POLY CHAIN [18 1/4" GTD)

POLY CHAIN (22 3/4" GTD)
SPROCKET

BUSHING

SPROCKET

BUSHING

GTD BACK ASSY (16" GTD)

GTD BACK ASS'Y (19 1/4° GTD)
GTD BACK ASS'Y (22 3/4° GTD)
SCREW

SHAFT, TOP

SHAFT, BOTTOM

KEY

KEY

COVER TIGHTENER 316" GTD)
COVER TIGHTENER { 19 1/4° & 22 3/4° GTD}
SCREW, HX HD SHT METAL
GREASE FITTING

* THE GTD IS MEASURED CENTER TO CENTER OF TOP AND BOTTOM SHAFTS,
*10 THE BELT WIDTH IS 1 1/2 INGHES.
*13, "14, 18, "20 CAN BE ORDERED AS A17155 SPROCKET ASS'Y.
*11, "12, *17, *19 CAN BE ORDERED AS A17154 SPROCKET ASS'Y.

CQ



"4%

"4$ 133%—"",9 0 ——13(/24 7T/ —.42)." I 1 pXT0O

16 2

15 10

_ /4%

AER = 4% AOA<ETCO ATA DAOO 1200 OET=T EO £T0 A o —— "*Al0h 3ET00 = 4% 100A TAIUS &T0 TTOA
DAOO ETETO WAOETT AATO0 TOEAQ OOUIAC Tk = 450 ATTOAAD UTO0 (AOOE )TOAOTAGETTAI AAAIAD T0 TOO
FOTTO0 AAOE AD faxn( TuTZCCnps

ox —— ""Ai0 OAtAOATAA TO TAAOY

3ET004 ! pxtwoh , TIC pxvoTi 8Z, TTCH ! pxuoeh pip jpwcd] Topmte

oy —— ""Al0 OAFAOATAA TO TAAOGY

3ET004 T pycgot , TTG] Tpwgcw 82, TICH pwypp

Co



"4%

"4$ 133%—"",9 0 ——13(/24 7T/ —.42)." 1 1pXT0O

# Part Number Title Quantity
1 A17494 PLATE ASSY, GTD SHORT 1
2 24675 BEARING, 1 1/2" DIA ECCENTRIC - 5/8 DIA HOLES 4
3 100272 WASHER, 1/2 LOCK 18
4 300902 HEX HEAD BOLT, 1/2-13 X 1-1/4 4
5 101817 SCREW,HXHDCAP 1/2-13UNCX1GR5 8
6 A17154 SPROCKET ASSY, GTD 14M-565-37 1
7 A17155 SPROCKET ASSY, GTD 14M-285-37 1
8 102021 BELT, GTD 14M-1400-37 1
9 Al9661 WELDMENT, GTD SHORT 1
10 101444 SCREW, HX HD CAP 1/2-13UNCx 1 1/2 GRS 4
11 100838 WASHER, 1/2 FLAT 4
12 300826 NUT, HEX 1/2-13 UNCGR 5 4
13 101818 PIN, DOWEL 3/8X 3/4 LG 2
14 102753 FITTING, COMPRESSION, 1/8 NPT 1/4 X 90° 2
15 101005 GEEASE FITTING, 90° X 1/8 NFT 2
16 A15045 COVER ASSY, GTD SHORT 1
17 101819 SCREW, H{ HD CAP 1/4-20 UNC X 3/4 8
18 100304 WASHER, LOCK 1 /4 CADMIUM PLATED 8
19 100221 NUT, HEX, 1/4-20 UNCGR 5 8
20 16343 BRACE, GTD COVER 1
21 100443 WASHER FLAT, 174" 2
22 18012 COVER, GTD BOTTOM (SHORT & X-LONG) 1
23 102631 SCREW, SHEET METAL #10X 374 2
24 14716 PLATE, BOTTOM 2
25 14714 PLATE, PUMP MOUNT 1
26 101848 PUMP, P20-14GPM PERMCO 1
27 300889 SCREW, HEX HD CAP 1/2-13 X 13/4 2
28 101874 SPROCKET, CHAIN COUPLER, KEY 2
29 19399 KEY,SQ1/4X11/16 1
30 101875 CHAIN, 4016 CC 1
31 101876 COVER, CHAIN COUPLER 1
32 19865 KEY,5/165Q.X21/8 1
33 19083 KEY,S5Q5/16 X11/16 1

CT




ary ITEM # PART # DESCRIPTION Qmy | ITEM# PART # DESCRIPTION

i 1 A15320 Iﬁﬁlﬂnmn Hﬂ.mi Tl-lﬁ Aﬁm‘f 4 | 9 - 100221 | NUT, 1/4-20 UNC GRS

1 2 101250 | SCREW, HX HD CAP 3/8-16 X 1 GRS 2 10 300B26C | NUT, HEX 1/2-13 UNC GRS

3 3 15818 | INDICATOR FRICTION PAD, 2 /2 50 2 | 11 | Ai6362 | GROUNDING STRAP ASSEMBLY _

2 L] 15319 INDICATOR MOUNT PLATE, 3/BX 2 1/2 1 iz 15316 INDICATOR TUBE, EXTENSION, 2X 2 X 48
X6 LG, 2407 LG

2 3 100272 | WASHER, LOCK, 1,2 L | 13 | Aze0se | IN [ e

| Firf] P h _ _ : _ STAR &OMNI :

2 [] 101811 | SCREW, HX HD CAP, 1/243UNC X4 i i3 A15315 USE A16059, INDICATOR EXTENSION
1/2 GRS ASSEMELY

3 T 100304 | WASHER, LOCK, 1/4 1 [ 38 | AI7067 | TRAIER

O et Tl ASSEMBLY

3 B 101819 | SCREW, HX HD CAP, 1/4-20 UNC X 3/4

GRS

QU




2

@
—
Y

“w,

W

=@

CURRENT VERSION
QIY | MEM# | PART# | DESCRIPTION QTY | MEM# | PART# | DESCRIPTION
1 1 A15320 | INDICATOR MOUNT TUBE ASSEMBLY 4 8 101819 | SCREW,HX HD CAP, 1/4-20 UNC X
3/4 GRS :
1 2 101250 | SET SCREW, HANDLE 3/8-16 UNG [] E] 100221 | NUT, HEX 1,/4-20 UNC GRS
2 3 15318 | INDICATOR FRICTION PAD, 2 1/2 50 2 10 NUT, HEX 1,;2-12 UNC GRS
2 4 15319 | INDICATOR MOUNT PLATE, 3/BX21/2X 6 2 i1 Al8362 | GROUNDING STRAP ASSEMBLY
LG, 240T
2 5 100272 | WASHER, LOCK, 1/2 1 12 15316 | INDICATOR TUBE, EXTENSION, 2X 2 X
48 LG .
i 6 101811 | SCREW, HX HD CAP. 1/2-13 UNC X4 1/2 1 13 A16053 | INDICATOR EXTENSION ASSEMBLY, J-
GRS STAR & OMNI
a T 100304 | WASHER, LOCK, 1,4 1 13 A17067 | TRAILER INDICATOR MOUNT PLATE

ASSEMBLY

co




$OEOA ,ETA Z 40AEIA0




$OEOA ,ETA Z 40AEIAQ

Giv | MEM# | PARTH DESCRIPTION GTY | TEM# | PART# DESCRIPTION
z 1 101134 | SCREW, HX HD CAP, 5/16-18 UNC X 1 38 | 102051 | YOWE, INCOARD 1BGA
4 GRS
1 "2 13511 gfnws LINE SHIELD, 14GA X 16 X 17 1 35 | 102058 | INNER PROFILE 1BGA
1/16 LG, FRMD
1 *2 36610 | DRIVE LINE SHIELD, 325502 1 a0 wa% | *#*FITEM NOT USE"***
i 3 A15694 | DRIVE LINE SHIELD MOUNT 1 41 | 102062 | SHIELD CONE, 3 RiB
ASSEMBLY, TRAILER
2 4 100170 | WASHER, LOCH, 5/16 E 42 4389 YOHE, SHEAR
2 5 100297 | NUT, HEX 5/16-18 UNC GRS 1 @3 | 102251 | GLUTCH SHEAR BOLT, 1 3/5 BORE
3 G 10983 | KEY,SQUARE 5/16X1 1/2 24 44 | 4391 | DALL BEARING
3 7 101435 | BEARING, PILLOW BLOCK, 1-3/8 1 45 4390 | GREASE ZERH FOR SHEAR CLUTCH
BORE (430H, S02H)
3 7 101435 | BEARING, PILLOW BLOCK, 15,8 1 %6 | 102449 | DRIVE SHAFT P10 13/8 00X 21
BORE (575H, 5755D) _SPL. (WALT-388640}
3 8 101443 | SCREW, HX HD CAP L/ 2-13UNC X 1 1 48 | 102250 | DRIVE SHAFT, P10, 13/8 0D X 21
1/2 GRS SPLINE
is 3 100272 | WASHER, LOCK, 2 (430H, S02H) s a7 | 101836 | SCREW, HXHD CAP, 1/2-13UNC X2 |
| 1/4 GRS
21 8 100272 | WASHER, LOCK, 22 {575H, 5755D) z 8B | 102483 | SCREW, CARRIAGE HD, 1/ 213 UNG
X 2 GRS
BT 10 | 3008260 | NUT, HEX 1/2-13 UNC GRS (430H, ) 35 | 100838 | WASHER, FLAT, %5 (430H, 500H) |
S02H)
17 10 | 300826C | NUT, HEX 1/2-13 UNC GRS (575H, 8 49 | 100838 | WASHER, FLAT, %2 ( 575H, 5755D)
57550)
1 i1 | 17749 | DRIVESHAFT 13/80D0X 7316 ry 50 | 102482 | SCREW, CARRIAGE HD, 1;2-13 UNC
(430H) | | % 1 %:(430H, 502H)
1 *11 | 15693 | DRIVE SHAFT, 1 3/8 0D X 97 LG, 630 & 50 | 102482 | SCREW. CARRIAGE HD. 1,2-13 UNC
TRAILER (502H) X 134 (575H, 57550)
1 #11 | 18548 m SHAFT, 13/8 0D X 103 LG 1 51 | 102366 | GREASE FITIING, 1/4.28 UNF X 45°
o) ; 28
i *11 16338 DRIVE SHAFT, 1 3/8 oD X 120 LG, 2 52 100882 U-BOLT KIT, SPICER #2-94-28X
575.720
1 | i1 | 18543 | DRIVESHAFT, 13/B0D K 1961G z B3 | 103380 | SET SCHEW, 3/8-16 X /8, KNURLED
(5754, 5755D) _ POINT : Sl
1 12 16339 | WEY, SQUARE 3/BX11/2 1 54 | 102935 | SHIELD, CONE 6 RIB
1 i3 | 100724 | YORE, 1 3/8 BORE, BOLT-ON 1 B5 | 102932 | SHIELD, INNER, ROUND
2 14 | 100785 | CROSS, SPICER # 5-1310X SERIES z 56 | 102058 | BEARING RING
NON GREASEABLE
1 i5 NPN__ | YOKE - SPICER # 2-3-8001 KX i 57 | 102928 | PROFILE & SLEEVE W.A.
1 16 | 102555 | DRIVE SHAFT 2 B8 | 102925 | SPRING FIN, 10 X 80
1 17 | 100888 | YOWE, 1-1/4 BORE, BOLT-ON 1 B9 | 102929 | INBOARD YOHE, 24
1 18 305- | SPLINED ADAPIER, 1 L'4 X 5/16 1 60 | 102926 | CROSS & BEARING KIT
0514
0100
1 ) 18167 Eg{mgox ADAPTER SHAFT, 1 1,4 OD 1 €1 | 102578 | NUT, HEX 5/16-18 UNC, NY-LOCK
? : :
1 20 | A15170 | ADAPTER ASSEMELY, GEARBOX % €2 | 102450 | YOWE. SHEAR BOLT CLUTCH, 13/8
INPUT BORE, 56MM RAD
3 Z1 | 16818 | BEARING, 11/41D W/ ONE SEAL 1 | *ea **+ | SHEAR BOLT
1 22 | A15707 | INPUT ADAPTER ASSEMBLY 1 64 | 102933 | CV CONE & BEARING ASSEMBLY
1 23 | 102101 | PLANETARY GEARBOX, ED2090, 1 €5 | 102519 | ASG*2480°ZP 1 3/4 X 20°RPL
21.08:1 (1000 RPM) (430, 502H)
1 23 | 104194 | PLANETARY GEARBOX, RR1700, z €6 | 102928 | CROSS & BEARING RIT
17.64:1 (575H, 57550)
1 23 | 102356 | PLANETARY GEARBOX, ED2090, 1 ©7 | 102922 | YOWE. DOUBLE
14.98:1 (430H, 502H) |
1 23 | 102468 | PLANETARY GEARBOX, ED2150, 1 €8 | 102923 | YOHE. INBOARD
13.65:1
(540 RPM) 575H, 57550}
1 24 102063 | SHIELD CONE, 5 RIB 1 69 | 102927 | INNER PROFILE, 16GA
1 25 | 102080 | SHEILD TUBE, INNER SC- 1 70 | 102931 | SHIELD, OUTER, OVAL
TURE*25%14960
F3 26 | 102088 | BEARING RING 1 71 | 102934 | SHIELD, CONE 3 HIB
1 27 102055 | OUTER PROFILE, 2AG 1 72 4465 | YOME, SHEAR BOLT
1 28 | 102083 | SPRINGFIN, 10X 751G T 73 | 102450 | YOKE, SHEAR BOLT CLUTCH, 1 3,/8
BORE, 56MMRAD
1 23 | 102056 | INGOARD YOKE, JAG 24 78 4391 | DALL BEARING

qy



$OEOA ,ETA Z 40AEIAQ

Az a0 102057 | CROSS & BEARING HIT i 75 4320 GREASE ZERK FOR SHEAR CLUTCH

i 31 102574 | NUT, HEX 5/16-18 UNC, NY-LOCH 1 *T6 | A17361 | DRIVE SHAFT ASSEMBLY, 1 3/4 X
1000 RPM, 20 SPLINE

i 32 | 102251 | CLUTCH SHEAR BOLT, 1 3/5 BORE 1 | 77 | 102066 | DECAL "ODUTIN

1 *33 102571 | SCREW, HX HD CAP 5/16-18 X 2 GR2 i 78 102067 | DECAL. "INNER-IN"

E Y 34 | 102083 | CV CONE & BEARING ASSEMBLY 8 78 | 102064 | SCREW, REIAINER SHIELD |

1 as 102048 | YOKE, 1 3/8 X 21 SPLINE i 80 | 102050 | GREASE FITTING

1 | 385 102047 | YOKE. 1 3/8 X 6 SPLINE 1 81 | 102085 | SAFETY CHAIN

2 E 102052 | CROSS & BEARING KIT i 82 102936 | BEARING, SUPPORT

i 37 | 102049 | YOKE. DOUBLE 1 83 | 102937 | GREASE FITTING

NOTE: *Z- 13511 USED ON 430H, 502H, 575H, 57550 WITH 540RPM & SPLINE, OR 1000 RPM 21 SPLINE DRIVE SHAFTS.
"2 - 16610 USED ON 502H, 575H, 57580 WITH 1000 APM 20 SPLINE DRIVE SHAFT #A17361.
*11 - 15693 USED ON 502H WITH 540 RPM 6 SPLINE OR 1000 RPM 21 SPLINE DRIVE SHAFTS.
*11 - 18545 USED ON 502H WITH 1000 RPM 20 SPLINE DRIVE SHAFT,
*11 - 16338 USED ON 575H,57550 WITH 540 RPM 6 SPLINE OR 1000 RPM 21 SPLINE DRIVE SHAFTS,
“11 - 18543 USED ON 675H, 57550 WITH 1000 RPM 20 SPLINE DRIVE SHAFT,
33, '63 - SEE CHART TO DETERMINE SHEAR BOLT USED.
*76 - USED FOR THE 1000 APM 20 SPLINE OPTION, IT IS A HEAVIER DUTY DRIVE SHAFT THAN #102329 OR #102250.

NPN - NO PART NUMBER

MIXER PTO PART# | GRADE | SHEAR POINT
430-502 TRAILER 540 RPM | 102571 | GRADE 2 SHANK
575 THAILER 540 RPM | 102572 | GRADE S THREADS
430-502 THAILER 1000 RPM | 102570 | GRADE 2 THREADS
575 TRAILER 1000 RPM| 102571 | GRADE 2 SHANK

CWw



$OE0A LETA Z 400AE

WITH 21:1 OR 18:1 GEAR BOX WITH REVERSER
WITH OR WITHOUT SHEAR BOLT CLUTCH ASSEMBLY

O



$OEOA ,ETA Z 400AE

QY | ITENA PART & DESCRIFTION GTY | ITEM# | PARTA | DESCRIFTION
10 1 101836 | SCREW, HX HD CAP, 1/2-13 UNC X 2 T 26 | 15178 | DRIVE LINE HANGER, 1/4 X4 3/4 X 7 LG
1/4 GRS, B-C-9
17 2 100272 | WASHER, LOCK, 12 (430H, 502H) 1 | *27 | 16176 | DRIVEGHAFT, 11,4 ODX 67 7,810, 430
21 2 100272 | WASHER, LOCH, 172 i | *27 | 16179 | DRIVESHAFT,11/400X 70 1/2 LG, 430
1 3 102101 | PLANETARY GEARBOX, ED2050, 1 | *27 | 16752 | DRIVESHAFT, 1 1/4 0D X 82 3,4 LG
21.08:1 (430H, 502H)
i 3 104194 | PLANETARY GEARBOX, RR1700, 3 | *27 | 16879 | DRIVE SHAFT, 11/40DX 941G
17.64:1 (575H, 5755D) :
1 4 A15707 INPUT ADAPTER ASSEMBLY 1 27 16881 | DRIVE SHAFT, 11/4 0D X 107 3/4 LG
1 5 16818 BEARING, 1 1/4.1D W, ONE SEAL 1 27 17078 | DRIVE SHAFT, 11/40DX 110 1/41G
1 * 305-0514- | SPLINED ADAPTER, 1 1/4 X 5/16 1 | *28 | 102388 | SHEAR CLUTCH W, CHOSS & YOKE 1 %
0100
1 ] A1B1I70 | ADAPIER ASSEMBLY, GEARBOX INPUT 1 29 | 100598 | YOWE, 1-1/4 BORE, PRESS-ON |
1 7 15167 ﬁn{tgox ADAPTER SHAFT, 1 1/4 0D 1 | *30 | **** | SHEARBOLT
a 8 10983 WEY, SQUARE 5716 K1 1/2 1 | *31 | 102331 | CLUTCH SHEAR BOLT, 1174 BORE
4 3 100598 | YOKE, 1-1/4 BORE, BOLT-ON 1 32 | 102574 | NUT, HEX 5/16-18 LNG, NY-LOCK
3 10 100882 | U-BOLT KIT, SPICER #2-94-28% 2 33 | 16648 | KEY,SQUARES/16X11/8
6 11 100785 | CROSS, SPICER # 5-1310X SERIES 1 | *35 | A9678B | GID ASSEMELY W/0 PUMF & W/0 MOLNT
NON GREASEABLE RING, 37MM, SHORT, (18%)
2 | 12 101867 | YOKE, 1 1,2 BORE, PRESS ON W/ 1 | *35 | A9G77 | GID ASSEMBLY W/O PUMP & W/0 MOUNT
SNAP RING RING, 37TMM, LONG {19 %47
2 13 16339 HEY, SQUARE 3/8 X 1 4,2 1 | *a5 | A9676 | GID ASSEMBLY W/0 PUMF & W0 MOUNT
RING, 37TMM, X-LONG (22 %)
1 14 101661 | SCREW, HXHD CAP 3/8-16X 4 GRS 1 36 | 18822 | GID HANGER PLAIE, SLOTIED
1 15 100271 | WASHER, LOCK. 3/8 2 a9 18438 | KEY, SQUARE 1/4 X 1 % (PUMP KEY IS 391-
1781-021)
1 18 15060 GEAREOX MOUNT, 1/2X 7 3/ X 10 LG 2 40 101873 méi COUPLER, HALF #40 X 16P X 1
1 17 100254 | NUT, HEX 3,816 UNC GRS 1 41 | 101875 | CHAIN, #40 X 16P, INCL CONN
4 18 102494 | SCREW, HXHD 5/16-18 UNC X 4 i 42 | 101876 | CHAIN COUPLING COVER, 4016
4 19 100270 | WASHER, LOCK, 5/16 1 44 | 100884 | DRIVE SHAFT ASSEMELY, UNWELDED
[ 20 100297 | NUT, HEX 5/16-18 UNC GRS 1 45 | 100881 | YOKE, SLEEVE
i 21 102225 | GEARBOX L1 RATIO, MODEL 200 i a6 4389 | YOKE, SHEAR
14 | 22 300828C | NUT, HEX 1/2-13 UNC GRS (A30H) 1 | 47 | 102331 | CLUTCHSHEAR BOLT, 1 1,/4 BORE |
i8 | 22 B00826C | NUT, HEX 1/2-13 UNC GRS (502H, 24 | 48 4391 | BALL BEARING
575H, 5755D)
1 23 100055 | BEARING, FILLOW BLOCK, 1 1/4 BORE 49 4390 | GREASE ZERK FOR SHEAR CLUTCH
(A30H) -
2 23 100055 | BEARING, PILLOW BLOCH, 1 1/4 BORE | 4 50 | 101443 | SCREW, HX HD CAP 1,2-13UNC X 11,2
{502H, 575H, 57550} GRS
1 24 15180 BEARING MOUNT ANGLE, 1/4 % 2 1/2 F] §1 | 100241 | SET SCREW, 3/816 X ¥4
X B LG (430H)
23 15180 BEARING MOUNT ANGLE, s X 2 %2 X 8 1 52 16391 | YOKE, 1 1/4 BORE, BOLT-ON W, 3 SET
LG {502H. 75H, 5755D) SCREWS
4 | 25 102462 | : HD, 1/2-13 UNC X 1 53 | 102116 | DRIVE SHAFT ASSEMBLY, 36 3/4 LG,
134 (430H) WELDED
] 25 102482 | SCREW, CARRIAGE HD, 1/2-13 UNC X 1 54 | 102366 | GREASE FITIING, 1/4-28 UNF X 45°
1 % (502H, 575H, 5755D)
1 26 15179 DRIVE LINE HANGER, 1/4 X6 % 7 LG i BE | 102057 | CROSS & BEARING RIT
NOTES: *27 - WHEN ORDERING MEASURE LENGTH AND DIAMETER.

*27 - 16176 - USED ON 430H WITHOUT SHEAR BOLT CLUTCH ASSEMBLY.
*27 - 16179 - USED ON 430H WIHTOUT SHEAR BOLT CLUTCH ASSEMBLY.
*27 - 16752 - USED ON 502H WITH SHEAR BOLT CLUTCH ASSEMBLY.

*27 - 16879 - USED ON 502H WITHOUT SHEAR BOLT XCLUTCH ASSEMBLY.
*27 - 16881 - USED ON 575H, 5755D WITH SHEAR BOLT CLUTCH ASSEMELY.
*27 - 17078 - USED ON 575H, 5755D WITH SHEAR BOLT CLUTCH ASSEMBLY.
*28 & *31 DO NOT INCLUDE ITEMS 30 & 32.

*30 - SEE CHART TO DETERMINE SHEAR BOLT USED.

*35 - GTD MEASURED LENGTH IS FROM CENTER TO CENTER OF SHAFTS.

* - ITEMED NOT-SHOWN.
**%% . NO PART NUMBER.

Gp

MIXER PTO PART # GRADE SHEAR
POINT

330 - 502 | THUCRK | 102570 | GRADEZ | THREADS |

TRUCK

MOUNTED

578 TRUCK 102571 GRADE 2 SHANK

TRUCK

MOUNTED




$O0E0A LETA 7 400AE
 WITH 21:1 OR 18:1 GEAR BOX _
WITH OR WITHOUT SHEAR ROLT CLUTCH ASSE_M BLY
(O

o

0Q



$OEOA ,ETA Z 400AE

qry | MEMA PART# | DESCRIPTION QTY | ITEM# | PART# | DESCRIPTION
T L L N — L L R S £ . WA L4 S Y o
10 i 1018368 | SCREW,HXHD CAP, 1/2-13 UNC X 2 1 *21 15183 | DRIVE SHAFT, 11/4 0D X 795/8 LG,
1/4 GRS 325430
i7 2 100272 | WASHER. LOCH, bz (430H, G02H) i *31 16177 | DRIVE SHAFT, 11,4 0D X 61 3/8 LG,
430
21 2 100272 | WASHER, 5[5 5D i 21 15181 | DRIVE SHAFT, 11,/400 X 103 1/BLG.
29 2 100272 WASHER, LOCH, 2 (502 21:1 GEAR i w21 17076 DRIVE SHAFT, 1 1/4 0D X 105 3/B LG,
BOX) 502,630
1 w3 102101 | PLANETARY GEARBOX. ED2090, a *31 15184 | DRIVE SHAFT, 11/4 0D X 126 1/8L6,
; 21084 OPP-ROT W/ CLUTCH, 575
i 3 104194 PLANETARY GEARBOX, RR170D, 1 *21 16182 DRIVE SHAFT, 1 1/4 0D X 129 1/21G,
17.64:1 OPP-ROT W/0 CLUTCH, 575
1 4 A15707 | INPUT ADAPIER ASSEMBLY ] *22 | 102388 | SHEAR CLUTCH W, CROSS & YORE 1 1/4 |
i *#* | 305-0514- | SPLINED ADAFTER, 1 1,/4 X 5/16 1 23 100599 | YOKE, 1-1/4 BORE, PRESS-ON
0100
F] 5 16818 | BEARING, 1 1/4 1D W/ ONE SEAL 1 24 **#% | SHEAR BLOT
i [] A15i70 | ADAPTER ASSEMBLY, GEARBOX 1 #25 | 102331 | GLUTCH SHEAR BOLT, 1 1/4 BORE
INPUT
1 7 15167 | GEARBOX ADAPIERSHAFT, 11/40D | 3 26 | 102574 | NUT, HEX 5/16-18 UNGC, NY-LOCK
X7LG
3 B 10983 HEY, SQUARE 5/16 X 1 1/2 1 27 16648 | WEY,SOUARE 5/16A11/8
] 9 100598 | YOKE, 1-1,4 BORE, BOLT-ON (W, 1 29 R9678 | GID ASSEMBLY W/0 PUMP & W,0
SHEAR BOLT CLUTCH) MOUNT RING, 37MM, SHORT, 22 (167)
a (] 100598 | YOKE, 1-1,4 BORE, BOLT-ON[W, 0 1 *29 A9677 | GID ASSEMBLY W/0 PUMP & W,/ 0
SHEAR BOLT CLUTCH) MOUNT RING, 37MM, LONG
3 10 100882 | U-BOLT KIT, SPICER #2-94-28X 1 *29 | ABGTB | GID ASSEMBLY W,0 PUMP &W,0 |
(W/SHEAR BOLT CLUTCH) MOUNT RING, 37MM, X-LONG, 22
4 10 100882 | U-BOLT KIT, SPICER #2-94-28X 1 30 18322 | GID HANGER PLATE, SLOTIED
(W0 SHEAR BOLT CLUTCH) _
[] ii 100785 | CROSS, SPICER # 5-1310% SERIES F] 33 1E438 | KEY, TAxiw
NON GREASEABLE - PUMP KEY IS (391-1781-021)
3 iz 100692 SCREW, HX HD CAP, 3/8-16 UNC X 1 2 34 101874 | CHAIN COUPLER, HALF #40 X 16P X 1
1,/2 GRS BORE
3 i3 100271 | WASHER, LOCK, 3/8 1 | 35 101875 | CHAIN, #40 X 16F, INCL CONN
F i3 15060 | GEARBOX MOUNT, 1/2X 7 3/4 X 10 1 36 101876 | CHAIN COUPLING COVER, 4016
LG
3 is 100254 | NUT, HEX 3/8-16 UNC GRS 1| a7 100884 | DRIVE SHAFT ASSEMBLY, UNWELDED
B 16 300826C | NUT, HEX 1/2-13 UNC GRS (430H) 2 38 100881 | YOKE, SLEEVE
ET] ie 300826C | NUT, HEX 1/2-13 UNC GRS (502H, 1 ET] 4388 | YOKE, SHEAR BOLT
575H, 575SD) : k
2 iT 100055 BEARING, F'ILLCIW BLOCK, 1 1/4 1 40 102331 CLUTCH SHEAR BOLT, 1 1/4 BORE
BORE (430H)
E] i7 100055 | BEARING, PILLOW BLOCK, 1 174 23 a1 4391 | BALL BEARING
BORE (S02H, 575H, 57550)
2 i8 15180 BEARING MOUNT ANGLE, 1,4 X 2 1 4z 4380 | GREASE ZERK FOR SHEAR CLUTCH
1/2 X B LG (430H)
3 18 15180 BEARING MOUNT ANGLE, 1,4 X 2 1 43 102057 | CROSS & BEARING KIT
1/2 X 8 LG (502H, 575H, 5755D)
8 19 102482 | SCREW, CARRIAGE HD, 1,213 UNCX | 4 44 | 101448 | SCREW. HXK HD CAP 1,2-13UNC X 11,2
1 ¥ (430H) GRS
iz 19 102482 | SCHEW, CARRIAGE HD, 1/213UNCX | 12 45 | 100241 | SET SCREW, 3/8-16X1/2
1 %2 (502H. 575H, 5755D) o
z 20 15935 | DRIVE LINE HANGER, 1,4 X7 X712 | 1 a6 18391 | YOKE, 1 1,4 BORE, BOLT-ON W, 3 SET
LG (430H) SCREWS
3 Z0 15835 | DRIVE LINE HANGER, La X7 X7 /2 | 1 A7 | 102116 | DRIVE SHAFT ASSEMBLY, 36 3,4 16,
LG {502H, 575H, 5755D) WELDED, 21
1 a8 102386 | GREASE FITTING, 1/4-28 UNF X 45°

- /4%31 60 ZUXL3$ "%12/8120,1 %4129 512" /8 %hbcpurh pyip Z 0124 M pricxoy
#21 - WHEN ORDERING MEASURE LENGTH AND DIAMETER.
*21 - 15183 - USED ON 430H WITH SHEAR BOLT CLUTCH ASSEMBLY.
*21 - 16177 - USED ON 430H WITH SHEAR BOLT CLUTCH ASSEMBLY.
*21 - 15181 - USED ON 502H WITH SHEAR BOLT CLUTCH ASSEMBLY.
*21 - 17076 - USED ON 502H WITHOUT SHEAR BOLT CLUTCH ASSEMBLY,
*21 - 15184 - USED ON 57SH, 57550, WITH SHEAR BOLT CLUTCH ASSEMELY.
*21 - 16182 - USED ON 575H, 57550 WITHOUT SHEAR BOLT CLUTCH ASSEMBLY,

=25 - DO NOT INCLUDE ITEMS 24 & 28,

*24 - SEE CHART TO DETERMINE SHEAR BOLT USED.

*29 - GTD MEASURED LENGTH FROM CENTER TO CENTER OF SHAFTS.

*Q2D

0]0)

MIXER P10 PART # SHEAR POINT |
430-502 TRUCK 102570 THREADS
MOUNTED
575 MOUNTED TRUCK 102571 "SHANK




10CAO Y00ATAIU

157%2 133%—"",9 &/2 tom (19 tom &%%$h vre (191 v &%%S$h uxvZuxL3$ (19 O &%%S$

TO DETERMINE FLIGHTING TYPE:
COMPARE THE FLIGHTING WITH
T\I/ P | CA |_ E XAM P LE THE THREADS OF A BOLT AND
IF THE FLIGHTING IS WRAPPED
AROUND THE PIPE EXTENDING
FLIGHTING AwWay FROM YOU IM A

.. CLOCKWISE DIRECTION THENW T
Q@ . @ IS RIGHT HAND (RH) FLIGHTING
IF THE FLIGHTING IS WRAPPED
!EFT R““‘HT m h AROUND THE PIPE EXTENDING
B AWAT FROM YOU IN A COUNTER

HAND HAND SAW SPRL CLOCKWISE DIRECTION THEN IT
IS LEFT HAND (LH} FLIGHTING,

BEARINGS: ‘SEE REAR DRIVE

BEARMGS ARE LOCATED N
THE REAR DRIVE SECTION

LOWER RIGHT AUGER

Q
&F

LOWER LEFT AUGER

NOTE:

THESE ARE NOT ACTUAL FLIGHTING ARRANGCEMENTS, THESE DRAWINGS ARE

FOR ILLUSTRATION ONLY. PLEASE CHECK AUGER TUBE DIAMETER, ORIGIMAL
FLIGHTING SIZE, AND FLIGHTING ARRANGEMENT BEFORE ORDERING REPLACEMENT
FLIGHTING, PLEASE SPECIFY AR OR MILD STEEL, SEE AUCER ORDER FORM.

o1l



157%2 133%—

10CAO T0OATAIU

", 9 &/2 tom (190 tom 8%%S$h v (191 umg &%%PB LxLZLXL3S (19 Q &U%S

QTY | MEM# | PART# | DESCRIPTION (HAYMOGENIZER) QTY | MEM# | PART# | DESCRIPTION (FEEDLOT)
- 3 A16246 | AUGER ASSEMBLY, LOWER LH, 430 HAY - 1 A167T8 | AUGER ASSEMBLY, UPPER RH, 430DC
: : FEED
- 1 A16250 | AUGER ASSEMBLY, UPPER RH, 502 HAY - 1 A16775 | AUGER ASSEMBLY, UPPER RH, 502DC
FEED
~ 1 A16253 | AUGER ASSEMBLY, UPPER RH, 575 HAY, - 1 A16772 | AUGER ASSEMBLY, UPPER RH, 575
0/S FEED (REPAIRS ONLY)
- 1 A16253 | AUGER ASSEMBLY, UPPER RH, 57550 - 1 A14552 | AUGER ASSEMBLY, UPPER RH, 575,
HAY, 0/S 57550~ FEED
- 2 A15748 | AUGER ASSEMBLY, LOWER RH, 430 HAY, - 2 A15188 | AUGER ASSEMBLY, LOWER RH, 430DC
1 0/S FEED
- 2 A15173 | AUGER ASSEMBLY. LOWER RH, 502 HAY, - 2 A14548 | AUGER ASSEMBLY, LOWER RH, 502
0/5 FEED, 0/S
- 2 A1S657 | AUGER ASSEMBLY, LOWER RH, 575 HAY, - 2 A14556 | AUGER ASSEMBLY, LOWER RH, 575
‘5758D, 0/S FEED
- 2 A15857 | AUGER ASSEMBLY, LOWER RH, 5755D - 2 A14556 | AUGER ASSEMBLY, LOWER RH, 57550
HAY, 0/S FEED
- i A16247 | AUGER ASSEMBLY, UPPER RH, 430 HAY - 3 A16T79 | AUGER ASSEMBLY, LOWER LH, 430DC
FEED
- ] A16249 | AUGER ASSEMBLY, LOWER LH, 502 HAY, = 3 A14548 | AUGER ASSEMBLY, LOWER LH, 502,
0/5 5020C FEED
- 3 A16252 | AUGER ASSEMBLY, LOWER LH, 575 HAY, - 3 A16776 | AUGER ASSEMBLY, LOWER LH, 502
0/5 FEED
- 3 A16252 | AUGER ASSEMBLY, LOWER LH, 57550 - 3 A16773 | AUGER ASSEMBLY, LOWER LH, 57550
HAY, 0/S FEED
- 4 A16248 | ALGER ASSEMBLY, UPPER LH, 430 HAY - 4 A16777 | AUGER ASSEMBLY, UPPER LH, 430DC
FEED
= ' A16251 | AUGER ASSEMBLY, UPPER LH, 502 HAY - 4 A18774 | AUGER ASSEMBLY, UPPER LH, 502DC
FEED
- ! A16254 | AUGER ASSEMBLY, UPPER LH, 575 HAY, - 4 A16T71 | AUGER ASSEMBLY, UPPER LH, 5750C
0/S FEED (REPAIR ONLY)
- a A16254 | AUGER ASSEMBLY, UPPER LH, 57550 - 4 A14553 | AUGER ASSEMBLY, UPPER LH, 575,
HAY, 0/S 5755D FEED
AR 5 15164AR | FLIGHTING, AR.RH 3/8 X 28 X 28P, 51D AR [ 15164AR | FLIGHTING, AR, RH 3/B X 28 X 28P, 5
SAW, 430575 ID SAW, 430-575
AR 5 15163AR | FLIGHTING, AR, LH3/8 X 28X 28P.5 ID AR 5 15163AR | FLIGHTING, AR, LH 3/8 X 28 X 28P.5
SAW, 430-575 ID SAW, 430-575
AR 5 15676AR | FLIGHIING, AR, RH 3/8 X 28 X 28P, 8 AR 5 17171AR | FLIGHTING, AR, RH3/B X 28 X 28P. 6
5/8 ID, 630-810 1/2 SAW 575 57550 DC
AR 5 15677AR | FLIGHTING, AR, LH 3/8 X 28 X 28P, B 5/8 AR 5 17172AR | FLIGHTING, AR, LH 3/8 X 28 X 28P. 6
ID, 630-810 1/2 SAW, 57500
AR [ 15B825AR | FLIGHTING, AR, RH 1/2 X 30 X 30P, 8 AR [ 15160AR | FLIGHTING, AR, RH /2 X 30 X 30F, &
5/8 ID, 430-575 1/2 SAW, 430-575
AR [ 15626AR | FLIGHTING, AR, LH, 1/2 X 30 X 30P, B AR [ 15161AR | FLIGHTING, AR, LH 1/2 X 30 X 30F. 6
5/8 |D, 430:575 1/2 SAW AR, 430-575
AR 7 15683 | KICKER, GURVED, 3/4 X 11 3/8 LG,(430, AR 8 16769 | KICKER ANGLE 1/2X4X4X111/2
502 UPPER) HAY LG (430-502 UPPER)
AR 7 15656 | KICKER, CURVED, 3/4 X 10 7/16 LG AR 8 17173 | KICKER ANGLE, 1/2X4 X 4 X 10
(575-5755D) 15/16 LG, 575DC (575-5755D
UPPER)
AR T 15656 | KICKER, GURVED, 3/4 X 10 7/16 LG AR 8 17173 | KICKER ANGLE, /2 X4 X 4 X 10
(430-502-575-57550,LL). 15/16 LG (430,502,757, 757SD,LL)
AR 8 151768 | WICKER ANGLE, 4 X 4 X 21 1/16 LG, 430- AR ] 15162 | WICKER ANGLE, 1/2X4X 4 X 12 5/16
575, 57550, LR), LG,{430-575, 57550, LR)
AR E] 14560 | AUGER FLIGHTING BRACE, 1/2 X1 1/2 X AR [] 14560 | AUGER FLIGHTING BRAGE, 12X 1
40°4/2 LG (430-502: UPPER) 1/2X101/216
AR E] 15678 | AUGER BRACE FLIGHTING, L/2X11/2 X 2 10 A15590 | TUB SHAFT ASSEMBLY. 3 7/16 0D X 7
9 LG (57557550, UPPER) 3/4, TAPPED (FRONT, UPPER)
AR [] 15177 | AUGER BRACE FLIGHTING, 1/2X21/2X 2 10 A15530 | STUB SHAFT ASSEMBLY, 3 7/16 0D X
9 1/2 LG (430, 502, 575, 5755D, 7 3/4. TAPPED (430, 502, 575,
LOWER) 5755D, {FRONT, LOWER)
2 10 A15590 | STUB SHAFT ASSEMBLY, 3 7,16 OD X 7 4 11 A13401 | ST1UB SHAFT ASSEMBLY, 3 7,16 OD X
3/4, TAPPED (430, 502, 575, 57550, 16 1/4 LG (430, 502, 575,
(FRONT, UPPER) 57550,REAR)
2 10 A15590 | STUB SHAFT ASSEMELY, 3 7/16 0D X 7 3 11 Al14401 | STUB SHAFT ASSEMBLY, 3 7/16 0D X
3/4, TAPPED (430, 502, 575, 57550, 161/4 LG (REAR, UL, LL)

(0]0)




10CAO T0OATAIU

157%2 133%—"",9 &/2 tom (19 tom &%%$h vre (191 v &%%S$h uxvZuxL3$ (19 O &%%S$

[FRONT, LOWER)
4 11 | A14401 | STUB SHAFT ASSEMELY, 37/1600 X 16 1 11 | A18416 | STUB SHAFT ASSEMBLY, 3 15/16 OD
1/4 LG (430, 502, 575, REAR) X 17 1/4 LG (57550, REAR, LR)
3 11 | AL4301 | STUB SHAFT ASSEMELY, 3 7/16 OD K 16 4 12 13408 | AUGER FLANGE, 16 1/2 0D X 51D
1/4 LG (REAR, UL, LL) (430, 502, UPPER)
1 11 | A13316 | STUB SHAFT ASSEMBLY. 3 15/16 0D X 4 12 14359 | AUGER FLANGE, 16 1/2 OD X 8 23/32
17 1/4 LG (REAR. LR) 1D {430, 502, LOWER)
) iz 14405 | AUGER FLANGE, 16 1,2 0D X 51D (430, 8 12 14399 | AUGER FLANGE, 16 /2 0D X 623/32 |
502, UPPER) - ' ID(575,575) _
4 12 15175 | AUGER, FLANGE, 16 1/20D X8 5/8 1D 8 12 18476 | STUB SHAFT FLANGE PLATE, 16 1/2 X
{430, 502, LOWER) 3 7/16. 400°S, HAY-Z
8 iz 15175 JGER, 16172 £ 40 14 | 100858 | SCREW, HX HD CAP 3/316UNF X2 |
(575, 57550) 1/2 GRS
a *13 18476 STUB SHAFT FLANGE PLATE. 16 1/2 X 3 AR 15 12719 SHIM, 11/4 X /32X 25/8 LG
| 7718, 4005 HAY-Z _
40 | 1% | 100555 | SCREW, X HDCAP 3/3-16UNFX 2 1/2 4z 16 | 100558 | WASHER, LOCK, 3,4
GRS
AR | 15 12719 | SHIM.11/4X1/32X25/81G a0 17 100252 | NUT, HEX, 3/4-16 UNF GRS
42 | 16 | 100558 | WASHER, LOCK, 3/4 2 18 15404 | WASHER, SHAFT SPACER, 40D X 3/8 |
a0 | 17 100252 | NUT, HEX, 3/4-16 UNF GRS 2 19 15403 | STUB SHAFT SPACER, 4 1/8 0D X 3/8
LG
2 18 15404 | WASHER, SHAFT SPACER. 4 OD X 3/8 E] 20 | 101082 scnnam,-m-unm 3/&10X14/2
GRS
2 13 15403 | STUB SHAFT SPACER, 4 1/8 0D X 3/8 LG 8 *21 186392 | AUGER HOOK, 5/80D X 8 1/4 LG,
FORMED (430, 502
Z | 20 | 101082 | SCREW,HXHDGAF, 3,/4-10%11/2 GRS 8 21 18392 | AUGER HOOK, 5/80D X 8 1/4 LG,
FORMED (575, 5755D)
6 =21 16392 | AUGER HOOK, 5/80D X 8 1/4 LG,
FORMED (430, 502)
& 21 16392 | AUGER HOOK, 5/BDD X 8 1/4 LG,
- FORMED (575, 5755D) o
NOTES:

**% DUE TO VARIOUS AUGER CNFIGURARTIONS, PLEASE CHECK YOUR AUGER BEFORE ORDERING. ***

*13 - 5755D MIXERS USE A P/N 16416 STUB SHAFT WITH A P/N 18683 FLANGE PLATE ON THE LOWER RIGHT AUGER, AT THE REAR

DRIVE BEARING LOCATION.

*21 - UPPER AUGERS USE 1 PER AUGER (430 - 502); LOWER AUGERS AND ALL 575, 5755D, AUGERS USE 2 PER AUGER.
AR - AS REQUIRED.

oo



10CAQ !OOA TAIU

15"%2 133%—

',98/2 %: —)8 ung O uxL &%%$I vrc O uxL %: —)8

™ RN TON o O RN TP

W HCTATEN & " .y
W RTIATEON

REAR VIEW
QY | MEM# | PART# |DESCRIPTION QTY | MEM# | PART# |DESCRIPTION
8 2 101701 EEAR g&a._a‘msm. 4BOLT 52 | 13 | 100885 .ghux HD CAP 3/4-16 UNF X 2
4 3 | assss0 17 fi’l';'ﬂ:g'g““ﬁ“' 37/1600 [ g3 | 44 | 100252 [NUT. HEX, 3/4-16 UNF GRS
2 4 15403 ﬂﬁ“mym’l‘usmx 1 11 MZ:EB mﬁrﬁu;*:m R RH, RH
2 5 15404 j.;SHER. SHAFT SPACER. 4 0D X 1 12 A22260 glglst:;iﬂn.;ﬁE?gzl‘l;EuEgFEH LH, RH
54 6 | 100554 [WASHER, LOCK, 3/d 1 | o |na2t7se uﬁsﬁﬁ%v " AR, LOWER LH, EZ-
2 7 101082 2 I::;SHK HD CAP, 3/4-10X 1 1 10 A21797 :;I;Elg ';S;ssih[ﬁ:lgg;ﬂ LOWER RH,
% 8 A14401 [} 1: mngnssmumsvm oD’ 1 o 422468 gﬁww  LOWER LEFT 515 |
1 9 A2197T :‘?EE;D:SFSEEEEBL‘I'. LOWER LH, EZ- 1 10 A22467 ?:EGI;EE;[SRS:}ME“ LOWER RIGHT 5?5
1 10 | A21978 :‘Lllfsgm ﬁgaw an_ﬁu EZ- 1 11 | az2aee ] IV, .5 ED UPPER
4 11 A14549 ::E;HG?ESEMBLY UPPER LH, 502 1 12 A22470 :ILEHETHE;:?EMBLY. 575 FEED UPPER
5 5 mgg%gm?_ﬁ—ﬁim | | aveses [UERASSE WETE,
N N ) e O e v i
O N ) S A

Q
>



10CAO TO00ATAIU
157%2 133%—"",9&/2 "%_1C %: —)8 uXU3$ &YU%SP § . /4 2%6%23%SB]

ANVANVAN

MM%%%‘W o G

\/

‘l.
\ 1
¥ &

CWROTATION REAR VIEW CW ROTATION

AUGER GROUP, GEN-2 EZ MIX PARTS LIST

QY | TTEM# | PART# |DESCRIPTION QY | WEM# | PART# |DESCRIPTION
7 2 | 101701 [BEARING.37/16 D, 4BOLTFLANGE | 60 | 41 | 101554 |BINDER, DK BLUE, 125354023
4 3 15590 :T;ﬁs%ir;ssmmﬂ S008Iy 12 | 101082 |SCREW, HX HD CAP, 3/4-10 X 1 1/2 GRS
s | 4 [ 2ed0n [0 SHAFTASSENBLY,3T/IS0DXT g5 | 43 | 100585 [scREW, HX HD CAP 3/4-16 UNF X2 /2 GRS
2 5 15403 [op 0 ONAFTSPACER. 4 1/BODXI/8) g9 | 14 | 200252 |NUT. HEX, 3/4-16 UNF GRS
2 6 | 15404 WASHER SHAFTSPACER.40DX3/8| 1 | 46 | 16416 [STUBSHAFTASSEMBLY,315/16 00X 171/41G
1 7 21796 :":f%géffgg;“ HGWWWERLE 16 | 102558 |BEARING, FB SFE100ONE, 3 15/16
1 8 | A7 L gﬁ:ﬁg&nﬂ I_'mn il | 4 | 17 | 102589 [SCREW,HXHDCAP,7/8-14 UNFX 3 GRS
% 3 i ?EES“ ASSEWBLY. UPPERR.575 | o | 18 | 100361 [WASHER, LooK 78
1 10 | 23833 W““ 4 | 19 | 100249 T, HEX 7/8:14 UNF GRS




2AA0 $0E0A

2%12 $2)6% 133%—"",9 ton Zung( Zuxu

QTY | ITEM# | PART# | DESCRIPTION QTY | ITEM# | PART# | DESCRIPTION
4 1 | A14401 | STUB SHAFT ASSEMBLY, 3 7/16 OD X 2 S | 102727 | SPROCKET, #140 CHAIN X 54 TEETH, 3
16 1/4 LG 7/16 BORE
32 2 100555 | SCREW, HX HD CAP 3/4-16 UNF X 2 2 10 18560 KEY,SQUARE 7/B8 X 8 1/4
1/2 GRS
] F] 101701 | BEARING, 3 7/16 1D, 4-BOLT FLANGE i 11 | 302411 | SPROCHKETL. #100 CHAIN X 32 TEETH, 3 |
7/16 BORE
32 4 100554 | WASHER. LOCK, 3/4 i *12 102414 | SPROCHET, DS #140 CHAIN X 13
TEETH, 3 1/2 BORE
3z 5 100252 | NUT, HEX, 3/4-16 UNF GRS, 1 #12 | 102730 | SPROCHET, DS #140 CHAIN X 15
TEETH, 4 BORE
i *8 102412 | SPROCKET, #100 CHAIN X 36 TEETH, 3 1 FE] 4466 KEY, SQUARE 7/B X 6 1/2
7/16 BORE
1 #8 | 102420 | SPROCKET, #100 CHAIN X 20 TEETH, 3 i 13 | 102410 | SPROCHET, #100 CHAINX 23 1EETH, 3 |
“7/16 BORE 7,/16 BORE
2 7 18587 KEY, SQUARE 7T/BX 7 1/4 14 is 4467 SET SCREW, 3/4-10X 3/4
2 B 18587 | HEY, SQUARE 76K 7 1/4 i i6 | 302412 | SPROGCHET, #100C - B}
7/16 BORE (OPTIONAL)
2 8 18580 KEY, SQUARE 7/8 X B 1/4 AR *17 A16457 | STUE SHAFT SEAL PLATE ASSEMBLY, 3
7/16
2 bt -] 102413 WET,'#W CHAIN X 48 TEETH, 3 AR 18 102332 | SEAL 3 7/16 X 3.437 X 4.501 X .375
7/16 BORE

NOTES: ALWAYS DETERMINE ACTUAL NUMBER OF TEETH ON SPROCKETS BEFORE ORDERING.
*6 = 102412 - USED ON 430H AND 502H FEED MODELS ONLY, OR 575H FEED AND HAY MODELS.
*6 - 102420 - USED ON 430H AND S02H HAY MODELS OMLY,
*8-.102413 - USED 430H AND 502H.
*12 - 102414 - USED ON 430H AND 502H.
*12 - 102730 - USED ON STSH ONLY,
*17 - A16480 INCLUDES SEAL #102332

AR - AS REQUIRED.

19198 - SPROCKET PULLER KIT.

ow




2AA0 $0EOA

20012 $2)6% 133%—"",9 uxu ( 350%2 $549

NOTES: ALWAYS DETERMINE THE ACTUAL NUMBER OF TEETH ON SPROCKETS BEFORE ORDERING.
*1, *2, *8, *4, *5 - A16416, 102559, 102858, 100361 AND 100249 ARE USED ON LOWER RIGHT AUGER (WHEN VIEWED FROM THE

FROM THE REAR.}

*18, *19 - USED ON LOWER RIGHT POSITION ONLY, (SEAL ASSEMBLY A16461 INCLUDES SEAL #102333.)

AR - AS REQUIRED

19198 - SPROCKET PULLER KIT

Qry ITEM# PART # DESCRIPTION aTty ITEM# PART# DESCRIPTION
3 1 A14401 | STUB SHAFT ASSEMBLY, 3 7,16 0D i ) 18757 | KEY, SQUARE, 1X7 5/8
X161/4 LG ' ;
1 *1 Ale41e | STUB SHAFT A.SEM"I'!L‘E. 3 15/16 0D i i0 mcaﬁﬁ"‘ SPROCKET, #120 CHAIMN X 30 TEETH, 3
Xi71/4LG 15716 BORE
28 2 1005655 REW, HX HD CAP 3/4-16 UNF X 2 1 11 102762 | SPROCHET, #120 CHAIN X 19 TEETH, 3 |
1/2 GRS - 7/16 BORE
4 w2 102559 SCREW, HX HD CAP, 7/8-14 UNF X 3 2 12 19068 MOUNTING BRACKET, HYDRALULIC
GRS HEIGHT CONTROL DISC
3 3 102455 | BEARING, BLOCK,3 7,16 FLANGE, 1 i3 | 102739 | SPROCKET, #160 CHAIN X 45 TEETH, 3
SPHERICAL 7/16 BORE
1 *3 102558 | BEARING, FB SFE1000NE, 3 15/16 1 14 102741 ?Pﬂggggré #120 CHAIN X 30 TEETH, 3
/1
28 3 100554 | WASHER, LOCK, 3/4 1 i5 | 102745 _s?&pnn D5 #160 CHAIN X 13 TEETH,
4 E-
a4 *4 100361 | WASHER, LOCH, 7/8 i i8 A875T HEY, SQOUARE. 1 X 7 5/8
[~ 8 | 100282 | NUT, HEX, 3/4-16 UNF GRS 14 17 @467 | SET z ;
3 *5 100249 | MUT, HEX 7/8-14 UNF GRS AR *18 A16481 | STUB SHAFT SEAL ASSEMBLY, 3 15/18
{ OPTIONAL)
1 3 102748 | SPROCKET, #120 CHAIN X 26 TEETH, | AR 418 | A18457 | STUB SHAFT SEAL PLATE ASSEMBLY 3
‘37/16BORE ' 7/16 (OPTIONAL) ' '
1 7 18756 | KEY,SQUARE, 7/8X51/8 AR *19 | 102333 | STUE SHAFT SEAL, 3 15/16 (OPTIONAL)
1 8 102742 | SPROCKET,#160 CHAIN X 45TEETH3 | AR 18 102332 | SEAL, 3 7/16,"TIMKEN 417492" 3.437 X
15/16 BORE W/ 1 KEY 4.501 X .375

T



2AA0 $0EOA

*******

m



2AA0 $0EOA

QTY | [TEM# | PART# | DESCRIPTION QTY | ITEM# | FARI# | DESCRIPTION
[] i 101829 | SET SCREW. COLLAR, 11D X 1 5/8 0D 2 *18 102761 | CHAIN, #160H X 56F, INCL CONN
] F] AZ2243 | TENSIONER ARM ASSEMBLY, 502.575 i *17 101838 | CHAIN, #100 X 85F. INCL CONN &
TSU OFFSET (TSUBAKI)
3 3 101840 | EYE BOLY, 3,/8-16UNC K 6 LG i *17 | 102729 | CHAIN, #120 K 71P, INCL CONN &
' OFFSET b : :
B a 100254 | NUT, HEX 3/8-16 UNC GRS 4 i8 100218 | GREASE FITTING, 1/8 NPT
3 5 101831 | EXTENSION SPRING, 1 1/4 X 816 #626 | 8 19 | 100300 | WASHER, FLAT 3/8, USS
] 6 A13375 | SPROCKET ASSEMELY, 100412, 8 20 102787 | COMPRESSION FITTING, 1/8 NFT(F) X
RA100RR, BEARING 1/4 X 90°
i 7 A18102 | OIL WIPER ASSEMBLY, 11/4 OFFSET 7 | 18" 21 BOB003L | TUBING, ALUM 1/4 0D X 96 LG
LG
AR 8 15086 | CHAIN, 3/16 LOG, 17 LINKS 4 22 102355 | BEARING, 1 1D, NYLINER
2 E] A14800 | IDLER ROLLER ASSEMBLY, 4 1/2 0D AR 23 100671 | LINK, CONNECTOR, #120C
1 10 A15012 | TENSIONER ARM ASSEMBLY, 18 12 LG | AR 23 100318 | LINK, CONNECTOR, #2100 GHAIN
1 i1 ALB260 | OIL WIPER ASSEMBLY W, MEDIUM END, | AR 23 100872 | LINK, OFFSET #120 CHAIN
7 LG
1 14 101832 | EXTENSION SPRING, 1 1/4 0D X 14 LG, AR 24 100315 | LINK, OFFSET #100 CHAIN
2
1 *15 | 101833 | CHAIN, #100 X 140P, INCL CONN AR 25 102357 | LINK, CONNECTOR, #140 CHAIN
TSU
1 *15 | 102731 | CHAIN, #120 X 114P, INCL CONN AR 25 9823 LINK, CONNECTOR, #160 HD CHAIN
2 *18 | 101837 | GHAIN, #140 X 6OF, INCL CONN AR | 26 | 102953t | : :
h 5 : i
2 *168 | 102917 | CHAIN, #140 X 65P, INCL CONN & AR 26 9624 LINK, OFFSET #160 HD CHAIN, 7-D5
OFFSET

1q




2AA0 $OEOA
2% 12 $2)6% "2/5001 uxvL &%%$ "%.IC 7 ,9.8T435" 1+) 7 1ytptl, T4

. N | P

82/ 467

7

10

18

24 ) 1

2%12 6)%7

26

16 g 21 16 *



2AA0 $OEOA

2%12 $2)6% 27500 vxv &%%$ "% -1¢Z ,9-87435"1+) 7 Wytptl, T4

# Part Number Title Quantity
1 Al18260 OIL WIPER ASSEMBLY 7LG W/MED END 2
2 A15012 TENSIONER ARM ASS'Y, 18 1,2 1
3 102355 BEARING, NYLINER 1 ID 4
4 101829 COLLAR,SETSCREW 1IDX15/8 0D 8
5 AZ22743 TENSIONER ARM ASSEMELY, 502 575 2
3] A18103 TENSIOWNER ARM ASSY 181/2LGX 3 3/4 PIN 1
7 11951 PIVOTPIN, @1"X 4 3/4 LG 1
8 102730 SPROCKET, DS140A15H, 4" BORE 1
9 19065 EEY, SQUARE7/8X B LG 3
10 18756 KEY, SQUARE 7/8 X5 1/8 LG. 1
11 102412 SPROCKET, 100B36 3 7/16 BORE 3
12 102727 SPROCKET, 140B54 3 7/16 BORE 2
13 15244 CHANNEL, IDLER MOUNT 1 X2 X3 LG 1
14 102411 SPROCKET, 100B32 3 7/16 BORE 1
15 A13375 SPROCKET ASS'Y, 100A12 TO RA100RER BRNG 2
16 A14900 IDLER ROLLER ASS'Y 2
17 100300 WASHER, FLAT 3/8" USS 8
18 101840 EYEBOLT ASS'Y 4
19 101831 SPRING, EXTENSION 1 1/40D X B LG (#626) 3
20 7070514 CHAIN, LOG 3/16 PLATED [GR30) 4
21 101832 SPRING, EXTENSION 1 1/40D X 14 LG (#627) 1
22 101838 - L CHAIN, #100 X 85P INCL. CONN. & OFFSET - LYNX 2
23 102917 -L CHAIN, #140 H X 65P INCL. CONN. & OFFSET - LYNX 2
24 102759 FITTING, COMPRESSION 1/8 NPT (M) X 1/4 STE. 4
25 102797 FITTING,COMPRESSION, 1/8 NPT (F) 1/4x90deg 4
26 6060031 GREASE LINE 4
27 100218 GREASE FITTING, 1/8 NPT 4
-/ A%3]

, T><A0 OECE0 OPOTAEAO TROETTO] prim”* Tt jpnictendy prim** o fpncTppds

6GGZGoY #EAETO AOA AOAEIAAIAET ,9.8 10 435" 1+) AOATAS #EAETO OET T ET OEA AOAX<ETCO AOA
TTIU OARGETTO Tk 0EA £O11 AEAETO O0AAS

T



2AA0 $OEOA
2%12 $2)6% " 2/500 U4+ §5(—7 4% 3)/ . %23(Z ,9 . 8TA35" 1+) 1yTeel, T4

82/ 467 &

2%12 6)%7

19 19



2AA0 $OEOA

2012 $2)6% " 2/500 unnd+ §5(—7 4%.3)/ . %2307 ,9 . 87435 1+) Z Vytogl, T4

# |Part Number Title Quantity
1 19065 KEY, SQUARE 7/8 X 8 LG 3
2 18756 KEY, SQUARE 7/8X5 1/8 LG. 1
3 102730 SPROCKET, DS140A15H, 4" BORE 1
4 102727 SPROCKET, 140B54 3 7/16 BORE 2
5 102412 SPROCKET, 100B36 3 7/16 BORE 2
B 102410 SPROCKET, 100B23 3 7/16 BORE 1
7 A13375 SPROCKET ASSY, 100A12 TO RA100RR BRNG 3
8 23347 CHAIN TENSIONER, UHMW 3
9 100179 WASHER, FLAT 5/8 &)
10 102016 SCREW,HXHD CAP5/8-11 X5 LGGRS 3
11 100273 WASHER, LOCE, 5/8 3
12 100370 NUT,5/8-11 3
13 | 101838-T CHAIN, # 100 X 85P INCLUDING CONMN. & OFFSET - TSUBAKI 1
14 | 102917 -T CHAIN, #140 H x 65P INCL CONN - TSUBAKI 2
15 102759 FITTING, COMPRESSION 1/8 NPT (M) X 1/4 5TR. 4
16 100218 GREASE FITTING, 1/8 NPT 4
17 100300 WASHER, FLAT 3/8" USS 5
18 102797 FITTING,COMPEESSION, 1/8 NPT (F) 1/4x90deg 4
19 6060031 GREASE LINE 4
20 101829 COLLAR,SETSCREW 1IDX15/8 0D 2
21 A15012 TENSIONER ARM ASSY, 18 1/2 1
22 101831 SPRING, EXTENSION 1 1/40D X 8 LG (#626) 1
23 101840 EYEBOLT ASS"Y 1
24 7070514 CHAIN, LOG 3/16 PLATED (GR30) 3
25 102411 SPROCKET, 100B32 3 7/16 BORE 1
26 | 101839-T CHAIN, # 100 X 140P INCLUDING CONN. - TSUBAKI 1
LUK

AEA 2AA0 $0E0A AOA<ETC ATA DA0OO 1E00 OET><T E0 O0AA TT ung ATA uxu TEBA0GH

spol pTh Q gof #EAETO AOA AOAEIAAIAET ,9 . 8 T0 435" 1 +) AOATAS #EAETO OET T ET 0EA AOAXZ
ETCO AOATTIU OAAGETTO Tk OEA £O11 AEAETO O0AAS

LY




2AA0 $OEOA
2%12 $2)6% *2/50i vnnd+ 3% $5(=7 4%.3)/ - %2307 ,9.87435"" 1+) Z VytoxZ,T4

82/ 467

19 19

16



2AA0 $OEOA

v

2012 $2)6% "2/500 unnd+ 3% §5(—7 4%.3)/ . %2307 ,9. 87435 1+) Z 1ytoxl, T4

# Part Number Title Quantity
1 19065 KEY, SQUARE 7/8X B LG 2
2 23234 KEY, 1" 5Q. X 7" LONG 1
3 18756 KEY, SQUARE 7/8X5 1/8 LG. 1
4 104846 SPROCKET, 160B13H 4" BORE 2
5 102742 SPROCKET, 160B45 3 15/16 BORE 1
5] 102750 SPROCKET 120B30 3 15/16 BORE 1
7 102762 SPROCKET 120B19 3 7/16 BOR 1
8 102739 SPROCKET 160B45 3 7/16 BORE 1
9 102741 SPROCKET, 120B303 7/16 BORE 1
10 102748 SPROCKET 120B26 3 7/16 BORE 1
11 23347 CHAIN TENSIONER, UHMW 3
12 102016 SCREW,HX HD CAP5/8-11X5 LGGR5S 3
13 100273 WASHER, LOCK, 5/8 3
14 100370 NUT,5/8-11 3
15 102761 -T CHAIN, #160 H x 56P INCL CONN - TSUBAKI 2
16 100218 GREASE FITTING, 1/8 NPT 4
17 100300 WASHER, FLAT 3/8" USS 5
18 102797 FITTING,COMPRESSION, 1/8 NPT (F) 1/4x90deg 4
19 6060031 GREASE LINE 4
20 102759 FITTING, COMPRESSION 1,/8 NPT (M) X 1/4 S5TR. 4
21 102729-T CHAIN, #120 x 71P INC. CONN. & OFFSET - TSUBAKI 1
22 102731-T CHAIN, #120 x 114P INCL CONN - TSUBAKI 1
23 101829 COLLAR, SETSCREW 1IDX15/8 0D 2
24 A15012 TENSIOMER ARM ASS'Y, 18 1,2 1
25 A1TT74 SPROCKET ASS'Y 120A10 W/ RA100RR 3
26 101831 SPRING, EXTENSION 1 1/40D X B LG (#626) 1
27 101840 EYEBOLT ASS'Y 1
28 7070514 CHAIN, LOG 3/16 PLATED (GR30) 3
29 100179 WASHER, FLAT 5/8 )
30 102355 BEARING, NYLINER 1 ID 1
- /4%34

AEA 2AA0 $OE0A AOA<ETC ATA DA0OO 1E00 OET><T E0 O0AA TT uxu3$ TEBACGH

gguﬁ gpﬁ 0 “ggql#gAlETugAOAAAOAE}AA]A ETA,,9~.,8 10 435" 1+) AOATAS #EAETO OET<T ET 0EA A0AxZ
ETCO AOA TTIU OAACETTO TE OEA £O11 AEAETO O0AAS

L




BEOAEAOCA 7 - A= 30UIA

$)3#(12"% "2/500 $51 ,13(/24) %7 349,%7 1Ycxe

NOTES:

SECOND COULAR
BETWEEN LINKAGE
@3

[=>  THESE ITEMS ARE IN PARTS BAG #A7616
ALIGN BOTTOM OF LINKAGE MOUNT TO PLATE ASSEMBLY (ITEM #31) TO TOP OF DISCHARGE SIDE CENTERED IN SLOTS.

QrY_| WEM# | PART# | DESCRIFTION QiY | TEM# | PARTH | DESCRIPTION
bl
1 2 ||:azasss || RREINIE AEEMELY AL 16 | 19% | 100270 |[WASHER,LOCK 5/16
1 5 | aczame | QEIEGHNICSRUNOCE, 16 | 20 | 100297 [NUT HEX 5/16-18 UNG GRS
X 4 | 20935 | DISCHARGE WING SHIELD 4 | 21 100858 [SCREW, HX HD.CAP 1/420 UNCX 1
2 5 20936 | DISCHARGE WING, SHIELD PLATE a_| 22% | 100443 |WASHER. FLAT, 1/4 WROUGHT
2 & | 100985 | MAGNET,8X181/21G @ | _23* | 100304 [WASHER, LOCK, 174
RUBBER MAT, DROP CHUTE -
1 7 aamas | 3 4 | 24+ | 1200221 | NUT, HEX 1/4-20 UNC GRS
1 8 21558 | RUBBER MAT SUPPORT BAR i3 | 25 102621 EE '“' ; m; HD. 3/B-16 UNC
2 3 21569 | FLATBAR, 1/4, SMALL SUPPORT 21 | 26 | 100300 | WASHER, FLAT 3/8, USS
2 10 | A22203 | PINASSEMBLY, 1X23/81G g | 2 | wmer, PERAmSRHANGER EHEH
1 11 | A2147¢ | PIN ASSEMBLY, HEIGHT CONTROL 2 | 28 | 16078 [SPACERBAR 1/4X21/2X1116
1 12 | 100856 | WASHER, FLAT, 3/4 & | 20 | idneoss PSRV CARRIAGE HD, S/B1ANC
DISCHARGE ASSEMBLY, DUAL,
4 13 101018 HAIR PIN CLIP 1 a0 A22141 SHORT, NEW
r 14 | 101716 | i"ffl';} e e 1 | 31 | A22609 [LINKAGE MOUNT PLATE ASSEMBLY
2 15 | 100271 | WASHER, LOCK, 3/8 1 | 32 | A23189 [DROP CHUTE LINKAGE ASSEMBLY
26 16 | 100284 | NUT, HEX 3/816 UNCGRS 2 | 23 | 201829 [SETSCREW,COLLAR, 11D %15/80D
18 17 seages | SECEETRESS A SAms NG 2 | 34 | A23191 |pIN ASSEMBLY, 1'DIA. X 15/8" LG.
:'. = T 7 :f — = ;'lrl' = & 1 5 .: T UT mm

Tw



BEOAEAOCA 7 - A= 30UIA

$)3#(12"% "2/500 $51 ,13(/24) %7 349,%7 1Ycxe

D o
STIEEEEET

NOTES: A22141 15 THE PRINT FOR THE DISCHARGE ASS'Y, DUAL - SHORT (NEW)

DISCHARGE ASSEMBLY, DUAL - SHORT (NEW) PARTS LIST

Qry ITEM# PART# | DESCRIPTION qQny TEM# PART | DESCRIFTION
#

i 2 21988 E GE, RH  SHOR [ 36 103560 | | I i
i 3 21987 DISCHARGE, LH SIDE, SHORT a 37 101818 | PN, DUWEL 3/8 0D X 3,4 LG
2 ! 21981 | DIS - AUGER BOTIOM, SHORT F] a3 100300 | WASHER, FLAT 3,8, USS_

LINER L . .
1 7 A22145 | FORMED PEAK ASSEMBLY, DUAL 19 [ 100271 | WASHER, LOCK. 3/8
i | = AZ1995 | DISCHARGE CYLIND i a | - | BUT HEX 3/8-16 U

ASSEMBLY, NEW , . : . )
i g 16348 GUSSET, /4 X4 1/2X6 LG 9 55 100713 | WASHER, FLAT 5/16, USS-PLATED
2 18 22002 | DI GE BOTIOM STRAP. T =& 56 100470 | WASHER, LOCR, 5/16
1 20 22147 | DISCHARGE CHAN GUARD, UPPER, DUAL 8 57 100297 | NUT, HEX 5/16-18 UNC GRS
i 28 A22152 | DISCHARGE MOUNT ASSEMBLY, RH | 59 104164 .- HD, 3/816X11/4
2 az A22011 | DISCHARGE AUGER ASSEMBLY NEW 1 &0 A22154 | DISCHARGE MOUNT ASSEMBLY, LH

STYLE

] (78 102096 | SCREW, CARRIAGE HD, 3/8-16 UNC X 1

LTI




BEOAEAOCA 7 - A= 30UIA
$)3# (! 2%% 2/5o_ﬁ $51 ,_ﬁ 3(/24) _%7 349,%7 1Yo

. i
) A

oo IT ¢ 9

|
[ |
||
1

{4

& & 8 @ “HUGER SHAFT ASSEMELY {5
ol S FLUSH WITH BEARING COLLAR

qiy | ITEM# FART # | DESCRIPTION any TTEM# PART # | DESCRIPTION
i 1 22188 | DISCHARGE BACK PLATE, DUAL, NEW 1 29 A22127 | CHAIN STAND-DFF ASSEMBLY. LONG |
i 2 21988 | DISGHARGE, RH SIDE, SHORT i 30 22132 TENSION BLOGH, UHMW
F] [ 21981 | DISCHARGE, AUGER BOTTOM, SHORT z 32 AZZ011 | DISCHARGE AUGER ASSEMBLY NEW
LINER STYLE
1 ] 22143 | DISCHARGE FRONT PLATE, DUAL 1 34 22153 BACH PLATE FILLER STRAP, DUAL |
i T AZ2145 FORMED PEAK ASSEMBLY, DUAL i 35 i6340 KEY, SQUARE 5/16 X 2
i B A21995 | DISCHARGE CYLINDER MOUNT 4 38 | 103580 | OVER-CENTER LATCH
ASSEMBLY, NEW : :
1 9 16348 GUSSET, 1/4 X 41/2 X6 LG 4 ar 101818 F'TN, DOWEL3/BOD X 3/4 L
2 10 23068 | DISCHARGE FRONT PLATE GUSSET 1 [F] 104207 | SCREW, CARRIAGE HD 3/B-A6 K2 1/2
1 11 17984 | MOTOR MOUNT, DUAL DISCHARGE, FLAT ] a3z 100300 | WASHER, FLAT 3/8, USS
BOTTOM
2 12 AZ3157 | BEARING CHANNEL MOUNT ASSY. 18 a4 100271 | WASHER, LOCH, 3/8
2 16 22002 | DISGHARGE BOTIOM STRAP 19 a5 100258 | NUT, HEX 3/6-16 UNG GRS
1 17 22146 | BE 5 NEL, DUAL 2 [T "100230 | H 5 UNF X 2
[] i8 104193 EEAFITNE. 4-BOLT FLANGE, 1 174, i 48 103794 SMNAP RING, L SHAFT
SEALED
F] 19 AZ2006 | DI AUGER SHAFT AZ [] F) 101444 | SCREW, HXHDCAP 1,2-13UNCR11/2 |
: (36" **NEW STYLE DISCHARGE** GRS 2
i 20 22147 DISCHARGE CHAIN GUARD, UPPER, DUAL 4 50 101846 SCREW, HE HD CAP, 3/8-16X 1
i z1 "22148 | DISCHARGE CHAIN GUARD, LOWER, 8 51 404108 | SCREW. HX HD CAP, #10-24 % 3,/4
DUAL
i 22 102980 HYDRAULIC MOTOR {ROSGS) 5 54 ip4183 SCREW, CARRIAGE HD, 5/16-18 X1 1/4
1 z3 102128 | SPROCRET#B0 CHAIN X ] 55 400713 | WASHER, FLAT 5/18, USS PLATED
ATTEETH,ABORE.SPECIAL HUB
z 24 22149 | CHAIN GUARD SUPPORT 8 58 100170 | WASHER, LOGK, 5,16
i 25 ‘102778 | SPROCHKET, DOUBLE AGOCHAIN X B 57 100297 | NUT, HEX 5/ 16-18 UNC GRS
ATTEETH,1 1/4 BORE » :
1 28 101885 | SPROCKET.HG0 CHAIN X 17TEETH,L 174 1 80 AZZ154 | DISCHARGE MOUNT ASSEMBLY, LH
BORE W/HKEY
1 27 104208 | CHAIN, #50 X 44P, INCL CONM LINK T [ 15083 WEY, SQUARE 5B X 7/8 |
] 28 Az2152 | DISCHARGE MOUNT ASSEMBLY, RH 2 85 103040 | SNAP RING, 1 1/4 SHAFT

LP



BEOAEAOCA 7 - A= 30UIA

$)3#(12"% "2/500 $51 ,1 —%$)5—h %7 349,%Z Tycyp

NOTE:

.,
O
(&
SECOND COULAR. ™~
BETWEEN LINEACE

{n

(i

E"-:. THESE ITEMS ARE IN PARTS BAG #AT616

E=> aviaN BoTTOM OF LINKAGE MOUNT PLATE ASSEMBLY (ITEM # 30) TO TOP OF DISCHARGE SIDE CENTERED IN SLOTS.
* (NEW) AB281 (502 - 575}

Ty ITEM# PART # DESCRIPTION Qry ITEM# PART# DESCRIPTION
| % 1 100258 | NUT, HEX 3,616 UNC GRS - [T 21568 | FLAT BAR, 1/4, SWALL SUPPORT |
E}' 28 2 100271 WASHER, LOCK, 3/8 16 21962 DISCHARGE HANGER. 5" HIGH,
MEDIUM
= 21 3 100300 | WASHER, FLAT 3/8, USS 2 17 20938 | DISCHARGE WING, SHIELD PLATE
4 4 100858 SCREW, HX HD CAP 1/4-20 UNC X 1 1 i8 A22196 DISCHARGE ASSEMBLY, DUAL,
_ MEDIUM, NEW
F] B 100985 | MAGNET, BX 18 1,2 LG i 18 | A22208 | PINASSEMBLY, 1X238/81LG
4 s 101018 | HAIR PIN CLIF 1 20 A22388 | DROP CHUTE ASSEMBLY, DUAL, NEW
7 7 101716 | SCREW. HX HD CAP, 3/8-16 UNG X 1 21 "21845 | RUBBER MAT, DROP CHUTE SPOUT,
' 11/4 c _ “oyar*
E::" 13 8 102621 SCREW, CARRIAGE HD, 3/8-16 UNC X} i 29 100556 WASHER, FLAT, 3/4
11/2 GRS
[;;‘ 4 9 102096 SGE.E. .ﬁ.: CARRIAGE HD, 3/8-16 UNC i 30 A23222 LINKAGE MDI._INTHJ!TE ASSY -
KAgRs ; MEDIUM i
16 10 102283 SCREW, TRUSS HD, 5/16-18 UNC X 1 31 A23189 DROP CHUTE LINKAGE ASSEMBLY
3/4 GR2
2 i1 16078 | SPACERBAR, 1/4X21/2X11LG 2 | 32 101829 | SEI SCREW,COLLAR, 1 IDX 15/80
1 i2 A22384 DROP CHUTE CYLINDER ASSEMBLY. i 33 22795 LINKAGE, DROP CHUTE CYLINDER
TRIPLE NEW {SHORT)
2 i3 20935 DISCHARGE WING SHIELD 2 34 A23191 FIN-ASSEM_BL?.‘:L"-DM. X15/8"LG.
i 14 A21476 PIN ASSEMBLY, HEIGHT CONTROL

LQ



BEOAEAOCA 7 - A= 30UIA

$)3#(12"% "2/500 $51 ,1 —%$)5—h %7 349,%Z Tycyp

DISCHARGE ASSEMBLY, DUAL - MED (NEW) PARTS LIST

arny ITEN# PART # DESCRIPTION aQny ITEM# PART# | DESCRIPTION
1 2 22134 | DISCHARGE SIDE, RH, MEDIUM 11 7] 100300 | WASHER, FLAT 3,8, US5
i ! 22133 DISCHARGE SIDE, LH, MEDIUM 21 -E: 100271 WASHER, LOCH, 3/8
1 7 AZ2198 | FORMED PEAK ASSEMBLY, DUAL, 21 45 100254 | NUT, HEX 3/8-16 UNC GRS
MEDIUM -
i 9 16348 GUSSET. 1/4X 41/2X6 LG [] 54 104189 SCREW, CARRIAGE HD, 5/16-18 X 1
1/4
2 16 22167 | DISCHARGE BOTTOM STRAP, ] §5 | 400743 | WASHER, FLAT 5/16, USS-PLATED |
MEDIUM
4 18 104193 | BEARING, 4BOLT FLANGE, 1 1/4, 8 56 100170 | WASHER, LOCK, 5/16
SEALED
i 28 AB2153 | DISCHARGE MOUNT ASSEMBLY, RM | B 57 100297 | NUT,HER 5/16-18 UNCGRS |
2 a2 AZ22170 DISCHARGE AUGER ASSEMBELY, 10 59 104164 SCREW, CARRIAGE HD, 3/8-16 X 1
MEDIUM, NEW 33 - 3/4 i/4
4 36 103560 | OVER-GENTER LATCH i 60 A22154 | DISCHARGE MOUI 1BLY,
4 a7 101818 PIN, DOWEL 3/8 0D X 3/4 LG [] &1 102096 SCREW, CARRIAGE HD, 3/8-16 UNC
¥ 1GRS5

LO



BEOAEAOCA 7 - A= 30UIA

$)3#(12"% "2/500 $51 ,1 —%$)5—h %7 349,%Z Tycyp

& gggfj} &%
\

"ALKGER SHAFT ASSEMRLY 15
FLLSH Wit BEASMNCG OO AR
qany | ITEM# PART# | DESCRIPTION QryY | ITEM# PART# | DESCRIPTION
i 1 22138 | DISCHARGE BACK PLATE, DUAL, NEW 1 33 21696 | DISCHARGE BACK PLATE FILLER, DUAL,
RUBBER
i 2 22134 | DISCHARGE SIDE, RH, MEDIUM 1 34 22153 | BACH PLATE FILLER STRAP, DUAL
i 3 22133 DISCHARGE SIDE, LH, MEDIUM F 35 16340 KEY, SQUARE 5/16X 2
2 Iy 22165 | DISCHARGE AUGER BOTTOM, MEDIUM a 36 103580 | OVER-CENTER LATCH
i 3 22143 | DISCHARGE FRONT PLATE, DUAL 3 Eil 101818 | PIN, DOWEL 3/8 00 X 3/4 LG
i 7 A22198 | FORMED PEAK ASSEMBLY, DUAL, F 39 100838 | WASHER, FLAT, 1,2
MEDIUM
i ] AZ2164 | DISCHARGE CYLINDER WOUNT 18 30 100272 | WASHER, LOCK, 172
ASSEMBELY, MEDILUM, NEW
2 10 22059 | DISCHARGE FRONT PLATE GUSSET 16 41 103795 | NUT, HEX, 17213
i 11 17984 | MOTOR MOUNT, DUAL DISCHARGE, 1 a2 104207 | SCREW, CARRIAGE HD 3/816 X 2 1,2
FLAT BOTTOM, 325810 GDS ; ' )
2 12 A23157 | BEARING CHANNEL MOUNT ASS'Y 11 43 100300 | WASHER, FLAT 3/8, USS
Z is 22167 | DISCHARGE BOTTOM STRAF, MEDIUM 21 44 100271 | WASHER, LOCK, 3/8
i 17 22146 | BEARING MOUNT CHANNEL, DUAL 21 45 100254 | NUT, HEX 3,8-16 UNC GRG
[} 18 1042193 | BEARING. #-BOLT FLANGE, 11/4, z 46 100230 | SCREW, HX HD CAP, 1/2-20 UNF X 2
SEALED GRS
2 13 A220086 | DISCHARGE AUGER SHAFT ASSEMBLY 2 a7 100254 | NUT, HEX 3/B-16 UNC GRS
36" **NEW STYLE DISCHARGE* *
i 20 22147 | DISCHARGE CHAIN GUARD, UPPER, i a8 103794 | SNAP RING, 1 SHAFT
DUAL
1 21 22148 | DISCHARGE CHAIN GUARD, LOWER, 16 a9 101444 | SCREW, HX HD CAP 1,2-13UNC X 1 1,2
DUAL GRS
i 22 102980 | HYDRAULIC MOTOR (ROSS) 3 B0 101846 | SCREW, HLHD CAP, 3/B46 X1 |
i 23 102128 | SPROCKET#G0 CHAIN X ] 51 108108 | SCREW, HX HD CAP, #10-24 X 3,4
17TEETH,1BORE SPECIAL HUB
2 24 22149 CHAIN GUARD SUPPORT (] 52 104107 | WASHER, LOCK #10
1 25 102778 | SPROCKET,DOUBLE #60CHAIN X ] 53 102638 | NUT, HEX #10-24
A7TEETH.1 1/4 BORE
1 26 101845 | SPROCKET,#60 CHAIN X 17TEETH,1 5 54 104189 | SCREW, CARRIAGE HD, 5/16-18 X1 1/4
1/4 BORE W/KEY A
i 27 104208 CHAIN, #60 X 44P, INCL CONN LINK 9 55 100713 WASHER, FLAT 5/16, USS-PLATED
i 28 A22152 | DISCHARGE MOUNT ASSEMBLY, RH ] 56 100170 | WASHER, LOCK, 5,16
1 29 A22127 | CHAIN STAND-OFF ASSEMBLY, LONG 5 57 100297 | WUT, HEX 5/16-18 UNC GRS
1 20 22132 TENSION ELOCK, UHMW 10 59 104164 | SCREW, CARRIAGE HD, 3/8-16 X 1 1/4
i 31 104209 | CHAIN, #80 X 64P, INCL CONN LINK 1 80 A22154 | DISCHARGE MOUNT ASSEMBLY, LH
2 32 AZ2170 | DISCHARGE AUGER ASSEMELY, 3 61 102088 | SCREW. CARRIAGE HD, 3/816 UNC X 1
MEDIUM, NEW 33 3/4" GRS
2 64 103040 SNAP RING, 1 1/4 SHAFT

LT



BEOAEAOCA 7 - A= 30UIA

$)3#(!

MOTES:

2% "2/50042)0, % 3(/ 241

%7 349,%Z

Tygog

[E=>THESE ITEMS ARE IN PARTS BAG #A7616
E=> aLiGN BOTTOM OF LINKAGE MOUNT PLATE ASSEMBLY (ITEM 39) TO THE TOP OF DISCHARGE SIDE CENTERED IN SLOTS.

Qry [ MEm# | PART# | DESCRIPTION QrY [ ITEM# | PART# | DESCRIPTION
DROP CHUTE ASSEMBLY, TRIPLE, . e
1 2 | m22387 | NEW (without | e | 4| aomass| A0 SOSHINEHO S IR NG
i magnets)W/RUBBERS
DROF CHUTE CYLINDER ASSEMBLY,
1 3 A22384 | ool nEw [ 22 24 | 100300 | WASHER, FLAT 3/8, USS
1 4 A21476 | PIN ASSEMELY, HEIGHT CONTROL 2 25 | 20938 | DISCHARGE WING SHIELD.
i 5 A22203 | PIN ASSEMBLY. 1X23/8LG B 28 1004433 | WASHER, FLAT, 1/4, WROUGHT

i € | 100556 | WASHER FLAT, 3/4 4 | 27 | 3100858 | SCREW. HXHDCAP 1420 UNCX1

4 7 101018 | HAIR PIN CLIP 2 30 | 20936 | DISCHARGE WING, SHIELD PLATE

8 o |[lasarse)| SERWICHO LIRS /BAR NG 16 | a2v | 100713 | WASHER, FLAT 5/16, USS PLATED

E:;- 25 2 100271 | WASHER, LOCK, 3/8 i6 33+ 100170 | WASHER, LOCK, 5/18
[>]| 25 10 100254 | NUT, HEX 3/6-16 UNC GRS 16 | 34* | 100207 | NUT, HEX 5/16-18 UNC GRS
2 11 | 100885 | MAGNET.8X181/21G 1 35+ | 21584 | FLAT BAR, 1/4, RUBBER MAT
16 | 12 | 102283 gﬁm THUSSHD, SAE IR NG X 4 | 26 | 100304 | WASHER, LOCK, 1/4
i 16 21589 FLAT BAR, 1/4, SMALL SUPPORT 4 37 100221 | NUT, HEX 1/4-20 UNC GRS
_ , | SCREW, CARRIAGE HD, 3/8-16 K 1 Zal DISCHARGE ASSEMBLY, TRIPLE,
9 17 | soazes |7 1| a8 | azaeea | Cor NEy e

2 i8 21559 FLAT BAR, 1/4, SMALL SUPPORT 1 39 A22609 | LINKAGE MOUNT PLATE ASSEMBLY
T DISCHARGE HANGER, 5" HIGH e e .

2 20 21961 | poon CHORT 1 40 | A23188 | DROP CHUTE LINKAGE ASSEMBLY

2 21 16078 SPACER BAR, 1/4 X 21/2X11LG 2 41 101829 gli:;r SCREW, COLLAR. 11D X1 5/8

"SCREW, CARRIAGE HD, 3/8-16 UNG LINKAGE, DROP CHUTE CYLINDER

[=>| = 22 | 102096 |y 'cpe 1 42 | 22198 | gunem

1 43 | A23191 | PIN ASSEMBLY. 1'DIA. X 1 5/8" LG.

9]0




BEOAEAOCA 7 - A= 30UIA

$)3#(12"% "2/50042)0,% 3(/ 241 %7 349,%Z 1WCC

£ 080

& i

=]

& |

n!ﬂ

\ 7

’ -

!

ary | ems PART # DESCRIPTION ary TTEMA PART # DESCRIFTION

3 T "21988 CHARGE, RN SIDE, SHORT Fi (7] 300272 | WASHER, LOCK, 1,2

1 = 21991 E:‘:‘E::“GE' AUGER BOTTOM, SHORT 26 a5 103795 | NUT, HEX, 1/2-13

i 7 '21987 | DISCHARGE, LH SIDE, SHORT 3 48 | 104189 | SCREW, CARRIAGEHD, 5/46-18X11/4

1 8 AZ1995 ﬁgﬁ“"““ CYLINGER MOLNT ASSEMBLY, s a7 100712 | WASHER, FLAT 5/16, USS-PLATED

E] is5 "ZZ002 | DISCHARGE BOTIOM STRAP B [T] 100170 | WASHER, LOCK, 5716

3 31 A22011 g{,ﬁ‘:&”m“ AUGER ASSEMBELY NEW 2 as 100297 | NUT, HEX 5/16-18 UNC GRS

B I e s 14 | s2 | so0z7a | washer Lock 38

5 39 101818 | PIN, DOWEL 3/B 0D X 3/4 LG 20 52 100254 | NUT. HEX 3/5-16 UNGC GRS

1 | 40 | ea0asa | DSCHARGEBACKPLATERILERSTRAR | o | 59 | 106164 | SCREW,CARRIAGE WD, 3/8-16X11/4

2 41 AZ2019 FORMED PEAK ASSEMBLY 2 €0 100200 WASHER, FLAT 3/8, USS

z a1 AZ2019 | F i LY 1 70 A22154 | i INT ASSEMBLY,

o a5 A008AR. | WASHER FLAT. A% = ¥ R 2{F:Iﬂsfw. CARRIAGE HD, 3,616 UNC X 1
— 2 [ 103846 AR ETPE 3 T 72 A22152 | DISCHARGE MOUNT ASSEMBLY, RHL |

Lo



BEOAEAOCA 7 - A= 30UIA

$)3#(12"% "2/50142)0, % 3(/24h -

T

€ o a0 0 b

b

? 2
E i | /

3 \ W i . )
[ 1EE o 1@ S| i

%7 349,%1

Tygog

i B &8 "ALCER SHAFT ASSDMELY 15
- o - FLUSHWITH BEASNG COLLAR
any ITEM# PART # DESCRIPTION ary ITEM# PART & DESCRIPTION
1 1 21588 | DISCHARGE, RH SIDE, SHORT 2 az 100838 | WASHER, FLAT, 1/2
i 2 21386 DISCHARGE BACK PLATE, TRIPLE. NEW 2 43 103846 SCHEW, HX HD CAP, 1/2-13 UNC X
2 GRS
] 5 21991 | DISCHARGE, AUGER BOTTOM, SHORT LINER | 27 as 100272 | WASHER, LOCK, 1,2
1 [ 21989 DISCHARGE FRONT PLATE, TRIFLE 26 45 108795 | NUT, HEX, 1/2-13
1 T 71887 | DISCHARGE, LH SIDE, SHORT 4 a8 108188 | SCREW, CARRIAGE HD, 5/16-18 X 1 |
1/4
1 B AZ1985 DISCHARGE CYLINDER MOUNT ASSEMELY. 9 47 100713 WASHER, FLAT 5716, USS-PLATE
i ] ] (B0l ] a8 100170 | WASHER, LOCR, 5/16 |
2 i0 AZ3157 DISCH C\'LINDEH MOUNT ASSEMBLT {NEW] ] 49 100287 NUT, HEX 5/16-18 UNC GRS
i 13 21098 | BEARING MOUNT CHANNE [y 50 101848 | SCREW, HX HD CAP, 3/8-16 X 1
2 15 22002 | DISCHARGE BOTTOM STRAP 13 51 100271 | WASHER, LOCK, 3/8
1 7 22005 | DISCHARGE MOTOR MOUNT CHANNEL, NEW | 20 52 100254 LEE ;
i i8 102980 | HYDRAULIC MOTOR (ROSS) T 53 101844 | SCREW, HX HD CAP 1/2-13UNC X 1
1/2 GRS
B3 19 AZ2006 | DISCHARGE AUGER SHAFT ASSEMBLY 36 F 54 100230 | SCREW, HA HD GAP, /220 UNF X 2
| **MEW STYLE DISCHARGE** 1 GRS58
i 20 102128 SPROCKET#80 CHAIN X 17TEETH,1 8 56 104108 SCREW, HX HD CAP, #10-24 X 3/4
BORE.SPECIAL HUB
2 [ 28 | 102778 | SPROCKET, Double TTEETHA | 2 ) 100300 | WAGHER, FLAT3/B, 0SS |
i 30 101845 | SPROGCKET, W 60 CHAIN X 17 TEETH, 1 1,4 i 62 103794 | SNAP RING, 1 SHAFT
BORE W/KEY
1 32 22012 | DISCHARGE CHAIN GUARD, UPPER 2 5] 22058 | DISCHARGE FRONT PLATE GUSSET
1 33 22013 DISCHARGE CHAIN GUARD, LOWER 1 85 A22130 CHAIN STAND-OFF ASSEMBLY,
SHORT
i 34 201 SCHARGE BACK 2 6 | 22132 | TENSION BLOCK, URMW |
F] 35 16380 | WEY. suunas ms %2 1 67 A22127 | CHAIN STAND-OFF ASSEMBLY,
LONG
=2 E3 102764 | CHAIN #60 K 54T, INCL CONN 2 ] 104207 | SCREW, CARRIAGE HD 3/B16 %2 |
1/2 GDS
i a7 102TE5TU CHAIN, #60 X 42P, INCL CONN (TSUBAKI) 2 69 22149 CHAIN GUARD SUPPORT
3 38 103560 | OVER-CENTER LATCH i 75 19083 | KEY, SQUARE 5/16 X 1/8
5 39 101818 PIN BUWEL 3,’8 DEI X 3;‘4 LG E] TG 103040 SMNAP RING, 1 1/4 SHAFT
i a0 ] A ; JLLER 5




BEOAEAOCA 7 - A= 30UIA
$)3#(12"% "2/50142)0, % —%PB)5— %7 349,%Z 1YCXw

EBES
&

NOTES:
THESE ITEMS ARE IN
PARTS BAG # AT616.
ALIGN BOTTOM OF

LINKAGE MOUNT PLATE .
ASSEMBLY (ITEM # 32) TO ]
TOP OF DISCHARGE SIDE <
CENTERED IN & =
SLOTS. =
qQiY | MEM#Z | PART# | DESCRIPTION qQry | ITEmM# | PART# | DESCRIPTION
v [[Fa | e | O 4 | 19 | 200443 | WASHER, FLAT, 1/4. WROUGHT
i 2 | Azzass | OROP CHUTE CYLINDER ASSEVBLY, a a0 | ibanna, | wasHER, LA 1A
i 4 AZ1476 | PIN ASSEMBLY, HEIGHT CONTROL 4 21% | 100221 | NUT, HEX 1/4-20 UNC GRS
2 5 | 100556 | WASHER, FLAT, 3/4 3 22 | 104164 | SCREW, CARRIAGE HD, 3/56-16 X
4 & | 101018 | HAIRPIN CLIP 16 | 23 | 102283 m@mm' AONNG
2 Fi 100985 MAGNET, BX 18 1/2 LG 18 249% 100713 ‘I:‘TL:?[:ER FLAT 5/18, USS-
3 | = 21592 ?gﬁiﬁ WY, DROE SHTE SPOVY; 16 | 25+ | 100170 | WASHER, LOCK, 5/16
2 9 21569 | FLAT BAR, 1/4, SMALL SUPPORT 16 26* | 100287 | NUT, HEX 5/16-18 UNC GRS
FLAT BAR, 14, RUBBER MAT SUPPORT _ : SCREW, CARRIAGE HD, 3/8-16
1 | 3ov | 21584 | ypipie ONLY : >| & | 27 | 202088 | GEESY ERE Bl
2 i1 20935 DISCHARGE WING SHIELD Bﬁ ] 28 100300 WASHER, FLAT 3/8, USS
T S - : 1 | SCREW, CARRIAGE HD, 3/846
2 | 12 | 20938 | DISCHARGE WING, SHIELD PLATE [=>] a0 | seasan [ GOSN
. DISCHARGE ASSEMBLY. TRIPLE,
2 13 21962 DISCHARGE HANGER, 5" HIGH, MEDIUM i 30 AZ2135 MEDIUM,. NEW
2 15 16078 | SPACER BAR, 1/4X21/2X11LG A 31 | A22203 | PINASSEMBLY, 1X23/81G
6 | 15 | 101718 | SCREW, HXHDCAP. 3/816 UNC X11/4 1 | s2 | azszze | LNKIEE MOUNTPLATEASSY:
[>] 25 | 16 | 100271 | WASHER. LOCK 3/8 1 33 | A23189 | DROP CHUTE LINKAGE ASSEMBLY
[E>] 25 | 27 | 100284 | nuT, HEX 3/8-16 UNC GRS 1 3a | 22798 :;m;‘:f DRUEIERERAXUNDER
a0|Danl || mowss | SEREY LSRN A e 2 | a5 | sossas | SETSCREWCOLAR, TiDX15/8
2 36 | A23191 | PIN ASSEMBLY, 1°DIA. X 1 5/8" LG,




BEOAEAOCA 7 _ Ax 3OU‘|A

$)3#(12

“05 "2/500 42)0, %

%$)5
A

%7 349,%Z

T

NOTES: ITEMS 40, 41, 42, 43 & 44 NOT SHOWN

QIY | _EM# | PART# | DESCRIPTION QY | _ITEM# | PART# | DESCRIFTION
1 2 22134 | DISCHARGE SIDE, RH, MEDIUM 3 a1 100838 | WASHER, FLAT, 1/2

1 3 22133 DISGHFLRGE SIDE, LH. MEDIUM 2 42 103848 | SCREW. HX HD CAP, 1/2-13 UNC X 2 GRS
i 5 A22164 mw prieaiond et -T2 4 100272 | WASHER, LOCK; 4/

1 7 16348 | GUSSET. 1/4X41/2X61C 26 a4 103795 | NUT, HEX. 1/2-13

3 ] 23165 | E j ] 10 a5 104163 . CARRIAGE HD, 3/8-16 X 1 1/4

2 13 22187 DISCHARGE BOTTOM STRA.P MEDIUM iz 48 100300 | WASHER, FLAT 3/8, USS

2 1 A22188 | Lo i 22 a7 100271 | WASHER, LOCK, 3/8

DISGHARGE AUGER ASSEMBLY, MEDIUM,

3 22 A22170 | e e e 22 a8 100254 | NUT, HEX 3/8-16 UNC GRS
s | 322 | 101818 | P ooweLzmoDX3/aLG U a9 | 102088 | SCREW.C i

1 37 22012 | DISCHARGE CHAIN GUARD, UPPER, TRIPLE | 11 50 100713 | WASHER, FLAT 5/16, USS-PLATED

1 38 | A2z154 MOUNT ASSEMBLY, [H ] 52 | 100170 | WASHER. LOCK, 5/16

i 39 A22152 DISCH&RGE MOUNT ASSEMBLY. RH 9 53 100287 | NUT, HEX 5/16-18 UNC GRS

1 40 22606 | DROP CHUTE CYLINDER MOUNT (BOLTED] 4 54 | 104189 | SCREW, CARRIAGE HD, 5/16-48 X1 1/4

LW



IIIIII

$)3#(12"% "2/50042)0, % —%PB)5— %7 349,%Z 1Ycxw
Y o0 06 e 9999
l

— 1 2

= .' b "-:;--; é) \. R SAFT ASSEMLY 5

FLUSHWITH BEARNG OOLLAR

MNOTES:
DISCHARGE ASSEMBLY PARTS LIST ON NEXT PAGE

(O]]}



BEOAEAOCA 7 - A= 30UIA

$)3#(12"% "2/500 42)0, % —%PB)5—h . %7 349,%Z TYCXw

arY | EME PART# | DESCRIPTION an TTEM# PART# | DESCRIPTION
i i 21986 DISCHARGE BACR PLATE, TRIPLE, MEWY 1 22014 | DISCHARGE BACK PLATE FILLER,
TRIPLE
1 2 22134 DISCHARGE SIDE, RH, MEDILM i 35 22021 DISCHARGE BACHK PLATE FILLER
STRAP, TRIPLE
i 3 27133 | DISCHARGE SIDE, LH, MEDIUM 1 36 22013 | { D,
_ i TRIPLE
i [ 21988 DISCHARGE FRONT PLATE, TRIFLE i 38 A22154 DISCHARGE MOUNT ASSEMBLY, LH
2 5 22059 DISCHARGE FRONT PLATE GUSSET i 39 A22152 | DISCHARGE MOUNT ASSEMBLY, RH
i 7 16348 GUSSET, 1/4 X 4 1/2 X6 LG i 40 22386 DROP CHUTE CYLINDER MOUNT,
BOLTED
E] E] 22165 | DISCHARGE AUGER BOTTOM, MEDIUM & a1 1005638 | WASHER, FLAT, 1/2
2 10 A23157 | BEARING CHANNEL MOUNT ASSY F) 32 103846 | SCREW, HX HD CAP, 1/2-13 UNC X 2
GRS
i 12 21998 BEARING MOUNT GHANNEL, TRIPLE 28 %3 100272 | WASHER, LOCK, 1/2
2 i3 22167 DISCHARGE BOTTOM STRAR, MEDIUM 28 44 103795 NUT, HEX, 1/2-13
z is AZZi69 | FORM V. TRIFLE, i0 a5 104384 | SCREW, HD, 3/ T
e : i i
1 i5 22005 DISCHARGE MOTOR MOUNT CHANNEL, L] 46 100300 WASHER, FLAT 3/B_USS5
MNEW
2 i6 22149 | CHAIN GUARD SUPPORT 232 ar 100271 | WASHER, LOCH, 3/8
F i7 A22127T CHAIN STAND-OFF ASSEMBLY, LONG 22 48 100254 MUT, HEX 3/8-16 UNC GRS
i i8 A32130 | CHAIN STAND-OFF ASSEMBLY, SHORT [] 48 102088 | SCREW, CARRIAGE HD, 3/8-16 UNC X 1. |
GRS
[] 20 104193 BEARING, 4-BOLT FLANGE, 1 1/4, SEALED 11 50 100713 WASHER, FLAT 5/16, I.I-‘_".S-PLATE
3 21 AZ2008 | DISCHARGE AUGER SHAFT ASSEMBLY 38" ] 52 100170 | WASHER, LOCK, 5/16.
#*NEW STYLE DISCHARGE**
2 23 16340 HEY, SQUARE /16 X 2 ] 53 100297 MUT, HEX 5/16-18 UNC GRS
i 24 102980 | HYDRAULIC MOTOR (ROSS) a 54 104189 | SCREW, CARRIAGE HD, 5/16-1B X1 1/
1 25 102128 SPROCHET#80 CHAIN X 2 56 100250 NUT, HEX 1/2-20 UNF
17TEETH 1BORE SPECIAL HUB
i 26 103798 | SNAP RING, 1 SHAFT 2 57 104207 "SEEEWE T CARRIAGE HD 3/6-16 X 2 1/2
2 27 102778 SPROCHKET, DOUBLE #60CHAIN X 24 9 101444 SCREW, HX HD CAP 1/2-13UNC X 1
17TEETH,1 1/4 BORE 1/2 GRS
i 28 101845 SPROCHET,#50 CHAIN X 17 TEETH,1 1/4 8 80 104108 ; BCET i/
BORE W/KEY
2 29 102764 CHAIN #80 X 54P, INCL CONN B8 5§ 104107 WASHER, LOCK 810
i 30 102765180 | CHAIN, #60 X 2P, INCL CONN (TSUBARI) 8 [F] 102639 | NUT, HEX #10-24
2 31 22132 TEN-SIDN BLOCHK, UHMW =] [T 104258 SCREW, SOCKET HD, 5/16-18 X 1
] 32 101818 | PIN, DOWEL 3/B 0D X 3/4 G i [ 19088 | KEY, SQUARE 5/16 X 7/8_
4 33 103560 OVER-CENTER LATCH 3 66 103040 SNAP RING, 1 1/4 SHAFT

P



$EOAEAOCA 7 77" AAOETC (TOOETC

$)3#(12"% "2/500$51 ,03(/240 7T"%12). " (/53). " 1 1Puow

24

27

8 13

## Part Number Title Quantity
1 A22388 DROP CHUTE ASS'Y, DUAL -NEW 1
2 A22384 CYLINDER ASS'Y, DROP CHUTE -NEW 1
3 20935 SHIELD, DISCHARGE WING 2
4 20936 SHIELD FLATE, DISCHARGE WING i
5 100985 MAGNET, 8X 18 1/2 &
(5] 21545 RUBBER MAT, DROP CHUTE SPOUT, SHORT 1
7 21556 BAR, RUBBER MAT SUPPORT 1
8 21569 BAR, FLAT 1/4" SM SUPPORT 2

#/ .48/ . %84 01"%

(S




$EOAEAOCA 7 77 *AAOETC (TOOETC

$)3#(12"% "2/500$51 ,03(/240 7T"%12). " (/53). " 1 1Puow

# |Part Number Title Quantity
AZ2703 PIN ASSEMBLY, 1" X 2 3/8" LG. 1
10 22606 DROP CHUTE CYL MOUNT (BOLTED) 1
11 AZ72384 CYLINDER ASSY, DROP CHUTE -NEW 1
12 AZ1476 PIN ASSY, HEIGHT CONTROL 1
13 100556 WASHER, 3/4 FLAT 1
14 101018 CLIP, HAIR PIN 4
15 101716 SCREW,HXHD CAP3/8-16 UNC X1 1/4 9
16 100271 WASHER, LOCK 3/8" 26
17 100254 NUT,HEX 3/8 -16 UNCGR 5 26
18 102283 SCREW,TRUSS HEAD, 5/16-1B UNCx 3/4 GR 2 16
19 100713 WASHER, FLAT 5/16 16
20 100170 WASHER, LOCK 5/16 16
21 100297 NUT, HEX 5/16 16
22 100858 SCREW, HXHD CAP 1/4-20X 1
23 100443 WASHER FLAT, 1/4" 4
24 100304 WASHER, LOCK 1/4 CADMIUM PLATED
25 100221 NUT, HEX, 1/4-20 UNCGR 5 4
26 101996 SCREW, CARRIAGE HD 3/8-16 UNCX 1 1/2 GR5 13
27 100300 WASHER, FLAT 3/8" USS 21
28 21962 DISCH HANGER, MEDIUM (5" HIGHER) 2
29 16078 BAR,SPACER 1/4X21/2X 11 2
30 102096 SCREW, CARRIAGEHD 3/8-16 X1 GR 5 4
31 AZ33222 LINKAGE MOUNT PLATE ASS™Y - MEDIUM 1
32 AZ3189 DROP CHUTE LINKAGE ASSEMBLY 1
33 22795 LINKAGE, DROP CHUTE CYLINDER (SHORT) 1
34 101829 COLLAR,SETSCREW 1IDX15/8 0D 2
35 AZ3191 PIN ASSEMBLY, 1" DIA. X 1 5/8" LONG 2
36 103846 SCREW,HXHDCAP 1/2-13 UNCX 2 2
37 100838 WASHER, 1/2 FLAT 2
38 100272 WASHER, 1,2 LOCK 2
39 103795 NUT,HEX 1/2-13 2

(0]0)




262

5

| 16

3
15 2
1 _
5

7

0T



$EOAEAOCA Z 77" AAOETC (TOOETC

$)31(12"% 133%—"",91$51,13(/24 7T"'%12)_ " (/53). " 7 1cTPoo

it Part Number Title Quantity
1 24741 BACKPLATE, DISCH-DUAL W/ BEARING HOUSING 1
2 21987 SIDE, DISCHARGE (LEFT)-SHORT 1
3 21988 SIDE, DISCHARGE (RIGHT)-SHORT 1
4 22143 FRONT PLATE, DISCHARGE - DUAL 1
5 22142 ANGLE, DISCH AUGER BOTTOM (DUAL) 1
6 A23157 BEARING CHANNEL MOUNT ASS'Y 2
7 22059 GUSSET, DISCH FRONT PLATE 2
8 A21995 DISCH CYLINDER MNT ASSY (NEW) 1
9 16348 GUSSET,1/4X41/2X6 1
10 22149 SUPPORT, CHAIN GUARD 2
11 AZ2127 CHAIN STAND-OFF ASS'Y (LONG) 1
12 AZ2130 CHAIN STAND-OFF ASSY (SHORT) 1
13 23373 CHANNEL, DISCH MOTOR MNT - DUAL W/HOLES 1
14 A14590 AUGER BEARING HOUSING ASS'Y 2
15 16818 BEARING, 1 1/4 ID WITH 1 SEAL REMOVED (w/o collar) 2
16 16818 BEARING, 1 1/4 1D WITH 1 SEAL REMOVED 2
17 21991 AUGER BOTTOM, DISCHARGE -SHORT 2
18 17874 TAB, DISCHARGE TENSIONER 2
19 A22145 FORMED PEAK ASS'Y (DUAL) 1
20 22002 STRAP, DISCHARGE BOTTOM 2
21 16608 CAP, DISCHARGE BEARING33/40DX11/41D 2
22 A24652 DISCHARGE AUGER SHAFT ASS'Y - BEARING HOUSING 2
23 16340 KEY,5Q.5/16 X 2 LG. 2
24 102778 SPROCKET, DSHe0A17 W/ 1 1/4 BORE 1
25 101845 SPROCKET, He0B17 -1 1/4 BORE W/KEY 1
26 103040 SNAP RING, 1-1/4" SHAFT 2
27 102980 MOTOR, ROSS HYDRAULIC 1
28 102128 SPROCKET, He0B17 1" BORE SPECIAL HUB 1
29 103794 SNAP RING, 1" SHAFT 1
30 104208 CHAIN, #60 44 PITCHES AND CONN LINEK 1
31 104209 CHAIN, #60 64 PITCHES AND CONNECTOR 1
32 22132 UHMW TENSION BLOCK 2
33 104207 SCREW, CARRIAGEHD 3/8-16 X2 3/4GR5 2

(]9




$EOAEAOCA Z 77" AAOETC (TOOETC

$)31(12"% 133%—"",91$51,13(/24 7T"'%12)_ " (/53). " 7 1cTPoo

it Part Number Title Quantity
34 100300 WASHER, FLAT 3 /8" USS 10
35 100271 WASHER, LOCK 3/8" 28
36 100254 NUT,HEX3/8 -16 UNCGR 5 28
37 24734 CHANNEL, DUAL END PLATE 1
38 AZ72011 DISCH AUGER ASS'Y -SHORT [NEW) 2
39 103560 OVERCENTER LATCH 4
40 101818 PIN, DOWEL3/8X 3/4 LG 4
41 24742 GUARD, DISCH CHAIN-LOWER-DUAL W,/CUTOUT 1
42 22147 GUARD, DISCHARGE CHAIN (UPPER)- DUAL 1
43 A22152 DISCHARGE MOUNT ASS'Y (RIGHT) 1
44 AZ2154 DISCHARGE MOUNT ASS'Y (LEFT) 1
45 21896 FILLER, DISCHARGE BACKPLATE (DUAL) 1
46 22153 STRAP, BACKPLATE FILLER (DUAL) 1
47 104164 SCREW, 3/8-16 X1 1/4 CARRIAGE 8
48 104256 SCREW, SOCKETHD 5/16-18X 1 2
49 100713 WASHER, FLAT 5/16 9
50 100170 WASHER, LOCK 5/16 8
51 100297 NUT, HEX 5/16 8
52 300892C SCREW,HXHD CAP5/16-18X 1 1/4 1
53 300889 SCREW, HEX HD CAP 1/2-13X13/4 2
54 100272 WASHER, 1/2 LOCK 2
55 100250 NUT, HEX 1/2-20 UNF 2
56 101716 SCREW,HXHDCAP3/8-16 UNCX11/4 8
57 101846 SCREW,HXHDCAP3/8-16X1 4
58 104108 HX HD SCREW, #10-24X.75 8
59 104107 WASHER, LOCK #10 8
60 102639 NUT, #10 -24 8
61 104189 SCREW, CARRIAGEHD 5/16-18X 1 1/4 5
62 102096 SCREW, CARRIAGEHD 3/8-16 X1 GR5 B
63 102797 FITTING,COMPRESSION, 1/8 NPT (F) 1/4x90deg 2
64 102454 GREASE FITTING, 1/8 NPT (F) 2
65 102759 FITTING, COMPRESSION 1/8 NPT (M) X 1/4 STR. 2
66 6060031 GREASELINE 2

P0




$EOAEAOCA 7 71 RAOETC (TOOETC
$)3#(12"% "2/501$51 i —%$)5—1 77"%12). " (/53)." 7 1puyq

29 26

# |Part Number Title Quantity
1 AZ24922 DISCH ASS'Y, DUAL -MED W/BEARING HOUSING 1
2 AZ22388 DROP CHUTE ASS"Y, DUAL -NEW 1
3 20935 SHIELD, DISCHARGE WING 2
4 20936 SHIELD PLATE, DISCHARGE WING 2
5 100985 MAGNET,8X181/2 2
6 21545 RUBBER MAT, DROP CHUTE SPOUT, SHORT 1
7 21556 BAR, RUBBER MAT SUPPORT 1
8 21569 BAR, FLAT 1/4" SM SUPPORT 2

#Y .0/ . B4 01Y
?X



$EOAEAOCA 7 77 *AAOETC (TOOETC

$)3#(12"% "2/501$51 i —%P)5—h 77"%12). " (/53). " 1 1Yuyq

# |Part Number Title Quantity
AZ2703 PIN ASSEMBLY, 1" X 2 3/8" LG. 1
10 22606 DROP CHUTE CYL MOUNT (BOLTED) 1
11 AZ72384 CYLINDER ASSY, DROP CHUTE -NEW 1
12 AZ1476 PIN ASSY, HEIGHT CONTROL 1
13 100556 WASHER, 3/4 FLAT 1
14 101018 CLIP, HAIR PIN 4
15 101716 SCREW,HXHD CAP3/8-16 UNC X1 1/4 9
16 100271 WASHER, LOCK 3/8" 26
17 100254 NUT,HEX 3/8 -16 UNCGR 5 26
18 102283 SCREW,TRUSS HEAD, 5/16-1B UNCx 3/4 GR 2 16
19 100713 WASHER, FLAT 5/16 16
20 100170 WASHER, LOCK 5/16 16
21 100297 NUT, HEX 5/16 16
22 100858 SCREW, HXHD CAP 1/4-20X 1
23 100443 WASHER FLAT, 1/4" 4
24 100304 WASHER, LOCK 1/4 CADMIUM PLATED
25 100221 NUT, HEX, 1/4-20 UNCGR 5 4
26 101996 SCREW, CARRIAGE HD 3/8-16 UNCX 1 1/2 GR5 13
27 100300 WASHER, FLAT 3/8" USS 21
28 21962 DISCH HANGER, MEDIUM (5" HIGHER) 2
29 16078 BAR,SPACER 1/4X21/2X 11 2
30 102096 SCREW, CARRIAGEHD 3/8-16 X1 GR 5 4
31 AZ33222 LINKAGE MOUNT PLATE ASS™Y - MEDIUM 1
32 AZ3189 DROP CHUTE LINKAGE ASSEMBLY 1
33 22795 LINKAGE, DROP CHUTE CYLINDER (SHORT) 1
34 101829 COLLAR,SETSCREW 1IDX15/8 0D 2
35 AZ3191 PIN ASSEMBLY, 1" DIA. X 1 5/8" LONG 2
36 103846 SCREW,HXHDCAP 1/2-13 UNCX 2 2
37 100838 WASHER, 1/2 FLAT 2
38 100272 WASHER, 1,2 LOCK 2
39 103795 NUT,HEX 1/2-13 2

oY




24

b

27 26 15|13 14 16 17 18

Pw



$EOAEAOCA 7 77 *AAOETC (TOOETC

$)3#(12"% 133%—"",91 $51,1 —%$)5—1 77" %12). " (/53)." 7 1qT0Cq

# | Part Number Title Quantity
1 24741 BACKPLATE, DISCH-DUAL W/ BEARING HOUSING 1
2 22133 SIDE, DISCHARGE (LEFT)-MED 1
3 22134 SIDE, DISCHARGE (RIGHT)-MED 1
4 22143 FRONT PLATE, DISCHARGE - DUAL 1
5 24919 ANGLE, DISCH AUGER BOTTOM (DUAL MED) 1
(3] 22059 GUSSET, DISCH FRONT PLATE 2
7 A?7164 DISC CYL MNT ASS'Y -MED [(NEW) 1
8 16348 GUSSET, 1/4X41/2X6 1
9 22165 AUGER BOTTOM, DISCH -MED 2
10 17874 TAB, DISCHARGE TENSIONER 2
11 AZ249721 FORMED PEAK ASSY (DUAL MED) 1
12 22167 STRAP, DISCH BOTTOM -MED 2
13 A14590 AUGER BEARING HOUSING ASS'Y 2
14 16818 BEARING, 11/4 ID WITH 1 SEAL REMOVED (w /o collar) 2
15 16818 BEARING, 1 1/4 ID WITH 1 SEAL REMOVED 2
16 16608 CAP, DISCHARGE BEARING3 3/40DX11/41ID 2
17 A24652 DISCHARGE AUGER SHAFT ASS'Y - BEARING HOUSING 2
18 AZ22170 DISCH AUGER ASS'Y -MED (NEW) 2
19 A23157 BEARING CHANNEL MOUNT ASSY 2
20 22149 SUPPORT, CHAIN GUARD 2
21 AZ2127 CHAIN STAND-OFF ASS'Y (LONG) 1
22 AZ22130 CHAIN STAND-OFF ASSY (SHORT) 1
23 23373 CHANNEL, DISCH MOTOE MNT - DUAL W/HOLES 1
24 16340 KEY, 5Q.5/16 X 2 LG. 2
25 102778 SPROCKET, DSHe0A17 W/ 1 1/4 BORE 1
26 101845 SPROCKET, He0B17 -1 1/4 BORE W/KEY 1
27 103040 SNAP RING, 1-1/4" SHAFT 2
28 102980 MOTOR, ROSS HYDRAULIC 1
29 102128 SPROCKET, He0B17 1" BORE SPECIAL HUB 1
30 103794 SNAP RING, 1" SHAFT 1
31 104208 CHAIN, #60 44 PITCHES AND CONN LINK 1
32 104209 CHAIN, #60 64 PITCHES AND CONNECTOR 1
33 22132 UHMW TENSION BLOCKE 2

XTT




$EOAEAOCA 7 77 *AAOETC (TOOETC

$)3#(12"% 133%—"",91 $51,1 —%$)5—1 77" %12). " (/53)." 7 1qT0Cq

# | Part Number Title Quantity
34 104207 SCREW, CARRIAGE HD 3/8-16 X2 3/4 GRS 2
35 100300 WASHER, FLAT 3/8" USS 12
36 100271 WASHER, LOCK 3/8" 30
37 100254 NUT,HEX 3/8 -16 UNCGR 5 30
38 24734 CHANNEL, DUAL END PLATE 1
39 103560 OVERCENTER LATCH 4
40 101818 PIN, DOWEL3/8X3/4 LG 4
41 247432 GUARD, DISCH CHAIN-LOWER-DUAL W,/CUTOUT 1
42 22147 GUARD, DISCHARGE CHAIN (UPPER)- DUAL 1
43 A22152 DISCHARGE MOUNT ASS'Y (RIGHT) 1
44 A22154 DISCHARGE MOUNT ASS'Y (LEFT) 1
45 21896 FILLER, DISCHARGE BACKPLATE (DUAL) 1
46 22153 STRAP, BACKPLATE FILLER (DUAL) 1
47 104164 SCREW, 3/8-16 X1 1/4 CARRIAGE 10
48 104256 SCREW, SOCKET HD 5/16-18X 1 2
49 100713 WASHER, FLAT 5/16 9
50 100170 WASHER, LOCK 5/16 8
51 100297 NUT,HEX 5/16 8
52 300892C SCREW, HX HD CAP 5/16-18X 1 1/4 1
53 300889 SCREW,HEXHD CAP1/2-13X13/4 2
54 100272 WASHER, 1/2 LOCK 2
55 100250 NUT, HEX 1/2-20 UNF 2
56 101716 SCREW, H{ HD CAP3/8-16 UNCX 1 1/4 8
57 101846 SCREW,HXHDCAP3/8-16X1 4
58 104108 HX HD SCREW, #10-24 X.75 8
59 104107 WASHER, LOCK #10 8
60 102639 NUT, #10 -24 8
61 104189 SCREW, CARRIAGE HD 5/16-18X 1 1/4 5
62 102096 SCREW, CARRIAGEHD 3/8-16 X1 GR 5 &)
63 102797 FITTING,COMPRESSION, 1/8 NPT (F) 1/4x90deg 2
64 102454 GREASE FITTING, 1/8 NPT (F) 2
65 102759 FITTING, COMPRESSION 1/8 NPT (M) X 1/4 STR. 2
[515] 6060031 GREASELINE 2

XP




$EOAEAOCA 7 77" AAOETC (TOOETC

$)3#(12"% "2/50042)0,% 3(/241 7T"%12) . " (/53). " 7 1YuTo

14

# Part Number Title Quantity
1 A22387 DROP CHUTE ASS'Y, TRIPLE -NEW 1

2 A22384 CYLINDER ASS"Y, DROP CHUTE -NEW 1

3 A21476 PIN ASSY, HEIGHT CONTROL 1

4 AZ2203 PIN ASSEMBLY,1"X 2 3/8" LG. 1

5 100556 WASHER, 3/4 FLAT 1

6 101018 CLIP, HAIR PIN 4

7 101716 SCREW,HXHDCAP3/8-16 UNCX11/4 g

8 100271 WASHER, LOCK 3/8" 25

#/ .48/ . %84 01"%

XG




$EOAEAOCA Z 77" AAOETC (TOOETC

$)3H(12°% "2/50142)0,% 3(/24) 7T"%12) . " (/53)." 1 1Yuto

# Part Number Title Quantity
9 100254 NUT,HEX3/8 -16 UNCGR 5 25
10 100985 MAGNET,8X181/2 2
11 102283 SCREW,TRUSS HEAD, 5/16-1B UNCx 3/4 GR 2 16
12 21592 RUBBER MAT, DROP CHUTE SPOUT, SHORT, TRIPLE 1
13 104164 SCREW, 3/8-16 X1 1/4 CARRIAGE 9
14 21569 BAR, FLAT 1/4" SM SUPFORT 2
15 21961 DISCH HANGER, SHORT (5" HIGHER) 2
16 16078 BAR,SPACER 1/4X21/2X 11 2
17 102096 SCREW, CARRIAGE HD 3/8-16 X1 GR5 4
18 101996 SCREW, CARRIAGE HD 3/8-16 UNCX 1 1/2 GR5 4
19 100300 WASHER, FLAT 3 /8" USS 12
20 20935 SHIELD, DISCHARGE WING 2
21 100443 WASHER FLAT, 1/4" 8
22 100858 SCREW, HXHD CAP1/4-20X 1 4
23 20936 SHIELD PLATE, DISCHARGE WING 2
24 100713 WASHER, FLAT 5/16 16
25 100170 WASHER, LOCK 5/16 16
26 100297 NUT, HEX 5/16 16
27 21594 BAR, FLAT, 1/4" RUBBER MAT SUPPORT 1
28 100304 WASHER, LOCK 1/4 CADMIUM PLATED 4
29 100221 NUT, HEX, 1/4-20 UNC GR 5 4
30 A24654 DISCH ASSY, TRIPLE -SHORT W/ BEARING HOUSING 1
31 AZ27609 LINKAGE MOUNT PLATE ASSY - SHORT 1
32 A23189 DROP CHUTE LINKAGE ASSEMBLY 1
33 101829 COLLAR,SETSCREW 11D X 15/8 0D 2
34 22795 LINKAGE, DROP CHUTE CYLINDER (SHORT) 1
35 AZ23191 PIN ASSEMBLY, 1" DIA. X1 5/8" LONG 2
36 22606 DROP CHUTE CYL MOUNT (BOLTED) 1
37 103846 SCREW, H{ HD CAP 1/2 -13 UNCX 2 2
38 100838 WASHER, 1/2 FLAT 2
39 100272 WASHER, 1/2 LOCK 2
40 103795 NUT,HEX 1,/2-13 2

X0




1
14 15 23 24 25

XT



$EOAEAOCA Z 77" AAOETC (TOOETC

$)3#(127% 133%—"",9142)0,% 3(/241 7T"%12). " (/53)." I 1¢TQUT

# Part Number Title Quantity
1 24640 BACKPLATE, TRIPLE W/ BEARING HOUSING 1
2 21988 SIDE, DISCHARGE (RIGHT)-SHORT 1
3 21987 SIDE, DISCHARGE (LEFT)-SHORT 1
4 21989 FRONT PLATE, DISCHARGE -TRIPLE 1
5 A22152 DISCHARGE MOUNT AS5'Y (RIGHT) 1
6 A22154 DISCHARGE MOUNT ASS'Y (LEFT) 1
7 A21995 DISCH CYLINDER MNT ASSY [NEW) 1
8 16348 GUSSET, 1/4X41/2X6 1
9 A23157 BEARING CHANNEL MOUNT ASS'Y 2
10 A22130 CHAIN STAND-OFF AS5"Y (SHORT) 1
11 A22127 CHAIN STAND-OFF AS5'Y (LONG) 1
12 22132 UHMW TENSION ELOCK 2
13 22149 SUPPORT, CHAIN GUARD 2
14 A14590 AUGER BEARING HOUSING AS5Y 3
15 leg818 BEARING,1 1/4 1D WITH 1 SEAL REMOVED (w/o collar) 3
16 leB18 BEARING, 1 1/4 1D WITH 1 SEAL REMOVED 3
17 21992 ANGLE, DISCHARGE AUGER BOTTOM 2
18 21991 AUGER BOTTOM, DISCHARGE -SHORT 3
19 A22019 FORMED PEAK ASSEMELY (TRIPLE) 2
20 22002 STRAP, DISCHARGE BOTTOM 2
21 22059 GUSSET, DISCH FRONT PLATE 2
22 23372 CHANNEL, DISCH MOTOR MNT - TRIPLE 1
23 leoa0s CAP,DISCHARGE BEARING 33/40DX11/41D 3
24 A24552 DISCHARGE AUGER SHAFT AS5'Y - BEARING HOUSING 3
25 A22011 DISCH AUGER ASS'Y -SHORT [NEW) 3
26 102980 MOTOR, ROS5 HYDRAULIC 1
27 102128 SPROCKET, He0B17 1" BORE SPECIAL HUE 1
28 16340 KEY.5Q.5/16 X2 LG. 2
29 19083 KEY.SQ5/16X11/16 1
30 102778 SPROCKET, DSH60A17 W/ 11/4 EORE 2
31 101845 SPROCKET, HG0E17 -1 1/4 BORE W /KEY 1
32 102764 CHAIN, #60 -34P AND CONN LINK 2
33 102785 CHAIN, #60 -42P AND CONN LINK 1
34 24655 CHANNEL, TRIPLE END PLATE 1
35 22014 FILLER, DISCHARGE BACKPLATE (TRIPLE) 1
36 22021 STRAP, BACKPLATE FILLER (TRIPLE) 1
37 101818 PIN, DOWEL 3/8X 3/4 LG 5
38 22012 GUARD, DISCHARGE CHAIN (UPPER)-TRIPLE 1
3g 22013 GUARD, DISCHARGE CHAIN (LOWER)-TRIFLE 1
40 103580 OVERCENTER LATCH 4

XU




$EOAEAOCA Z 77" AAOETC (TOOETC

$)3#(127% 133%—"",9142)0,% 3(/241 7T"%12). " (/53)." I 1¢TQUT

# Part Number Title Quantity
41 104189 SCREW, CARRIAGEHD 5/16-18X11/4 4
42 100713 WASHER, FLAT 5/16 11
43 100170 WASHER, LOCK 5/16

44 100297 NUT,HEX 5/16

45 101846 SCREW,HXHDCAP3/8-16X1 4
46 100271 WASHER, LOCK 3 /8" 32
47 100254 NUT,.HEX 3/8-16 UNCGR 5 32
43 100230 SCREW, HXHD CAP1/2 -2Z0 UNFX 2 2
44 100838 WASHER., 1/2 FLAT 2
20 100272 WASHER, 1/2 LOCK 2
51 100250 NUT, HEX 1/2-20 UNF 2
32 104108 HX HD SCREW, #10-24 X.75 8
23 104107 WASHER, LOCK #10 a8
34 102639 NUT, #10 -24 8
35 104164 SCREW, 3/8-16 X 11/4 CARRIAGE 8
26 100300 WASHER, FLAT 3/8" U55 11
537 300892C SCREW, HX HD CAP 5/16-18X11/4 2
38 103794 SNAP RING, 1" SHAFT 1
29 104207 SCREW, CARRIAGEHD 3/8-16 X2 3/4GR 5 1
60 101661 SCREW,. HX HD CAP 3/8-16 X 4 1
61 102096 SCREW, CARRIAGEHD 3/8-16 X1GR 5 &
62 17874 TAEB, DISCHARGE TENSIONER 3
63 104256 SCREW, SOCKET HD 5/16-18X 1 3
64 103040 SNAP RING, 1-1/4" SHAFT 3
65 23178 TENSIONER, DISCH MOTOR - TRIPLE 1
66 101716 SCREW,HXHD CAP 3/8-16 UNCX11/4 12
67 102759 FITTING, COMPRESSION 1/8 NPT (M) X 1/4 STE. 3
68 102797 FITTING,COMPRESSION, 1/8 NPT (F) 1/4x90deg 3
69 102454 GREASE FITTING, 1/8 NPT (F) 3
70 6060000 GREASE LINE 3
71 24699 TAB, DISCHARGE MOTOR CHAIN TENSIONER 1
72 103790 SQ HD SET SCREW 5/8-11X 3 LG 1
73 104018 JAM NUT, 5/8-18 UNF GR 5 1

X0




$EOAEAOCA 7 77" AAOETC (TOOETC
$)3#(12"% "2/50142)0,% —%PB)5—h 77"%12). " (/53). " 1 1Puuw

R

9

7 8
23 9g 24
10 16
# | Part Number Title Quantity
1 A24727 DISCH ASS'Y, TRIPLE -MED W/BEARING HOUSING 1
2 AZ22387 DROP CHUTE ASS'Y, TRIPLE -NEW 1
3 AZ272384 CYLINDER ASS'Y, DROP CHUTE -NEW 1
4 AZ1476 PIN ASSY, HEIGHT CONTROL 1
5 AZ23703 PIN ASSEMBLY, 1" X 2 3/8" LG. 1
6 100556 WASHER, 3/4 FLAT 1
7 101018 CLIP, HAIR PIN 4
a8 100985 MAGNET, 8X181/2 2

#Y .0/ . B4 01Y
XX



$EOAEAOCA Z 77" AAOETC (TOOETC

$)3#(12"% "2/50042)0, % —%$)5—1 7T"%12) . " (/53)." Z 1uuvw

# | Part Number Title Quantity
21592 RUBBER MAT, DROP CHUTE SPOUT, SHORT, TRIPLE
10 21569 BAR, FLAT 1/4" SM SUPPORT 2
11 21594 BAR, FLAT, 1/4" RUBBER MAT SUPPORT 1
12 20935 SHIELD, DISCHARGE WING 2
13 20936 SHIELD PLATE, DISCHARGE WING 2
14 21962 DISCH HANGER, MEDIUM (5" HIGHER) 2
15 16078 BAR, SPACER 1/4X21/2X 11 2
16 101716 SCREW,HXHDCAP3/8-16 UNCX11/4 8
17 100271 WASHER, LOCK 3/8" 25
18 100254 NUT,HEX 3/8-16 UNCGR 5 25
19 100858 SCREW, HX HD CAP 1/4-20X 1 4
20 100443 WASHER FLAT, 1/4" 4
21 100304 WASHER, LOCK 1/4 CADMIUM PLATED 4
22 100221 NUT, HEX, 1/4-20 UNCGR 5 4
23 104164 SCREW, 3/8-16 X 1 1/4 CARRIAGE 9
24 102283 SCREW,TRUSS HEAD, 5/16-18 UNCx 3/4 GR 2 16
25 100713 WASHER, FLAT 5/16 16
26 100170 WASHER, LOCK 5/16 16
27 100297 NUT, HEX 5/16 16
28 102096 SCREW, CARRIAGE HD 3/8-16 X1 GRS 4
29 100300 WASHER, FLAT 3/8" USS 12
30 101996 SCREW, CARRIAGEHD 3/8-16 UNCX 11/2 GR5 4
31 AZ3222 LINKAGE MOUNT PLATE ASS'Y - MEDIUM 1
32 AZ3189 DROP CHUTE LINKAGE ASSEMBLY 1
33 22795 LINKAGE, DROP CHUTE CYLINDER (SHORT) 1
34 101829 COLLAR,SETSCREW 1IDX15/8 0D 2
35 AZ3191 PIN ASSEMELY, 1" DIA. X 1 5/8" LONG 2
36 22606 DROP CHUTE CYL MOUNT (BOLTED) 1
37 103846 SCREW, HX HD CAP 1/2-13 UNCX 2 2
38 100838 WASHER, 1,2 FLAT 2
39 100272 WASHER, 1/2 LOCK 2
40 103795 NUT,HEX 1/2-13 2

XU




17

3130 20 | 18 19 22 21 e

XW



$EOAEAOCA Z 77" AAOETC (TOOETC

$)3#(12"% 133%—"",9142)0,% —%$)5—1 77"%12) . " (/53)." 7 1CTXCX

# Part Number Title Quantity
1 24640 BACKPLATE, TRIPLE W/ BEARING HOUSING 1
2 22134 SIDE, DISCHARGE (RIGHT)-MED 1
3 22133 SIDE, DISCHARGE (LEFT)-MED 1
4 21989 FRONT PLATE, DISCHARGE -TRIPLE 1
5 A22164 DISC CYL MNT ASSY -MED [NEW) 1
6 22059 GUSSET, DISCH FRONT PLATE 2
7 16348 GUSSET, 1/4X41/2X6 1
8 22166 ANGLE, DISCHARGE AUGER BOTTOM 2
9 22185 AUGER BEOTTOM, DISCH -MED 3
10 A23157 BEARING CHANNEL MOUNT ASS"Y 2
11 24655 CHANNEL, TRIPLE END PLATE 1
12 22167 STRAP,DISCH BOTTOM -MED 2
13 A221a9 FORMED PEAK AS5'Y ([TRIPLE) MED 2
14 23372 CHANNEL, DISCH MOTOR MNT - TRIPLE 1
15 22149 SUPPORT, CHAIN GUARD 2
la A22127 CHAIN STAND-OFF AS5'Y (LONG) 1
17 A22130 CHAIN STAND-OFF ASS'Y (SHORT) 1
18 A14590 AUGER BEARING HOUSING ASS'Y 3
19 16818 BEARING, 1 1/4 1D WITH 1 SEAL REMOVED (w /o collar) 3
20 16818 BEARING, 1 1/4 ID WITH 1 SEAL REMOVED 3
21 A24652 DISCHARGE AUGER SHAFT ASS'Y - BEARING HOUSING 3
22 le608 CAP, DISCHARGE BEARING 3 3/40DX11/41D 3
23 A22170 DISCH AUGER AS5S'Y -MED (NEW) 3
24 19083 KEY.SQ5/16X11/16 1
25 16340 KEY.5Q.5/16 X 2 LG. 2
26 102980 MOTOR, ROS5 HYDRAULIC 1
27 102128 SPROCKET, H&a0B17 1" BORE SPECIAL HUE 1
28 103794 SNAP RING, 1" SHAFT 1
29 102778 SPROCKET, DSHG0A17 W/ 11/4 BORE 2
30 101845 SPROCKET,H60E17 -1 1/4 BORE W/KEY 1
31 103040 SNAP RING, 1-1/4" SHAFT 3
32 102764 CHAIN, #60 -34P AND CONN LINK 2
33 102765 CHAIN, #60 -42P AND CONN LINK 1
34 22132 UHMW TENSION ELOCK 2
33 24699 TAE, DISCHARGE MOTOR CHAIN TENSIONER 1
36 103790 SQ HD SET SCREW 5/8-11X 3 LG 1
37 23178 TENSIONER, DISCH MOTOR. - TRIFLE 1
38 101818 PIN,DOWEL 3/8X 3/4 LG 5
34 103560 OVERCENTER LATCH 4
40 22014 FILLER, DISCHARGE BACKPLATE (TRIFPLE) 1

M




$EOAEAOCA Z 77" AAOETC (TOOETC

$)3#(12"% 133%—"",9142)0,% —%$)5—1 77"%12) . " (/53)." 7 1CTXCX

# Part Number Title Quantity
41 22021 STRAP, BACKPLATE FILLER (TRIPLE) 1
42 22013 GUARD, DISCHARGE CHAIN (LOWER)-TRIPLE 1
4 22012 GUARD, DISCHARGE CHAIN (UPPER)-TRIPLE 1
44 AZ22154 DISCHARGE MOUNT ASS'Y [LEFT) 1
4 A22152 DISCHARGE MOUNT ASS'Y (RIGHT) 1
46 104164 SCREW,3/8-16 X1 1/4 CARRIAGE 10
4 100300 WASHER, FLAT 3/8" US55 13
48 100271 WASHER, LOCK 3/8" 31
4 100254 NUT.HEX 3/8 -16 UNC GR 5 31
50 102096 SCREW, CARRIAGEHD 3/8-16 X1GR 5 6
51 100713 WASHER, FLAT 5/16 11
52 300892C SCREW,HX HD CAP 5/16-18X 1 1/4 2
33 100170 WASHER, LOCK 5/16 9
54 100297 NUT,.HEX 5/16 9
55 104189 SCREW, CARRIAGEHD 5/16-18X 1 1/4 4
56 101716 SCREW,HXHD CAP 3/8-16 UNCX11/4 12
37 100838 WASHER, 1/2 FLAT 2
58 100230 SCREW HXHDCAP1/2-20UNFX2 2
59 100272 WASHER, 1/2 LOCK 2
60 100250 NUT, HEX 1/2-20 UNF 2
61 104207 SCREW, CARRIAGEHD 3/8-16 X 2 3/4GR 5 1
62 101661 SCREW,HXHD CAP 3/8-16 X 4 1
63 101846 SCREW,HXHDCAP3/8-16X1 4
64 104108 HX HD SCREW, #10-24 X .75 8
65 104107 WASHER, LOCK #10 8
66 102639 NUT, #10 -24 8
67 17874 TAB, DISCHARGE TENSIONER 3
68 104256 SCREW, SOCKET HD 5/16-18 X 1 3
69 102759 FITTING, COMPRESSION 1/8 NPT (M) X 1/4 STR. 3
70 102797 FITTING.COMPRESSION, 1/8 NPT (F) 1/4x90deg 3
71 6080000 GREASE LINE 3
72 102454 GREASE FITTING, 1/8 NPT (F) 3
73 104018 JAM NUT, 5/8-18 UNF GR 5 1

Up




g
$)3#127% ,%. "4()3 —%1352%$
%A 7 %% . 4(%3% 07) . 434

AL/ |

Vs



[y~

$)3#(12"% ,%. "4()3 —%1352%$

047 %% . 4(%3%07) . 434



$EOAEAOCA $TT0

ITEM PART # QTY DESCRIPTION ITEM PART# QTY DESCRIPTION
1 A16026 1 DUAL DISCHARGE DOOR 22 14533 1 CYLINDER PIN
1 Al18110 1 TRIPLE DISCHARGE DOOR 23 101018 4  CLIP, HAIR PIN
2 A17982 1 DUAL SHORT DISCHARGE ASS'Y (27.5") 24 A15285 2 DISCHARGE HINGE PULL PIN
2 A17392 1 DUAL MED DISCHARGE ASS'Y (34.5") 25 1B281 2 DISCHARGE DOOR CYLINDER MOUNT
*2  A17937 1 DUAL EXT DISCHARGE ASS'Y (42.5") 26 16032 1 BUSHING
*2 A17902 1 TRIPLE SHORT DISCHARGE ASS'Y (27.5") 27 101895 1 SCREW
‘2 A18168 1 TRIPLE MED DISCHARGE ASS'Y [34.57) 28 100713 1  FLAT WASHER
2 A18169 1 TRIPLE EXT DISCHARGE ASS'Y (42.5") 29 100287 2 NUT
3 A17988 1 DUAL DROP CHUTE WITH MAGNET GUARD 30 18059 1 TUB CYLINDER MOUNT
3 A17916 1 TRIPLE DROP CHUTE WITH MAGENT GUARD 31 19061 2 BOLT-ON CYLINDER MOUNT
4 A15822 1 MAGNET GUARD 32 100226 4 SCREW
5 100297 16 NUT 33 100272 4 | OCK WASHER
6 100170 16 | QCK WASHER 34 100250 4 NuT
7 100985 2 MAGNET 18° 35 101443 1 scREW
8 102283 16 SCREW 36 101008 1 NUT
8 14572 1 SHAFT, DUAL HINGE 37 15952 1 pOOR POSITION POINTER
9 17918 1 SHAFT, TRIPLE HINGE 38 101181 1 pOOR GUAGE DECAL, TRUCK
10 14453 1 TUBE, CYL. MNT. HINGE 38 101882 1 pOOR GUAGE DECAL, TRAILER
11 14573 1 BUSHING LONG 38 102401 2 MAGNETIC SWITCH
12 14574 1 BUSHING SHOAT 40 100175 4 SCREW
13 100272 1 |LOCK WASHER 41 102254 4 WASHER
14 100786 1 SCREW 42 102253 4 NuT
15 16782 1 COVER, MAGNET GUARD
16 100240 7  scREW
17 100300 7 FLAT WASHER
18 100271 7 LOCK WASHER
19 100254 7 NUT
20 17366 1 pISCHARGE DOOR CYLINDER
21 18953 1 AR, DOOR POSITION

-/ A%

6C7(%. 728%2) . " 1 %7 $)3#(12"% (1. %20, V4% 15"%2) 15"%2&,)" (4). "1""/44/ -0 /2 ,) . %23
—%1352% $)3#(12"% ,%. "4t —%1352%—% .43 12% 41+% . &2/ — 5. $%2 %)4 (%2 15" %20 &2/ — 4(% " 1#+
0,14%47 4(%%.$57 (2% 4% #(54% "*%") . 30 3%% ), ,534214)/ . /. 01 "% ¢}

6C B)3H(127%) . #,58%U3 #(1) . 31302/#+%431 "% 12) . *31 1 _$ (9$215,)# —/4/20)A $/%3 . /4) . #,5%%
$2/70 #(54% #9,) . $%2 §3%% 01 "% prtspruds



$EOAEAOCA $TT0

$)3# (12 % $//2 =2/501$51 ,ive () ( $7721 vnm3 425#+ 7 1Pcoy

21
1 ©
# Part Number Title Quantity
A15598 DOOR FRAME BOTTOM ASS'Y (DUAL) 1
*1 A17920 DOOR FRAME BOTTOM ASS'Y (TRIPLE) 12" DIS 1
Al194324 DOOR GUIDE ASSY 2
21955 GUSSET, DISCH DOOR FILLER 2
Alel26 DISCHARGE DOOR ASS'Y [DUAL) 1
*4 Al1B110 DISCHARGE DOOR ASSY, TRIPLE, 540H & 575H 1
5 19060 CYL. MOUNT, BOLT-ON 2
22054 FILLER, DISCH DOOR (5"HIGHER) DUAL 1
*6 21933 FILLER, DISCH DOOR (5"HIGHER) TRIPLE 1

#/.48/7 . %8401"%

YU



$EOAEAOCA $TT0

$)3H (12 % $//2 "2/501$51! ,hve ()" ( $7/72h unm3 425#+ 7 1Ycoy

# Part Number Title Quantity
7 Al17366 CYLINDER ASS'Y, DISCHARGE DOOR 1
8 18291 CLEVIS, DISCH DOOR CYL MNT 2
9 16006 BAR, DISCHARGE HANGER FRAME 2
10 15953 BEAR, DOOR DECAL, 3-1/2x 22 LG 1
11 17120 ANGLE SWITCH MNT.1 1/16 X 2 7/8 FRMD. 1
12 15952 POINTER, DOOR POSITION FOE TRUCK 1
13 101443 SCREW,HXHD CAP 3/4-10UNCX41/2 1
14 101009 NUT, HEX 3/4-10 UNC 2-WAY LOCKING 1
15 103314 SCREW,HX HD CAP5/8-1BUNFX11/2GR5 6
16 100273 WASHER, LOCK, 5/8 (5]
17 100248 NUT, HEX 5/8-18 UNF 6
18 104152 SCREW, MACH FLAT HD 6-32x1/2 2
19 102254 WASHER, FLAT #6 2
20 102253 NUT, HEX 6-32 COURSE 4
21 100321 SCREW,HXHDCAP5/8-18x21/2 1
A 104018 JAM NUT, 5/8-18 UNF GR 5 2
23 22155 DISCH DOOR FILLER, TOP (DUAL) 1
*23 22062 DISCH DOOR FILLER, TOP (TRIPLE) 1
24 22159 DISCH DOOR FILLER -SIDE 2

/A%

&T0 TTOA PAQO ETET0 WACETTH ATTOAA) UTOO0 (AOOE ) TOAOTAGETTAI ARAIAC T0 TOO K01T0 AAQE A
foxm( TUTZCCWP!
2AFAOATAA TO T AR0O

,,,,,,

U0



$EOAEAOCA $T10
$)3H(12 % $//2 "2/501$51 ,ive ()" ($//2ivmm3 421),%2 Z 1YCow

17
18

ifrg
2
19
22
27
28
3
1

# | Part Number Title Quantity

A15998 DOOR FRAME BOTTOM ASS'Y (DUAL) 1
*1 A17920 DOOR FRAME BOTTOM ASS'Y (TRIPLE) 12" DIS. 1

Al19424 DOOR GUIDE ASSY 2
3 21955 GUSSET, DISCH DOOR FILLER 2

Al16026 DISCHARGE DOOR ASS"Y (DUAL) 1
*4 A18110 DISCHARGE DOOR ASS'Y, TRIPLE, 540H & 575H 1
5 19060 CYL. MOUNT, BOLT-ON 2
(] 22054 FILLER, DISCH DOOR (5"HIGHER) DUAL 1
*6 21933 FILLER, DISCH DOOR (5"HIGHER) TRIPLE 1

#/ .48/ . %8401"%

bX



$EOAEAOCA $TT0

$)3# (12 % $//2 "2/501$51 ,ive ()" ($/7/2ivnm3 421),%2 7 1Ycow

# Part Number Title Quantity
7 Al17366 CYLINDER ASS'Y, DISCHARGE DOOR 1
8 18291 CLEVIS, DISCH DOOR CYL MNT 2
9 16006 BAR, DISCHARGE HANGER FRAME 2
10 101443 SCREW,HXHD CAP 3/4-10UNCX 4 1/2 1
11 101009 NUT, HEX 3/4-10 UNC 2-WAY LOCKING 1
12 103314 SCREW,HX HD CAP5/8-1BUNFX11/2GR5 5]
13 100273 WASHER, LOCK, 5/8 5]
14 100248 NUT, HEX 5/8-18 UNF 5]
15 100321 SCREW, HX HD CAP 5/8-18x2 1/2 1
16 104018 JAM NUT, 5/8-18 UNF GR 5 2
17 15445 DOOR MARKER ROD MNT 2
18 A19412 DOOR MAREER ARM ASSY 1
19 Al15447 DOOR MAREER POINTER ASSY 1
20 15701 DOOR MARKER TAB 1
21 15442 BAER, DOOR MAERKER LINKAGE 1
22 101951 COLLAR, SHAFT 1/2 2
23 101981 SPACER, SPIROL SERIES SP100 2
24 300892C SCREW,HXHD CAP5/16-18X11/4 2
25 100713 WASHER, FLAT5/16 2
26 102574 NUT, HX NY-LOCK 5/16-18 UNC 2
27 22155 DISCH DOOR FILLER, TOP (DUAL) 1
*27 22062 DISCH DOOR FILLER, TOP (TRIPLE) 1
28 22159 DISCH DOOR FILLER -S1DE 2

/A%

&T0 TTOA PAOO ETET0 W AGETTH ATTOAA) UTOO0 (AOOE ) TOAOTAGETTAI ARAIAC T0 TOO 0110 AAQE A
foxm( TUTZCCWP!
2AtA0ATAA TO T AR0O

,,,,,,

UL



(UAOAOQIEA "0I10b

(9%$215,)# "2/5017/2,% (9$2/104/1 uxL3$ 425#+ 7 1 PpCX
o o 5

| gt

L%

B

i

LECTRIlY
IV o

&
AUTILIRY DR
U

Ry B
Hﬂ:a’:s'r.mr?.ﬁ,.\zwx r) 7
il

3

T ]

NOTES: [>>1TEM 17 SPECIFY CASE DRAIN PORT DIAMETER (12 SAE OR 16 SAE.)
E=>17em 2 usE TRW ROSS/PARKER HYDRAULIC MOTOR # 102980 AS PRIMARY MOTOR.
[E=>-aLL HOSES AND COMPONENTS NEEDS TO BE CAPPED WITH SEALED CAPS BEFORE SHIPPING,
E:>'55ALANT(#54550}0N PPE THREADS

E:b'UEE #103345 AFTER FEB. 2009 - USE #103346 EEFORE FEB. 2009.
ITEM 7, 8, & 9 NOT USED

W



(UAOAOIEA =0TOD

(9$215,)# "2/50077/2,% (9%$2/1 04/1 uxu3$ 425#+ 7 1pCx

ary’ TEM# PART & DESCRIPTION ary ITEM# PART#H DESCRIPTION
TAULIC GROUF, PTO HYDRO, 430- HYDROSTATIC
= x AB137 k755D TRUCK 1 | 34 | AI938| gy HYDRAULIC, SO0 TRUCK
HYDRALULIC TANK GROUP, HYDRO, 500'S DISCHARGE FITTINGS KIT, D &
REF | 1 {ABO3B) {rpycy O |1 15 ATES5 | 1 DISCHARGE
E>| ger| 2 (102380) HIYDRAULIC MOTOR (ROSS) O 1] 1 A1813 ggmm Y0 SGSE KT
OYLINDER ASSEMBLY, 2 1/ BORE, 10 ®
A204T | TRUCH MOUNT HIT, WORLD
REF | 2 (A17105) [STROKE, TW3. DISCHARGE DOOR, 810 1 17
i E:b- 8 PTO HYDRO, 575
1 4 103474 |ADAPTER, BJIG(M) X 3/BNFT(M) 1 ay ([ AHa Tmmmmiméfgsmm
E}. PLANETARY GEARBOX,
i 5 101244 ELEOW, 507 #61C(M) X 3/8NFTIM) i is 103345 | ET3150, 42:1. HYDROS ONLY
{NOT SHOWN}
W 80" (SWIVEL) #12HC(M) X "PLANETARY GEARBOX,
1 b 103418 L1510 1 18 | 103348 | £p2150, 31.5:1 (NOT SHOWN)
i i0 103884 VALVE. HIC, HYDRO (SAUER DANFOSS) i i9 20884 PJETR:IU'IEEJ:}ALVE COVER
ELECTRIC FUME, M-326, NO RELIEF, MIXER : coanse | SCREW, HX HD GAP 3/420
1| 1 | o307 fonc 4 | 20 | 104057 e X 5 GR2 (NOT SHOWN)
i 12 103409 ELBOW, 907, #2001C(M) X #16 O-RING(M) 4 1 100443 Eﬁﬂiﬁrﬁ;’rﬂhm;
@ | 2 13 A1911 [VALVE FITTINGS KIT, HIC (SAUER-DANFOSS)
HYDRAULIC GROUP, TRUCK 500 PTO HYDROSTATIC PARTS LIST
KITS FOR AB127
13 @ VAVLE FITTINGS KIT A1911 14 HYDROSTATIC FITTINGS KIT A1914
ST )TN [ PANE:#) DERCRIPTION QTY | ITEMW | PART#H | DESCRIFTION
4 7 103588 [FONNECTOR T, #12IIC(F), #12JICiM),
1201C{M) i 10 103343 ELBOW, 90", #16 FLANGE X #16JIC
1 5 103480 ADAPTER, 12/IC{M) X 12 O-RINGIM) 1 o | 104084 | SWITCH. TEMP SENSOR. 4 AMP, OIL COOLER
1 a 108418 [ELEOW, 50° (SWIVEL) #12JICIM) X # L2IICF) .
= 3 oAt L_qu.-I:I.HﬁE-i 1/16-12, O-RING BOSS, i B 21223 ELBOW, 20°, 14 NPT, TEMP SENSOR SWITCH
= 12HC(M) 3 = 7s | ELEOW. 507, #12 JiCIM) X #16 O-RINGIM)
5 2 101644 |[ADAPTER, NG SAE(M) K NGJICIM) 103878 | swivel
4 1 101642 [ELEOW, 90° #ESAE(M-HEICIM) i & 103480 | ADAPTER, 121IC(M) X 12 O-RING(M)}
2 5 103435 | ADAPTER, FLANGE, #16 FLANGE X R16JIC
15 DISCHARGE FITTINGS KIT A7895 r's a 103184 SPLIT FLANGE KIT, #16PH
"Iy | IEME | PART# | DESCRIPTION 1 3 103499 | ELBOW, FLANGE, 457, #16 FLANGE X #18JIC
1 3 103489 | ELBOW, 907, #120CIM) X #10 O-RING{M) ELEDW, #125AF 1 1/16-12, O-RING BOSS,
1 -2 103418 | ELBOW, 90° (SWIVEL) #120ICIM) X =] i 2 102143 | L. M
#12UE(F) - : . : _
1 1 103482 | ADAPTER, #12JIGIM) % #10 O-RINGIN) 1 i 103409 | ELEOW, 90°, #20HC(M) X #16 O-RING(M)

WTT




(UAOAOIEA =0TOD

(9$215,)# "2/50077/2,% (9%$2/1 04/1 uxu3$ 425#+ 7 1pCx

wP

15 &) nose kiTaze13
[ PART #] DESCRIPTION 17 © Truck MouNT KiT A20478
1 17 10 HOSE ASSEMBLY, 374 X 57 LG, 45" #1211C T_m“ PART # mﬁ“
SWIVEL, 27
1 i1 3-4-14-1 | END YORE, 10-B-4 (55CC PUMP ONL
16 | 103962 HOSE ASSEMBLY, 1,4 X 23 LG, BOJIC(F), 27 3 5 YT L R B A ‘ 2
HOSE ASSEMBLY, 1,2 X 35 LG, nslic .
15 103404 i a7 i E] 104218 | MOTOR, #90M75 _
! 1 B A1908 | OIL COOLER RIT, NEW, 160
L 14 | 1034sg] HOSE ASSEMBLY, 3/4X 19116, 90" #12Jic
SWIVEL i 7 103052 | PUMP, 8 GPM, GP2025 (WhS) 1611,
SUCTION HOSE ASSEMBLY. 1 1/4 X 46 LG, PUMP 3300P5|
1 iz | 20341y yongic 27 a 8 A20189 | CAB TOWER ASSEMBLY
1 15 HOSE ASSEMBLY, 3/4 X 31 LG, 45° #1.2JIC 1
SWIVEL, 27 : oPT 5 19907 CABLE BRACKET MOUNT, RH, 81° BEND
i 11 | 1oa7eal SUCTION HOSE ASSEMBLY, 1 1/4 HOSE X 58 i a 19906 | ] :
LG, #20J1C SWIVEL 1 E] 19905 CABLE LEVER
i 40 | 102g90] HOSE ASSEMBLY, 3/4 X 122 LG, 45° #12JIC OPT 2 419868 | PUMP PLATE, SHORT, 19
SWIVEL 1 1 19904 PLUMP PLATE, LONG. 19
HOSE ASSEMBLY, 2/4 X 105 LG, #12JIC X
1 9 | 103417 o0 w3iic, 27 ®
1 8 = i EMB iz TRUCK MOUNT KIT AZ1185%
. m 3432 MIOSE ASSEMBLY, 168X, 1X 166 LG, QiY | WTEM# | PART#] DESCRIFTION
10 RETURMN HOSE i 11 104217| PUMP, 55CC
1 & 103897 ng J\%EEMB;.‘E.&.-'M 70 LG, RETURN 1 10 SOM100| MOTOR, 100CC
. . 2038 HOSE ASSEMBLY, 3,4 X 76" LG, 45° 1 B A1908 | OIL COOLER KIT, NEW
‘!I #12JIC(F) SWIVEL"PRESSURE" 1 2 103053 FLWP_;.S—GPM.GPME (WMS) 1-C-11,
W M HOSE ASSEMBLY, 1/4 X 143 LG, #GIIGH) | PumP 3300PSi
| " SWIVEL o =
4 i HOSE ASSEMBLY, 1/4 X 122 LG, #6JICIF) T ¥ musl SO JOINER ALY
SWIVEL OPT ~ 19907| CABLE BRACKET MOUNT, RH, 81° BEND
i 103371] HOSE ASSEMBLY, 1/4 X 52 LG, #6 JIC(F), 27
4 19906 | CABLE BRACKET MOUNT, LH, S0° BEND
1 1 mmzl HOSE ASSEMBLY, 1/4 X 60 LG, #6JIC(F) 27
1 2 19905 | CABLE LEVER
OPT 2 19866 | PUMP PLATE, SHORT
1 1 19904 PUMP PLATE, LONG, 19
KiT, OIL COOLER A1906
QY| ITEM#| PART # | DESCRIPTION
1 5 A20845 | COOLER BRACKET ASSEMBLY
1 4 | 103970 | MOUNTING KIT FOR HYDRO COOLER
4 3 103969 | BRACKET, 90°, 50025 _
1 2 103968 | FAN W, MOTOR (NOTES) "BA0025HP-W" SUNSOURCE
1 i 103867 COOLER FOR QIL COOLER KIT, A1906 "65141" SUNSOLURCE
CAB TOWER ASSEMBLY AZ0189
GTY | ITEMA | FARTH | DESCRIPTION
2 i3 103557 | CLEVIS KIT
i 12 29831 CONNECTION HARDWARE KIT
! i1 9629 | PTO SHIFT CABLE, 72 LG
i 10 - WIRE ASSY (TO MAGNET)
1 £l = WIRE ASSY (1O BATIERY) _ .
1 ] 103737 | SUCTION HOSE ASSSEMBLY, 11/4 X 58 LG
3 7 100221 | NUT, HEX 1,/4-20 UNG GRS
2 g 100304 | WASHER, LOCK, 1/4
E] 5 100323 | SCREW, HX HD CAP, 1/4-20 UNC X 1 GRS
1 4 19917 | CABLE SWITGCH ARM SPACER
1 3 CABLE LEVER ARM =
1 2 1030168 | CONTROL LEVER, HEAVY DUTY #HDCL3625
1 i 81332 | PTO SHIFT TOWER BOX, SPREADER




(UAOAOIEA =0TOD

(9%$215,)# "2/501 ./ . (9%$2/1uxu3$ 425#+ 1 1pou

=ifie

E

WqG

DOOL ASSEMBLY DETAS

IoEYHISID




(UAOAOIEA =0TOD

(9$215,)# "2/500 ./ . (9%$2/1uxu3$ 425#+ 7 1pov

QTY | TEM# | PART# | DESCRIPTION Q1Y | TEM# | PART# | DESCRIPTION
FYDRAULIC TANK ASSEMBLY, VERTICAL, -
1 1 mame | o oo 1 37 | 101819 | SCREW, HX HD CAP, 1/4-20 UNC X 3/4 GRS
12 2 100323 | SCREW,HXHDCAP, 1/420UNCX1GRS | 1 sa | iosmkg | S=DNGHEXILANEREAAGNETE
iz 3 100304 | WASHER, LOCK, 174 1| 7740 | 104156 | VALVE MANIFOLD, 2 STATION (DAMON]
12 3 100221 | NUT, HEX 1/4.20 UNC GRS 7 a1 | 101842 | ELBOW, 50" #65AEIM-#EICIM)
1 5 101852 | GATE VALVE, 1 1/4 NPT 2 52 | 101241 | ELBOW, 90", LONG, #EJICIM) X 1,2 NPT(M)
1 - 101851 MIPPLE, 1 1/4 NPT, CLOSE i *43 Al1T3T4 g&s&tSSEMEL‘E. 1/4 X 42 LG, #GJICIF)
1 7 101853 | CONNECTOR 'T", 1 1/4 NPT(F) Tl 0 | i il
1 8 100515 Eﬂﬁf‘“"ﬂ' 1HANPLASEL(REPAIRS | 46 | 101137 | ADAPTER, 1 5/16 SAE X 1 NPT(F)
2 9 100514 | HOSE CLAMP, 1 15/16-2 3/4 0D 1 *a7 | A17373 :&f&ﬁ&'ﬁf 1/4 X 131G, 1/4NPT(M),
1 10 0ud | ey o HASORLG, 10084, 2 48 | 102485 | ELBOW. 90*, 1/4NPT-3/8, FUEL LINE
i ii 102240 | HOSE BARB, 1 NPT-1 1/4 NOM 2 49 102486 | HOSE CLAMP, #4 55
3 12 101856 | ELBOW, STREET, #165AE X 1 NPT 1 50 | 17060 | TUBING, SIGHT 3,8ID X 12 1/4 LG, 630810
PUMP, P20-14 GPM, RND, COMM == BREATHER CAP, 2 3/4 OD X 11,2 (WHS
& YH¥13 | 101848 | |\ yrRTECH( PUMP KEY IS 3914781021) | 1 81 | 100182 | .1013)
n SEAL KIT, P-20 PUMP (FOR # 101848) ADAPTER, 1 5/16(M) O-RING 3/ &{FINPT
A9358 | 312915741 SHAFT 1 52 [ 102457 | cyveL
L i o 5
2 " 201844 | SCREW, HXHD CAP 1/2-43UNC X 11/2 . s2 | 102479 | ELBOW, 45", F10SAE X O-RING 3/ANPT(F)
GRS SWIVEL
a 15 | 300826c | NUT, HEX 1/2-13 UNC GRS 2. | e | nigays | DRSIESEMBLL TS XS EGAONCE)
4 16 100272 | WASHER, LOCK, /2 1 R0 | Adra|| DN ASSEMEEY R AA LG Rl
17 101770 g”j;';"a' HEX, 1 NFT(F) X 3/4 NPT(F) »#»8g | 100929 | PUMP, GEAR 2-BOLT, BIROT
1 #18 | 101857 | HOSE, 3/4 X 50 LG, (MJRIGID, (WISWIVEL | 1 57 | 101785 | ELBOW, STRAIGHT, 7/8 #10SAE
SOLENOID RELIEF VALVE, NORM OPEN,
1 19 NG | S e (o 1 *58 | 101783 | HOSE. 3/8 X 156 LG, #6JICIM)
1 20 | 100889 | SCREW,HXHDCAP,1/420X21/26RS | 1 | ss [ 101se7 | CROHLINTERNALFIPEA0Z/2A0EGS
1 21 101858 | NIPPLE, 3,4 NPT, SHORT 1 80 | 100884 | NIPPLE, L2NPTX11/2
1 27 101860 | CHEGK VALVE, 90PSI X 3/ANPT(F) i %82 | 14881 | SUCTION HOSE, 3/4 1D
o HOSE, 3,4 X 53 LG, 12CPB, 3/ ANPT(M)
1 23 102660 SWIVEL ONE END 1 63 AS441 AUXILIARY PUMP BERACKETS
2 24 102478 | ELBOW, 457, 3/4 NPT(M.F) i §4 | 15854 | PUMP KIT PLATE, 1/4 X 6 % 10 LG, AUX
1 25 101780 ADAPTER, 3/4 NPT 7/8, #10 12 64 11821 PLATE, 1/2X2 X 7TLG, 502
i 26 102980 | HYDRAULIC MOTOR (ROSS) 2 &5 15855 | PUMF MOUNT BRACE BAR, 1/4 X 1 X 4 LG
2 27 300889 | BOLT, HEX 1/2-13X 1 3/4 1 66 | 1sss3 F"g;";&““c“"_" SABRAY2 X480,
5 78 100831 | HOSE BARB, 3/400X3/4 2 87 | 12182 | GUSSET PLATE, /A X 3 X516, 502
-1 25 100761 HOSE CLAMP, 374 1D i 68 11870 PUMP MOLUNTING PLATE, /4 X 5 LG
1 *30 | 14877 | HOSE, 3/4 K56 L6 3 ©9 | 11823 | MOUNT PLATE, 1/A X2 X 5 LG, 502
1 31 17008 g’fﬁ:ﬁ}?“ T NETIRE & 1 70 | 101874 | PIPE PLUG,. 3/4 NPT
i 32 101644 | ADAPTER, #6 SAE(M) X #EICM 1 71 4411 | CARTRIDGE, NORMALLY OPEN SOLENOID
i@ 33 100541 ELBOW, STREET, 90°*, 3/4 NPT, BLACK i 72 4413 SOLENOID COIL
1 *3a | 101242 | FILTER W/ ELEMENT &BRACKET.S58MI | 1 | 73 | Axzsas [ DIODE SUPPRESSION, DISCHARGE MOTOR
1 35 17378 | RETURN HOSE, 3/4 X 32 LG, 315PSIRED | 1 74 4310 | FILTER REPLACEMENT, SPINON
1 36 100848 | SUPPORT CLAMP, 1 1/16 1D

NOTES: MEASURE THE LENGTH OF EACH HOSE BEFORE ORDERING.

*34 - 101242 - INCLUDES BASE AND SPIN-ON FILTER (#4310.)

*#%+ REPLACES 102980 CHAR-LYN - SEAL KIT SK000092 - WOODRUFF KEY
101899

4 - WAY PUMP - 102461
**%* BARNS PUMP 100929 - 4461, KEY - 4484, BEARING - 4486,
ELECTRIC PUMP - 103017

*%%* 103894 - VALVE SAUER - DANFOSS

wo




(UAOAOIEA =0TOD

(9%215,)# "2/501vnm 421),%2 Z T Xwpu

;
/




(UAOAOIEA =0TOD

(95215 ,)# "2/501unm 421),%2 7 TXwv

# |Part Number Title Quantity
1 101642 90 DEG ELBOW, #6 O-RING(M] x #6 JIC[M) 5
2 102161 ADAPTOR, #10 SAE (M) X #8 JIC (M) 1
3 102402 ELBOW, #8 JIC SWIVEL (F), #8 JIC (M) 5
4 102141 TEE, #8 JIC (3/4-16) M.M.F. 1
5 102158 ADAPTER, #8 JIC (9/16-16) F X #6 JIC 2
6 102403 ELBOW, #10 SAE(M), #8 JIC (F) SWVL 1
7 102162 ADAPTOR, #8]JICTO #6 SAE 1
8 102404 VALVE, CHECK #8 SAE BOTH ENDS 1
9 102405 TEE, #8 SAE (M), #8 JIC (M,M) 1
10 102952 VALVE RELIEF, DISCHARGE DOOR 1
11 101241 ELBOW, LONG, #6 JIC (M), 1/2 NPT (M) 1
12 103229 ADAPTOR, #6 SAE (M) TO #8 JIC (M) 2
13 103328 HOSE, 1/4" X 35" #6 ]JIC (F) SWVL 1
14 103227 HOSE, 1/4" X 44", 100R1, #6 JIC (F) SWVL 1
15 104106 HOSE, 3/8" X 89", #6 JIC (F) SWVL 1
16 103354 HOSE, 3/8" X 71", #6 JIC (F) SWVL 1
17 102169 HOSE, 1/2X 168" X 1/2 NPT (M) TO #8 JIC (F) SWVL 4
REF 1 Al17370 CYLINDER ASS'Y, DROP CHUTE 1
REF2 Al7366 CYLINDER ASS"Y, DISCHARGE DOOR 1
REF3 102980 MOTOR, ROS5S HYDRAULIC 1

wu




(UAOAOIEA =0TOD

(9$215,)# "2/501uxuiqu " 1,8 Xu## —/4/2) ) "0— 05-07 1YTTW

42

REF 18 3 12 20

+%9¢

2%$} 02%3352%
", 5% 2%452
9%, ,/7135#4)/ .

20 4 #13% $21)

# Part Number Title Quantity

1 AB038 HYDRAULIC TANK GROUP, 500 TRUCKS (SEE NOTE) 1

2 104372 COMATROL HIC MANIFOLD (NEW STYLE) 1

3 104218 MOTOR, 90 M 75 1

4 103017 PUMP, ELECTRIC M-326 1
#/ .48/ . %84 01"%

W



(UAOAOQIEA =0T0D

(9%$215,)# "2/500 uxus L " 1,8 xu## —/4/21 ) "0— 0507 1YTTW

# Part Number Title Quantity
3 104217 PUMP, (FEFTO) 1
& 103053 PUMP, HYDRO AUXILIARY 9.00 GPM 1
7 Al7366 CYLINDER AS5"Y, DISCHARGE DOOR 1
8 A22384 CYLINDER ASS'Y, DROP CHUTE -NEW 1
9 102980 MOTOR, ROSS HYDRAULIC 1
10 103478 90 DEG ELBOW, #12 JIC(M) x #16 SAE(M) 3
11 103409 90 DEG ELBOW, #20 JIC[(M]) x #16 O-RING([M) 2
12 103184 SPLIT FLANGE 8
13 103343 FLANGE ELBOW, 90° #16 FLANGE X #16 JIC 1
14 103499 FLANGE ELEOW 45 1
15 103480 ADAPTER, #12 JIC(M] x #12 SAE[M) 1
16 103558 SWIVEL TEE #12 JIC(F). #12 JIC[M), #12 JIC[M) 1
17 103418 90 DEG ELBOW [SWVL), #12 JIC(M) =x #12 JIC(F) 2
18 102143 ELEOW,90DEG, #12 JIC[M) x #12 SAE(M] 4
19 101644 ADAPTER, #6 SAE(M) x #6 JIC[M) 5
20 103435 FLANGE ADAPTER, #16 FLANGE x #16 JIC (M) 2
21 103471 ADAPTOR, #8 JIC (M) X 3/8" (M) 1
22 101244 ELBOW, #6 JIC (M) X 3/8 NPT (M) 1
23 101642 90 DEG ELBOW, #6 O-RING(M] x ®#6 JIC[M] 4
24 103482 ADAPTER.#12 JIC[M] = #10 O-RING[M) 1
25 103489 90 DEG ELBOW, #12 JIC[M]) x #10 O-RING (M) 1
26 103372 HOSE AS5'Y, 1/4 X 60 #6 JIC (F) 1
27 103371 HOSE ASS'Y 174" X 52" LG #6 JIC (F) 1
28 103793 SUCTION HOSE ASSY. 1 1/4" HOSE X 58" 1
29 103899 HOSE AS5Y,3/47X 1227 1
30 103896 HOSE AS5Y, 1/4" X 143" LG #6 JIC (F) 1
31 103895 HOSE ASSY, 1/4 X 122" LG #6 JIC (F) 1
32 103404 HOSE ASSEMEBELY, 1/2 ¥ 357 1
33 103411 HOSE AS5'Y, 1 1/4" X 46" (SUCTION) 1
34 103430 HOSE A55'7Y, 3/4" X 31" 1
35 103693 HOSE AS5Y, (16CE HOSE), 1" X 166 (PRESSURE) 1
36 103432 HOSE ASSY (16BX HOSE), 1" X 166" (RETURN HOSE) 1
37 103498 HOSE AS5Y, 3/4" HOSE X 189" 1
38 103962 HOSE AS5Y, 1/4 X 23 LG #6 JIC (F) 1
39 103898 3/4"X 68", 12JICTO 12 JIC,STR 1
40 103897 3/4"X 66" 12JICTO 12 JIC,STR 1
4 103413 HOSE AS5'Y, 3/4" X 367 1
42 104366 OIL COOLER, HYDAC OK3H3.0125013 1
4 103417 HOSE ASS5Y, 3/4 HOSE X 105" 1
REF 104174 GEARBOX, PLANETARY R.E. 1700 1

wx




(UAOQAOIEA "0TOD Z (UAAA
(9$215,)# "2/500vnm3 j(O$1# 44 #/ .42/ , 3934%—( 7 1puxT

17 9 S 17 +%91
- 16 2%$(02%3352%

2T "-':.: ['.:-:-‘.:.
| T ", 5%] 2%452 .
L %, ,/7135#4)/ .

3 oum_{#130$21).

REF4

- /4%,

(10RO TT0 OET>=T AOA AGO 01 TATCOE A0 ETO0ATIAGET TS

Wy



CUAOABIER =0TOD 7 (UAAR

(9%$215,)# "2/500 unmu3 j(OB1# 44 #/ . 42/, 3934%—(Z 1YuXT

# |Part Number Title Quantity
1 A24328 TANK ASS'Y, 25 GAL HYDRAULIC W/HYDAC FILTER 1
2 104365 TANK FILTER - HYDAC 251 1
3 103376 HYD SIGHT LEVEL W/TEMP GUAGE 1
4 104382 STRAINER, HYDAC 4" SUCTION 1
5 104329 CAP, OIL TANK BREATHER 1
&) 104584 UNION, SAE #16 (M) X SAE #16 (M) 1
7 104443 BALL VALVE, 1" #16 SAE X #16 SAE 1
a8 104441 PLUG, HEX HD #16 SAE (OPTIONAL) 1
9 104384 HEX BUSHING, 3" NTPX11/2" NPT 1
10 104383 ADAPTER, 1 1/2 NPT (M) - 20 SAE (M) 1
11 103401 BALL VALVE [PARKER) SAE #20 X SAE #20 1
12 103402 ADAPTER, #20 JIC x #20 SAE 1
13 103410 ADAPTER, #12 JIC x #20 SAE 1
14 103421 ADAPTER, #12 JIC (M) X #16 SAE (M) 1
15 103416 ADAPTER, #16 JIC (M) X #16 SAE (M) 1
16 101770 BUSHING, HEX 1" NPT X 3/4" NPT 2
17 103555 ELEOW, 90DEG 3 /4 NPT[M) x #12 JIC (M) 2
18 104797 MANIFOLD, TT CONTROL SYSTEM - MIXERS 1
19 104366 OIL COOLER, HYDAC OK3H3.0125013 1
20 104861 MOTOR, LINDE 75CC W/FITTINGS 1
21 104848 CHARGE FILTER, HYDAC SYSTEM 1
22 24829 BRACKET, CHARGE FILTER MOUNT 1
23 AZ24881 PLATE ASS'Y, HYDRO PUMP MOUNT (LINDE) 1
24 AZ4884 PLATE ASS'Y, HYDRO FUMP MOUNT (LINDE)-LONG 1
25 104860 PUMP, LINDE 55CC HYDROSTATIC W/FITTINGS 1
26 104690 RUN TEE, 6835-12MB-12FB-12FB 1
27 102143 ELBOW, 90DEG, #12 JIC(M] x #12 SAE(M) 4
28 104691 0-RING ADAPTER,/REDUCER 6410-12-06 1
29 104745 HYDAC COOLER TEMP TRANSDUCER 1
30 100271 WASHER, LOCK 3/8" b
31 100276 SCREW, HEX HD 3/8-16 UNC X 3/4 GR2 4
32 100300 WASHER, FLAT 3/8" U5S 4
33 101716 SCREW, HX HD CAP 3/8-16 UNCX11/4 2

ww




CUAOAGIER = 0TOD 7 (UAAA

(9%$215,)# "2/500 unmu3 j(OB1# 44 #/ . 42/, 3934%—(Z 1YuXT

# Part Number Title Quantity
34 100254 NUT,HEX3/8 -16 UNCGR 5 2
35 101642 90 DEG ELBOW, #6 O-RING([M) x #6 JIC(M) 4
36 103482 ADAPTER,#12 JIC(M] x #10 O-RING(M) 1
37 103418 90 DEG ELBOW (SWWVL), #12 JIC(M) x #12 JIC(F) 1
38 103489 90 DEG ELBOW, #12 JIC(M] x #10 O-RING([M) 1
39 1044385 CRIMP, 3/4" #12 JIC (F) STR 3]
40 104489 CRIMP,11/4" #20]IC STR 2
41 104482 CRIMP, 1" #16 STR 1
42 104488 CRIMP, 1" 90DEG #16 JIC F-5WVL 1
43 104486 CRIMP 374" 90° X 12 JIC (F) 1
44 101351 PLUG, SQ HD 1/2 NPT 1
45 104076 UNION TEE, JIC (M) 12-12-12 1
46 103896 HOSE ASS'Y, 1/4" X 143" LG #6 JIC (F) 1
47 103895 HOSE ASS'Y, 1/4" X 125" LG #6 JIC (F) 1
48 103371 HOSE AS5Y, 1/4" X 52" LG #6 JIC (F) 1
49 103372 HOSE ASS'Y, 1/4" X 60" #6 JIC (F) 1
50 104872 HOSE ASS'Y, 3/4 X 60" LG #12 JIC (F) 1
51 104873 HOSE ASSY, 3/4 X 58" LG #12 [IC (F) 1
52 104874 HOSE ASS'Y,3/4" X 38" LGX #12 JICSTR X #12 JIC 45° 1
53 104875 HOSE ASS'Y, 3/4" X 90" X #12 JICSTRX #12 ]IC 90° 1
54 104876 HOSE ASS'Y, 3/4" X 150" X #12 JIC STR 1
55 104877 HOSE ASS'Y, 3/4" X 56" X #12 JICSTR X #12 JIC 45° 1
56 103498 HOSE ASS'Y, 3/4" X 189" 1
57 103693 HOSE ASS'Y, (16CE HOSE) 1" X 166" (PRESSURE) 1
58 103432 HOSE ASS'Y, (16BX HOSE) 1" X 166" (RETURN) 1
REF1 102980 MOTOR, ROSS HYDRAULIC 1
REFZ 104174 GEARBOX, PLANETARY R.E. 1700 1
REF3 A22384 CYLINDER ASSY, DROP CHUTE -NEW 1
REF4 Al17366 CYLINDER ASS'Y, DISCHARGE DOOR 1

PTITT




(UAOAQIEA =0TOP Z &E10A00

&),4%2 (%1$ 133%—"",)%3 Z prioTQo Q pmTTYpP

# | Part Number Title Quantity
103463 FILTER HEAD, SINGLE #20 O-RING 1

2 103096 FILTER ELEMENT, 10 MICRON 1

# | Part Number Title Quantity

3 103096 FILTER ELEMENT, 10 MICRON 2

4 104327 SPIN ON FILTER BASE -DUAL (SAE) 1

PTIP




A 7

(UAOAQIEA #T TDTTAT00

NOTES: AR - AS REQIRED.
SK30024VC - SEAL KIT FOR ITEM 1 (102347)
SPECIAL OPTION - 3 SPOOL VALVE - 102347

QTY | ITEM# | PART# | DESCRIFTION qrY | ITEM# PART# | DESCRIPTION
SOLENOID RELIEF VALVE NORM OPEN, . .
CARTRIDGE, NORMALLY OPEN
1 2 411 | o enoip (FALVER 1 12 4461 PUMP SEAL (BARNES)
1 3 4413 | SOLENOID COIL (FAUVER) 1| 13 doonie [ EERl O ORAREORELD:
1 4 104156 | VALVE MANIFOLD, 2 STATION (DAMON) i 13 3484 KEY, SQUARE 1,8 X 1
. : ; : ! DIODE SUPPRESSION, DISCHARGE
1 4 102347 | VALVE, 4WAY, 3 SPOOL 1 15 AL7838 | o OLENGID
AR| & 4405 | VALVE SECTION W,/0 COILS i 18 4488 BEARING, #R-8
Ar| & 4406 | SEAL KIT, SINGLE SECTION 1| 17 akin: || VAL OVERRBE K WHEEL &
ELECTRIC PUMP, M-326, NO RELIEF,
2 7 4407 | TIEROD, 2 BANK 1 18 T2 A R
3 7 4408 | TIE ROD, 3 BANR 1 39 | #525/4837 | ELEGTRIC PUMP SWITGH, SOLENDID
6 ] 4409 NUT H 20 18806 MOUNTING PLATE, 1/4 X 7 X 15 LG
AR| @ 4430 | COIL (UNITED TECHICOA-12-TD i 21 | 9asa ELECTRIC PUMP MOTOR
AR | 10 4475 | STACK VALVE NUT




(UAOAOIEA #T TDTTAT00

#9,).$%2 133:9 $)3# (12" % $/ /21 1 pX0opQ

2483 STROKE
56,17 EXTENDED

ARSSRSNNON N, SECTIOM A-A

\ %////
"“‘it{:\\ |

DETAILC

f

NOTES: CYLINDER TO BE OPERATIONAL PRESSURE CHECKED @ 2000 PSI HYDRAULICALLY.

'cﬁ]ﬁ.??“ LOCTITE 290 TO FOUR THREADS ALL AROUND AT ASSEMBLY,
SEAL KIT AS409 (W/POLY PACK) REPLACES 2102,

':EE.'\'UNDEH BODY AND GLAND NUT PORTS TO BE IN LINE WITHIN 57,

?”/L

Odd

CURRENT STYLE
GTV | TTEM# | PARTW | DESCRIPTION TV | HEMW | PARTH | DESCRIFTION
T T | A27385 | CYLINDER BODY ASSEMBLY, DISCHARGE | % ® 100123 | WIPER RING, 1 1,8 1D, AN 623111, TW3 |
| DOOR, 325575
1 F] 15116 DOOR GYLINDER ROD. 1 178 ODKS:LLG 2 ] 100153 O-RING, 1578 1D X 3/16 C5-326
i | 3 | 1008z | PiSTON.TW2 Z | a0 | =1 G1
1 4 100248 | NUT, HEX 5/8-18 UNF GRS 1 11 101957 SEAL PGI.\"-PM 1 1.-'5 ID X 3:"! X1/4C5
T 8 17364 ﬁwn_mum 13/81D,SAE i iz | 15605 | W3, F
5 [ 100190 C}-RIHG 2 Uﬂ ODK :vac&zza i FE] 100143 REI'.MNEH‘ HINE TW-3 #1&2
i S ] | WIPER. 11,800 % 1,4, W3 —

PTIC



CUAOAOIEA #T TDTTATO0

#9,) . $%2 133191 $2/0 #(54% 1 1 pXOXT

0]
a 2
] ]
a5
25125 EXTENDED
| =Hl|. R R IR | ——
o
Bt /.--"-h-.\
i;-—-"'! == e _'..-d-"'-
D €
WIS &\\ *ixl\ R

CYLINDER TO BE OPERATIONAL PRESSURE
CHECKED @ 2000 PS HYDRAULICALLY

APPLY LOCTITE 290 TO FOUR THREADS

ALL AROUND AT ASSEMBLY

SEAL KIT 9400 INCLUDES ITEMS 5,6, 7, 10

N
DIIN

N

[TEM # | QTY [PART # |DESCRIPTION
12 | | |100248 |NUT, HEX S/8-18 UNF
| 1 [19528 |RING STOP
[} | (100133 |WIRER, RING | I'8 D AN 8231-1] (TW3l
9 | 2 (100732 |BAGK-UP RNG, I-5/8 D-326
g 2 |100153 [ O-RING, | /8 IDx316.C5-328
7| 1 |ioosor [o-rING. 2-18 0D x 118 €5-225
6 | (101692 | O-RING, 1-1/8: D x 3/16 C5-320
5 | 1 [101698 |BACK-UP RNG, I-I/8 1D - 320
4 T | -'Id 503 EL.AND NUT, INTERMAL, THRD 2- 118 « |-1/8 BORE
3 | {10092 PISTON, TWD WAY (TW2E
2 | 1 |A14507 |SHAFT ASSY, CYLINDER, I-1/8 0D WISLOT
I | [AI7369 |BODY ASSY,CYLINDER, DROP CHUTE

PTT




CUAOAOIEA #T TDTTATO0

#9,) . $%2 133091 $2/0 #(54% 1.

%7 L1gqoyt

= ; O . o
3
- : — 18AE— —
SR44 EXTENCED
e —
_.-"".' = --..H T —
et 3 '\v’ A A A A ) ro 2 KK/J’IJ ra \
A S Swas \31\\\
k |
LY HEI T A !-_f :’II- _i A O T S S W @
\ T L T @
Q@ Q@ *f\}i}ﬁéi ®@ @09 J
—Z T i L 5 @
- AN
CYUNDER T0 BE QPERATIONAL PRESSLRE AT ’ \Q
CRECIED @ 2000 P21 HIRBULICALLY
ABPLY LOCTITE 290 TO FOURTHEALS ,:/’ ! \
ALL AROUND AT ASZENELY
TEAL KT 9400 MCLUCES 56 78 A / \ y/
_— ‘.i f:i i LA

ADD PART NUNEER TOBIDN

:’/'\:‘?Ww.ﬁff A

QTY |PART #

DESCRIPTION

I {Azzzgs
| |A22390

SHAFT ASSYY, DROP CHUTE CYL INEW)
BODY ASSY, DISCH CYLINDER. -NEW

100248

NUT, HEX 5/B-18 UNF

00153

O-RING, | 5/8 IDx3M16 €5-326

2
2

100732

BACK-UP RING, 1-5/8 ID-326

00133
10020!

WIPER, RING | I/8 1D AN 6231-11 [TW3!
O-RING, 2-1/8:0D x 118 C5-225

101699

O-RING, |-1/8 1D x 3/16 C5-320

101698

BACK-UP RING, |-1/8 ID - 320

14503

GLAND NUT, INTERNAL, THRD 2-1/8 x |-1/8 BORE

{0092

PISTONTWO WAY (TW2I

PTIL



%IAAOOEA 3><E0AEAQ

i}
|
| i~
|
1
HOTES: NSS = NOT SOLD SEPARATELY.
*L *7, "8 - FOR MOMARCH PUMP MODEL #8628 OMLY.
5. EARLY MODEL (102079) USED B - 4404 - CURRENT STYLE (A20665) USES 4 - 103976 SWITCHES
QTY | ITEM# | PARTW | DESCRIPTION QTY | ITEMN | PARTH | DESCRIPTION
1 wsss | oy /0|4 | v | seen |oamie ssets aem e
i i AT539 g%%?f{.:g:ﬂ?ggﬂﬂh W/ FH 8 430175 | PTO, SWITCH, SPST ON/OFF {SCALE DEPT)
1 2 16781 | JUNCTION BOX, BOTTOM HOLE 2 10 | 103042 | TOGGLE SWITCH, SP-ST, ON-OFF
L = AS0041 fg&:#;l"mn REY GOUNTER, 11 102422 | DECAL, JOYSTICK CONTROL BOX
‘4 5 18780 | JUNCTION BOX COVER, HOLE PATTERN | AR | 12 | 102288 | PLUG, BLACK PLASTIC 3
FUSE-
1 8 AGC- FUSE, AGC-10 AMP 1 13 102294 | GROMMET, 1 1/4 RUBBER
10AMP
% - azoees | "IRING & DIODE PACK ASSEMBLY, 1 14 | A17538 | DIODE SUPRESSION, PTO SWITCH
i *7 102079 fgﬁﬂ%’gﬁrgﬁgﬂ&ﬁ:ﬁmu 379847 | PTO PRESSURE SWITCH
] 16299 | CABLE, 16,4 WIRE, 156 LG 1 101007 | KNOB, "HARSH", 1/4 OR 3/8

PTIO




$11T0 —AOEAQ 7 40AEIAQ

QiY | ITEMA | PART# | DESCRIPTION QIY | MEM# AT# | DESCRIPTION
T | 1 | AL5847 | DOOR MARNER POINTER ASSEMBLY, ) T | 101981 | SPACER, SP100 5/36ID X 5/16 LG, SPIROL
2 F] 101951 | SHAFT COLLAR, 1,2, 300-500'5, z 8 100443 | WASHER, FLAT, 1/4. WROUGHT
1 E] ALS448 | DOUR MARRER ARM ASSEMBLY | z @ | 300892C | SCREW, FAHDCAP 5/1616 A 1 LA GRS |
2 4 100297 | NUT, HEX 5/16-18 UNC GRS i 10 101992 | DECAL, "DOOR MARKER™ 300-500'S
TRAILER

2 B | 100170 | WASHER,LOGK, 5/16 2 i1 15445 | DUUR MARKER ROD MOUNTL |
g1 (] 15442 | DOOR MARKER LINKAGE BAR, 3/4 X 20 iz 15701 | DOOR MARHER TAE, 1A X2 1/2 X2 1LG,

1/4 LG, 300'5-500'S 190575

PTIX



NOTES: *10 - TO BE USED ON TOP OF DOOR OPENING.
*11 - TO BE USED ON SIDES AND BOTTOM OF DOOR OPENING.
*kAN ITEM 27 NOT SHOWN* * =%

QrY | ITEM# | PART# | DESCRIPTION oty | ITEM# PART# DESCRIPTION
@ | 1 | 100892 | SCREW, HX HD CAP, 3/8-16UNCX 1 1/2. 7 14 101305 | DIL BATH DOOR LATCH
[l F] 101985 | NUT. LOCK HEX 3,816 UNC GRS 1 i8 17490 | OIL BATH ROOF, 86 5/8 WIDE, 430575 |
iz 3 | 100300 ,FLAT 3/8, i 1T 18924 | OIL . TOP CLOSURE, ;
4 4 100254 NUT, HEX 3/8-16 UNC GRS i ie 18922 OIL BATH, RHSIDE, 2 1/8 X 15 1/8 LG,
500'S
26 § | 100221 | NUT,HEX1/4-20 UNCGRS 1 i9 18921 | OILB
. R = Boos .
26 -] 100304 WASHER, LOCK, 1/4 1 20 14811 OlL BATH BOTTOM CLOSURE, 430,50
26 T 100443 | WASHER, FLAT, 1/4, WROUGHT i | a0 16422 | OIL BATH BOTTOM CLUSURE, 515
24 B 101248 SCREW, MACHINE FLATHD, 1/4-20X 1 3 21 102446 HINGE, BUTT, 4 X 4
2 8 100323 | SCREW, HX HD CAP, 1/4-20UNC X 1 GRS 1 22 102451 | STRUT, GAS CHARGED SUPPORT LIFT
8.5 wi0 102481 | FLEXIBLE DOOR SEAL, 1/4 X 1/2 1 23 A1B15T STRUT MOUNT ASSEMBLY
13 | *il | 102477 | FLEXIBLE DOOR SEAL, 1,8, LOC A A4 24 18168 ﬁ':“'aﬂ’glu'f; TUBE, RECTANGULAR 14
| : ; . ) ; 1/2 LG,
1 12 | 19226 | LINER, M5, OIL BATH DOOR, FORMED, 430- 1 25 18155 | DOUR CHANNEL, 1X 9 1/4 X 45 3/4 LG,
5755D FRMD, 430-57550
1 13 | 102779 | OIL BATH DOOR HANDLE 3 26 17026 | HINGE BACK PLATE, 1 172 X 4 LG, 630~
- 27 | 521-2800 | EXTENSION, B LG, RUBBER

Py



/1l ""AOE
/), " 14 13391 uxL3%i xpX 3B Z I pwnyT
15

- g
| 10 11 11 10 . 12

PTIW



/t " AOE

/), " 14 1339 uxu3$h xpx 3% Z ! pwnyt

# | Part Number Title Quantity
1 19086 SHEET, OIL BATH END BOTTOM - 575 SD 1
2 A21763 BACKPLATE ASS'Y 500'S

3 19532 SHEET, OIL BATH TOP 500'S 1
4 14997 CHANNEL, IDLERMNT 1 X 2X6 1
5 14998 CHANNEL, IDLERMNT 1 X2X 4 LG 1
6 19085 CHANNEL, LOWER BEARING 575 SD 1
7 15026 ANGLE,PINBRACE1/4X21/2X21/2 LG 1
8 17030 CHANNEL, UPPER REAR BEARING - 500'S 1
9 15244 CHANNEL, IDLER MOUNT 1 X2 X3 LG 1
10 15011 PIN,IDLER 1 0D X 8 LG 5
11 15009 PIN,IDLER1 0D X6 LG 3
12 A16803 BEARING OFFSET ASSY 1
13 18922 OIL BATH SIDE RHT 500H'S21/8X 151/8 1
14 18923 OIL BATH ROOF, 87" WIDE 1
15 18924 CLOSURE, OIL BATH TOP 430-502-575 1
16 18921 OIL BATH SIDELFT 500'S21/8X151/8 1
17 19830 OFFSET BEARING BRACE, 1/4x4x11.25 1
18 A21711 SUMP ASSY, OIL BATH 1
19 18258 PIN, OILWIPER @1 X91/2 LG 1
20 14996 CHANNEL, IDLERMNT 3/16 X2X 1X7 1

ppT




/¢ " AGE $TT0

/), "14($//72 "2/5017 TXwoq

PPP



/81 " AGE $TT0

/), "14($//72 "2/501 'xwog

# | Part Number Title Quantity
1 102446 HINGE, BUTT 4 X 4 3
2 101248 SCREW, MACHINE FLATHD 1/4-20X 1 24
3 100443 WASHER FLAT, 1/4" 26
4 100304 WASHER, LOCK 1/4 CADMIUM PLATED 26
5 100221 NUT, HEX, 1/4-20 UNCGR 5 26
6 20656 ANGLE, STRUT MOUNT 1
7 18236 BAR, STRUT MOUNT BRACE 1
g 100692 SCREW,HX HD CAP 3/8-16 UNCX11/2 2
9 100300 WASHER, FLAT 3/8" USS 5
10 100254 NUT,HEX 3/8 -16 UNCGR 5 1
11 102451 LIFT, GAS CHARGED SUFFORT 1
12 101985 NUT, HEXLOCK 3/8 - 16 UNC GR.5 2
13 19226 SHEET, FORMED OIL BATH DOOR 500'S 1
14 A18155 FORMED DOOR CHANNEL 1
15 102779 HANDLE, OIL BATH DOOR 1
16 100323 SCREW, HEX HEAD CAP 1/4-20X 1.00 GR5 2
17 101305 LATCH, OIL BATH DOOR 7
18 102477 SEAL, FLEXIBLE 1/8 (DOOR) 1

PPG




#EAET #ITOOOA

#(1). #,/352% 3l 3% Z 1 cowty

29 30 29 31 31

16

PPO



HEAET #1TOO0A

#(1). #,/352% vnm31 3% Z 1cowTy

# Part Number Title Quantity
1 23937 REAR SHEET, BOTTOM, CHAIN CLOSURE, 5005D 1
2 AZ3938 MOUNT, GEARBOX, CHAIN CLOSURE, 500'S 1
3 23939 REAR SHEET, TOP, CHAIN CLOSURE, 500°'S 1
4 23940 CHANNEL, LOWER BEARING, CHAIN CLOSURE, 500'S, SD 1
5 23941 CHANNEL, UPPER BEARING, CHAIN CLOSURE, 500'S 1
6 Al16803 BEARING OFFSET ASSY 1
7 23942 ROOF, CHAIN CLOSURE, 500'S 1
8 23945 DOOR MOUNT, TOP, CHAIN CLOSURE, 500'S 1
9 19830 OFESET BEARING BRACE, 1/4x4x11.25 1
10 A23946 BOTTOM ASSY, CHAIN CLOSURE, 500'S 1
11 23947 ANGLE, REAR END STIFFENER, 500'S 1
12 102096 SCREW, CARRIAGEHD 3/8-16 X1GR 5 59
13 100271 WASHER, LOCK 3/8" 59
14 100254 NUT,HEX 3/8-16 UNC GR 5 59
15 101890 DEE RING, 3/4 9
16 A23971 TENSIONER ASS'Y, 500, BOTTOM 1
17 A23951 TENSIONER ASS'Y, CENTER, 500'S 1
18 A23944 TENSIONER ASSY, TOP-RIGHT, 500'S 1
19 18843 ACCESSPLATE111/20D 1
20 101134 SCREW, HEX HD CAP 5/16-18 UNCX 3/4 GR.5 9
21 100170 WASHER, LOCK 5/16 9
22 100297 NUT, HEX5/16 9
23 23955 COVER, RIGHT-TOP, CHAIN CLOSURE 1
24 23957 SPLICE PLATE, CHAIN CLOSURE SIDES, 500'S 2
25 23956 COVER, RIGHT-BOTTOM, CHAIN CLOSURE 1
26 23959 COVER, LEFT-TOP, CHAIN CLOSURE 1
27 23958 COVER, LEFT-BOTTOM, CHAIN CLOSURE 1
28 100300 WASHER, FLAT 3/8" USS 12
29 15011 PIN,IDLER 1 0D X8 LG 2
30 15026 ANGLE,PINBRACE1/4X21/2X21/2LG 2
31 15009 PIN, IDLER 1 0D X 6 LG 2
32 14998 CHANNEL, IDLERMNT1X2X 4 LG 1
33 24092 ANGLE, CHAIN CLOSURE BOTTOM CORNER TIE 2

PPT




#EAET #1TOO0A $TT10
$//72 =2/500#(V) . #,/352% vrru3d Z 1ogo

4_21_3

1

12

pPPL



#EAET #1TO00A $TT10

$//2 "2/501#(V) . #,/352% vl Z 1Yogo

# Part Number Title Quantity
1 A22947 CENTER MEMBER, CHAIN CLOSURE DOOR, 5005 1
2 23432 PLATE, DOOR HINGE SPACER 8
3 A23436 HINGE ASS'Y, REAR SHEET DOOR (RIGHT) 2
4 A23435 HINGE ASS'Y, REAR SHEET DOOR (LEFT) 2
5 102621 SCREW, CARRIAGE HEAD 3/8-16 UNCX11/2 GR5 16
6 100271 WASHER, LOCK 3/8" 36
7 100254 NUT,HEX 3/8 -16 UNCGR 5 36
8 102096 SCREW, CARRIAGEHD 3/8-16 X1GR 5 20
9 100300 WASHER, FLAT 3/8" USS 16
10 102477 FLEXIBLE DOOR SEAL 1
11 23967 DOOR, RIGHT, SHEET, CHAIN CLOSURE, 5005 1
12 23968 DOOR, LEFT, SHEET, CHAIN CLOSURE, 5005 1
13 102779 HANDLE, OIL BATH DOOR 2
14 101474 SCREW,HXHD CAP 1/4-20X5/8 4
15 100304 WASHER, LOCK 1/4 CADMIUM PLATED 4
16 100221 NUT,HEX, 1/4-20 UNCGR 5 4

PPP




#EAET #1TOO0A $1T10
$//72 =2/500#(V) . #,/352% vnri3 05, , , 14#(%3(Z 1YLy

, 210 3 6

18 20 5

1 20

17 | 7
17

PPX



#EAET #1TO00A $TT10

$//2 "2/501#( V). #,/352% umr3 jO5, , , 14#(%30Z 1Yol

# |Part Number Title Quantity
1 A22947 CENTER MEMBER, CHAIN CLOSURE DOOR, 5008 1
2 23432 PLATE, DOOR HINGE SPACER 8
3 AZ23436 HINGE ASS'Y, REAR SHEET DOOR (RIGHT) 2
4 A23435 HINGE ASS'Y, REAR SHEET DOOR (LEFT) 2
5 24930 DOOR, LEFT - CHAIN CLOSURE, 500'S (PULL LATCHES) 1
6 24933 DOOR, RIGHT - CHAIN CLOSURE, 500'S (PULL LATCHES) 1
7 102621 SCREW, CARRIAGE HEAD 3/8-16 UNCX 11/2 GR5 16
8 100271 WASHER, LOCK 3/8" 36
9 100254 NUT, HEX 3/8-16 UNCGR 5 36
10 102096 SCREW, CARRIAGEHD 3/8-16 X1 GR 5 20
11 100300 WASHER, FLAT 3/8" USS 16
12 102477 FLEXIELE DOOR SEAL 1
13 102779 HANDLE, OIL BATH DOOR

14 101474 SCREW,HX HD CAP 1/4-20X5/8 4
15 100304 WASHER, LOCK 1/4 CADMIUM PLATED 36
16 100221 NUT, HEX, 1/4-20 UNCGR 5 36
17 24923 LATCH HOOK, CHAIN CLOSURE DOOR

18 104889 LATCH, CHAIN CLOSURE DOOR

19 101819 SCREW, HX HD CAP 1/4-20 UNCX 3/4 32
20 101965 SCREW, CARRIAGE HD 5/16-18X 3/4 16
21 100170 WASHER, LOCK 5/16 16
22 100297 NUT, HEX 5/16 16

PPy




,ETA00 Q 3EAIOAQ

qQTry | ITEM# | PART# | DESCRIPTION PART# DESCRIPTION
2 1 | A95T75 | LINER ASSEMBLY, S5, FRONT & m_ END; 1 =y ‘18534 Uﬁﬁ s&nl,m_ TRIPLE LH, 42"
2 i AS455 | LINER GROUP, M5, FRONT & REAR END, 430- i 8 16535 LINER, 55, DISCHARGE. TRIPLE RH, 42"
575
@ [ 2 [ 9578 | LINER S5 COWERTH S I
L 575 (REPAIR ONLY) M
4 2 9574 LINER, M5, LOWER FRONT & REAR END, 430- 1 *8 9808
575
2 3 9577 | LINER. S5, M . 430- 1 *7 4
575 (REPAIR) o _ ' _ »
] 3 9573 | LINER. MS. MIDDLE FRONT & REAR END, 430- 1 *8 9465
575 D2 (REPAIR)
z 'y 8576 | LINER, 55, UPPER FRONT & REAR END, 430- 1 7 9466 | LINER, M5, DISCHARGE LH, EXTENDED, |
5715 : ‘30D (REPAIR) -
2 4 9572 LINER, M5, UPPER FRONT & REAR END, 430- i *8 8447 LINER, M5, DISCHARGE RH, EXTENDED,
575 ) 30-D (REPAIR)
AR | 8 9482 | LINER, S5, SIDE, 721G, B00'S, 0/ (REPAIR) AR ] 16477 | LINER, 55, AUGER GOTTOM, 71 /210G, |
430-575.
AR *B 9482 LINER, MS. SIDE, 72 LG, 500'5, O/5 (REPAIR) AR 9 9480 LINER, MS, AUGER BOTTOM, 72 LG, 430-
575, 0/S (REPAIR)
(REPAIR) - _ _ _ 430575 0
AR *& 9463 LINER, M5. SIDE, 96 LG, 500°5, 0/5 (REPAIR) AR 10 9461 LINER, M5, AUGER BOTTOM, 96 LG, 430-
575, 0/5 (REPAIR)
i *7 | 17244 | LINER, S5, DISCHARGE, TRIPLE LH, 27" i 11 | A16637 | HAY SHELF ASSEMBLY, 47 5/6 LG, 430 |
i *8 17245 | LINER, S5 DISCHARGE, TRIPLE RH, 27* 1 11 A16628 | HAY SHELF ASSEMBLY, 71 5/8 LG, 502
1 -7 16847 | LINER, 55, DISCHARGE BOTTOM, LH DUAL, i | 11 A16635 | HAY SHELF ASSEMBLY, STRAIGHT, 95 5/8
_ _ L 430575 _ . : ) . LG, 575, 5755D o :
i B 15815 | LINER. 55, DISCHARGE BOTTOM, RH, 430-575 1 iz A18832 | HAY SHELF ASSEMBLY, STRAIGHT, 66 LG,

430575

PPw



,ETA00 Q 3EAIOAQ

341).,%33,).%2 "2/50iung $51, 7 1Ycwy

# Part Number Title Quantity
1 21964 5.5. LINER 575 DUAL (5" HIGHER) 1
*1 21965 S.S. LINER 575 TRIPLE (5" HIGHER) 1
2 21597 LINER, S8 575 SPLIT (UPPER) 2
3 22245 5.5. LINER, 502 SIDE (LOWER REAR) 2
4 22244 5.5. LINER, 502 SIDE (UPPER REAR) 2
5 19531 LINER, END- 500°S S.5. 2
6 21598 LINER, SS 575 SPLIT (LOWER) 1
7 16478 LINER, AUGER BOTTOM 95 1/2 500'S SS 2
8 16477 LINER, AUGER BOTTOM 71 1/2 500'S S.5. 2
/A%

AER ROAXETC OET><T E0 £T0 A urtr3 3A0FAQ SOAT —E@AQS #TO0AODTTAETC DACIO £10 A umm3 3A0EAC
40tDIA —F@A0 EAOA AAAT AAAAA 0T OEA BACOO 1£00 )0A T 5pQs &T0 T TOA DAOO ETFIO T AGETTH ATTOAAD
UTO0 (CAOOE ) TOAOTAGETTAT AAATA0 T0 TOO FOTTO AAOE A0 jwxm( TUTZGCWP!
2 AFROATAA TO T AAOO
30AETIAGD ,ETAO =0TOP umig $OAI TPcwy
30AETIAGO ,ETAO =0TOP uTig 40tDIA] Y Ygwx

pPCM



,ETA00 Q 3EAIOAQ

341).,%33,).%2 "2/500 uxvZ42)0,% Z 1YCOT

# | Part Number Title Quantity
1 16478 LINER, AUGER BOTTOM 95 1/2 500°S S5/CUTOUT 4
2 21965 S.S.LINER 575 TRIPLE (5" HIGHER) 1
3 21597 LINER, S§ 575 SPLIT (UPPER) 4
4 22126 5.5.LINER,5751/2 HEIGHT 30 5/8 X 46 1/4 1
5 22125 5.5.LINER,5751/2 HEIGHT 30 5/8X451/4 1
6 22124 5.5.LINER, 575 1/2 HEIGHT 305/8 X 48 4
7 19531 LINER, END- 500'S §.5. e

PGP




—E@A0 SAAAID

NOTES: **DECALS INCLUDED IN DECAL KITS ARE EQUAL TO DECALS ATTACHED TO MIXER AT THE TIME OF SHIPMENT.
*16, *19 INSTALL NEXT TO LADDER.

DECALS NOT AVAILABLE SEPERATEDLY....... PURCHASE BY KIT ONLY
HARSH ENCOURAGES THE REPLACEMENT OF ALL SAFETY DECALS WHEN THEY BECOME UNREADABLE, DAMAGED OR IF THEUNITIS
PREPAINTED. IN ORDER TO ASSURE MIXERS ARE COMPLETELY REDECALED WITH ALL THE NECESSARY SAFETY DECALS, THEY ARE
INCLUDED IN THE TRUCK AND TRAILER DECAL KITS. IF YOU DO NOT DISIRE TO PURCHASE THE COMPLETE MIXER DECAL KIT, YOU CAN
PURCHASE ONLY THE SAFETY DECAL KIT WHICH WILL PROVIDE YOU WITH THE SAFETY AND OPERATION DECALS ONLY.

PGG



— A0 SARAIC

QiY | WEM# | PART# | DESCRIPTION QiY | ITEMW | PARTH | DESCRIPTION
T T B | R L e ——————
2 i 102724 ‘Dviml,MODEL "430" RED BLACK OR F 15 102380 | DECAL Eﬂ. REFLECTOR, ORANGE
F 1 102725 | DECAL, MODEL 502" RED BLACK OR 1 *1& | 102071 | DECAL, "DANGER" ROTATING AUGERS
WHITE
z i 102728 | DECAL, MODEL 575" RED BLAGK OR 1 i7 | 10z3jo o N GUARDS
WHITE REMOVED"
3 2 102549 DECAL, "HARSH" 4 1/2 X 20 3/16 LG 1 i8 102556 | DECAL, "SLOW MOVING VEHICLE"
as" ] D . STRIPE, RED K.91/2 i *19 | 102777 | DECAL, "DANGE
(OPTION), 430H
3w 3 102546 | DECAL KIT, SIRIPE, RED & BLACK, 9 1,2, | 2 20 | 102359 | DECAL, "HAYMOGENIZER"
{OPTION), 502H
Fey 3 | 102586 | DECAL KT, STRIPE, HED & BLACK, 9 172, i 21 | 202776 | DECAL "GEARBEOX OTATION"
{OPTION) .
2 4 102097 | DECAL "NO LIFT" 1 22 | 102097 | DECAL, "NO LIFT"
i 5 102071 | DECAL, "OANGER" ROTATING AUGERS z 23 | 102898 | DEGAL, "SUSPENSION TORQUE
REQUIREMENTS"
S [ 102361 | DECAL KT, REFLEGTOR, RED ] 24 | 102307 | DECAL, "SUPER DUTY" RED BLACK OR
WHITE
i 7 102070 | DECAL, "OIL BATH" MAINTENANCE i | ABe17 o DECAL KiT, MODEL 430 TRUCK
E 8 102874 | DECAL, "OFF-ROAD USE" 1 | A%eis o DECAL KIT, MODEL 430 TRAILER
1 LS 102358 | DECAL, "DANGER" DRIVE LINE 1 [ ABeis ELd DECAL KIT, MODEL 502 TRUCK.
(ENG/SPA)
i 10 102107 | DECAL, 'DANGER® DRIVE LINE, G40RPM, | 1 | A®620 - DECAL KIT, MODEL 502 TRAILER
& SPLINE
i 10 102108 | DECAL, "DANGER" DRIVE LINE, 1000 1 | 19821 = DECAL RIT, MODEL 575H TRUCK
RPM, 21 SPLINE ;
1 10 102579 | DECAL, "DANGER" DRIVE LINE, 1000 1 | Ass2z " DECAL KIT, MODEL 575H TRAILER
RPM, 20 SPLINE
1 11 | 101892 | DECAL "DOORMARK 1 [A87a8 [ ** | DECALKN, MODELGISSDTRUCK |
TRAILER
i 12 101181 DECAL, DISCHARGE DOOR GAUGE, 1 ASTIT o DECAL KIT, MODEL 5755D TRAILER
MIXER TRUCK
i i3 102069 | DECAL, "MAINTENANCE" i | Asass o DECAL, "HAYMOGENIZER"
1 12 102109 | DECAL, "IMPORTANT- BEFORE WELDING 1 | A95e5 - DECAL KIT, SAFETY, MIXERS

pPCo



NOTE: AR - AS REQUIRED

qry ITEM# PART # DESCRIPTION
AR 'E 104137 | LED LIGHT, RUBBER HOUSING
AR 2 100335 | LIGHT, 3 LAMP MARKER, M104-3R, RED
AR 3 102244 | TAIL LIGHT, LH SIDE
AR 3 102257 | TAIL LIGHT, RH SIDE
AR a 102241 | LIGHT, CLEARANCE, M106R, RED
AR 4 102242 | LIGHT, CLEARANCE, M10GA, AMBER
AR 5 102243 | LIGHT, CLEARANCE, CHROME GUARD, B106-09
AR 6 102490 | LIGHT, CLEARANCE, GROMMET, 3 HOLE
AR | 7 102463 | LIGHT, CLEARANGE, GROMMET, RED
AR 7 102492 | LIGHT, CLEARANCE, GROMMET, AMBER
AR 8 102491 | LIGHT, CLEARANCE, GROMMET PLUG
AR a9 102361 | DECAL KIT, REFLECTOR, RED
AR 9 102360 | DECAL KIT, REFLECTOR, ORANGE
AR 10 102491 | LIGHT, CLEARANCE, GROMMET PLUG
AR 11 | 104160 | LED LIGHT, TAIL/TURN/BACHK-UP, 4" ROUND

pCct




40A " OAOA

NOTES: * - TUB GUARD ASSEMBLIES IN CLUDE ALL PARTS SHOWN.
* - INSTALL NEXT TO LADDER.

O W RATY T T
AR GFLY 08 BT

B ACETIS0 B MDVDAS.

3/4

QTY | TEM# | PART# | DESCRIPTION QIY | ITEM# | PART# | DESCRIPTION
T G A17282 | TUB GUARD ASSEMBLY, 430 22 3| 102127 | SCREW, HX HD AP, 5/16-18 UNCX 2 3/4
" . a72es | 1UB CUARD ASSENBLY. 502 o s | o2sar | ROV HX HD CAP, 5/16-18 UNG X 2 3/4 (575,
—1— S T : —— T
2 | = | | ESE oK 38 | & | 102574 | NUT. HEX 5/16-18 UNC. NY-LOCK (430H)
2 1 17253 | TUB GUARD PIPE, 144 LG, 250.430 22 3 | 102574 | NUT, HEX 5/16-18 UNC, NYLOCK (502H)
2 1 17254 | TUB GUARD PIFE, 16816, 375630 26 | & | 102874 | NUT, HEX 5/16.18 UNC, NY-LOCK (575, 57550)
2 1 17285 | TUB GUARD PIPE, 193 LG, 425720 is 5| 100713 | WASHER, FLAT 516, USSPLATED (430H)
= 2 i7T280 | TUB 'PIPE, 88 1/2 LG, | 22 5 100713 | WASHER, FLAT 5/16, | TED (S02H)
0 2 17250 | TUB GUARD PIPE, 88 1/2 LG, (502H) 26 5 | 100713 | WASHER, FLAT 5/16, USS-PLATED (575H, 5755D)
| 2 | w280 |G U | 4 | 8 | 27256 | TUBGUARD TUBE SPACER, 3/4 LG,
18 3 el |-vantu e A Sl e ([ +7 | 102777 | DECAL "DANGER" STATIONARY TUB GUARD

pcu



(UAOTO0ACEA SOEOA #1 I DTTAT00

HYDROSTATIC DRIVE SYSTEMS PARTS LIST

ITEMS # DESCRIPTION PART # MODEL # MIXER MODEL
PLANETARY GEARBOX
1 IPLANETARY GEARBOX, HYDROS 104174 PLANETARY GEARBOX. 430-502-575 WORLD &
ONLY i RR1700, 45.08:1 HYDRO
1 |GEARBOX.SERIES 250,£D2255, 103078 200, 4511 700 - 900 MIXERS
i FPLANETARY GEARBOX W/ 2KEYS/ 103344 ET3250.54.68:1 B00,8105D, HYDRO
- ED2090, 32:1 [MT CARMEL) 502 POZZALANIC, MT
PLANETARY GEARBOX 103389 00 7 CARMEL
3 HYDROB10SD - 200
PLANETARY GEARBOX 103202 W/ 2KEYS ET3250, 69.17:1 HYDROIKS)
HYDRAULIC PUMP
USED ON WORLD HYDRO
FUMP, S5CC 104217 S5CC RIGHT HAND PUMP 575.502.430
2 |[HYDRAULIC PUMP 103193 L130E 900 FEPTO
2 |HYDRAULIC PUMP 103194 50R130
2 [ENDYOKE - TAPERED 34141 181 500
ATIC DRIVE R
moToR 104218 [F20mM75 575, BOO
3 YDRO DRIVE MOTOR 104311 HiB 110E 800
3 HYDRO DRIVE MOTOR 103196 FSi\'iGD 1200 - 1400
— 104141 _ pOMi00 500
3 |HYDRO DRIVE MOTOR 163197 Foomi3o 500
OIL COOLER (DUAL FAN)
4 j0IL COOLER 103181 ADMF-2-NPT-12VDC NEWER UNITS
N FAN & MTR ASSY, 68224 -
FAN MOTOR: 306 - 1020 148 DI
FAMN BLADE FAN 7 MTR B30030 - 1 - MT
6 307-0015 - W14 DIA
OIL COOLER {SINGLE FAN)
T I0IL COOLER NEW HYDAC 104366 DK3H3.012550598
7 OIL COOLER KIT A1906 HMF-30-A-4 4, DAUL FANS
8 [FANW, MOTO 103968 [Ea0025AFPW DAL FANS
, TEMP R 104084 |4 AMP, OIL COOLER ALL HYDROS

PCP




N S A 7 N\ N\

OIATAOAOU =AAOATY

1 PLANETARY GEARBOX 104194 RR1700, 17.64:1 575

1 PLANETARY GEARBOX 102468 ED2150, 13.65:1 575 TRAILER

i PLANETARY GEARBOX 103345 ET3150, 42:1 HYDROS ONLY

PCX






	Table_of_Contents_1__31: 
	Table_of_Contents_1__30: 
	Table_of_Contents_1__29: 
	Table_of_Contents_1__28: 
	Table_of_Contents_1__27: 
	Table_of_Contents_1__26: 
	Table_of_Contents_1__25: 
	Table_of_Contents_1__24: 
	Table_of_Contents_1__23: 
	Table_of_Contents_1__22: 
	Table_of_Contents_1__21: 
	Table_of_Contents_1__20: 
	Table_of_Contents_1__19: 
	Table_of_Contents_1__18: 
	Table_of_Contents_1__17: 
	Table_of_Contents_1__16: 
	Table_of_Contents_1__15: 
	Table_of_Contents_1__14: 
	Table_of_Contents_1__13: 
	Table_of_Contents_1__12: 
	Table_of_Contents_1__11: 
	Table_of_Contents_1__10: 
	Table_of_Contents_1__9: 
	Table_of_Contents_1__8: 
	Table_of_Contents_1__7: 
	Table_of_Contents_1__6: 
	Table_of_Contents_1__5: 
	Table_of_Contents_1__4: 
	Table_of_Contents_1__3: 
	Table_of_Contents_1__2: 
	Table_of_Contents_1__1: 
	Table_of_Contents_1__0: 
	Active_Table_2__bg_0: 
	Active_Table_3__bg_0: 
	Active_Table_6__bg_0: 
	Active_Table_1__bg_0: 
	Active_Table_4__bg_0: 
	Active_Table_5__bg_0: 
	Active_Table_7__bg_0: 
	Active_Table_8__bg_0: 
	Active_Table_9__bg_0: 
	Active_Table_10__bg_0: 
	Active_Table_28__bg_0: 
	Active_Table_15__bg_0: 
	Active_Table_11__bg_0: 
	Active_Table_20__bg_0: 
	Active_Table_21__bg_0: 
	Active_Table_13__bg_0: 
	Active_Table_14__bg_0: 
	Active_Table_22__bg_0: 
	Active_Table_23__bg_0: 
	Active_Table_16__bg_0: 
	Active_Table_17__bg_0: 
	Active_Table_24__bg_0: 
	Active_Table_25__bg_0: 
	Active_Table_18__bg_0: 
	Active_Table_19__bg_0: 
	Active_Table_26__bg_0: 
	Active_Table_27__bg_0: 
	Active_Table_29__bg_0: 
	Active_Table_12__bg_0: 
	Active_Table_30__bg_0: 
	Active_Table_31__bg_0: 
	Active_Table_32__bg_0: 
	Active_Table_34__bg_0: 
	Active_Table_33__bg_0: 
	Active_Table_35__bg_0: 
	Active_Table_36__bg_0: 
	Active_Table_44__bg_0: 
	Active_Table_43__bg_0: 
	Active_Table_37__bg_0: 
	Active_Table_38__bg_0: 
	Active_Table_39__bg_0: 
	Active_Table_40__bg_0: 
	Active_Table_45__bg_0: 
	Active_Table_41__bg_0: 
	Active_Table_42__bg_0: 


